IN—Y Ty

BAS-341F PARTS BOOK
BAS-342F -

JO7 7 LKXEFIV Y
PROGRAMMABLE ELECTRONIC PATTERN SEWER WITH CYLINDER BED




BROTHER INDUSTRIES, LTD.

BAS_34[ * ]F_ [ %% ][ *kk ]

*
1 - BAS-341F
2 --- BAS-342F
& o

01 - H39H / For Heavy materials
02 - hE¥H /For Medium materials

*kk

Al - IT7—3UN 214 7T Z /UN work clamp (Pneumatic type}
A2 IT7—RTZv bEA1THEZ
! Flat type work clamp (Pneumatic type)



IN—Y Ty 7 ZFBICELT

1. 2OKE, 2002511BOF—2 I/ SOTERENEZHDTT,
2. MBEFEL LIRHBERINIBEF B ET,
3. MM THBTAIMRE. WETRLTHYET,

= DN
. EHBME (BAS-341F) -
bR, GHEER(FR o3
ORI ERR (BAS-341F) rerrerereramrrrnsninnninns {7
V) RIE (BAS-340F) cereserirrerinarieniinens 33
VT EARHER e 45
S L BRI E -orrrerrermrerennrnnannennnna 47
B35 1=
R ERI R e 53
L RERR(E e e BT
Fm7 - %ﬁ{ifzax%&}mm-
.ﬁﬁiﬁ*ﬁﬂiﬁﬁéﬁ RN ... .. Q.. . . g7
Q. 7 PEIEEFR e, 67
R O prO—MR .y?;;@ﬁ serrrassasasiareriess G0
S. g&ﬁﬁ SreEEsieaasiassa et e s T
T. ﬁgﬂlﬁaﬁ .......................................... 77
U. BIENNZ IR v 79
W, BEFREER erverrrrriiinniniinie gy
W, B SRFFR e a3
X PRI REREREER (472 3 ~8&) - 87
AA, FEDIEERDE (575 3 LB oo e 03
Z [ FEBERREFR e 101
Ga. #_fﬁ%_ﬁﬁ ................................. 105
Wa. ﬁ%i”'{-‘}b .......................................... 109

Lo BZ

'Uzﬂl—xL.Ig'J:nrnD
oG & 8 &



Notes for using this parts book

1. This book was prepared based on information available in November 2002,

2. Parts are subject to changes in design without pricr notice.

3. Parts supplied as complete assemblies are circled by a dotted line i-::i .
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A1, EREIR (BAS-341F) / Machine body (BAS-341F)

REF.NO CODE |QTY =EEi NAME OF PARTS R
2 S24675001 X FACE PLATE ASSY
-1 825154002 MRS FACE PLATE
2-2 S25155100 1| £AE0 9% PACKING, F
O 117934001 2|13 hEA13.5 RUBBER CAF, 13.5
6 062711412 2w 34, 76-32X14 SCREW, PAN SM4.76-32X14
7 062711012 1[|#n 2476-32X10 SCREW, PAN SM4.76-32X10
8 $10029209 1|FeR vhn - COVER, T/TAKE-UP LEVER
9 062670812 1 # 23. 57-40%8 SCREW, PAN SM3.57-40X8
10 510020002 1 |AFEvanT 73 SHUTTLE RACE COVER ASSY
11 153718001 215 »37°5.95 PARTS FOR M&S COMPANY
12 108239002 2N 1 WAVE WASHER
17 140382005 ELLYE OIL CAP
18 117936001 5|17 L9, 4 RUBBER CAP, 9.4
20 S44493101 1|PLh =p" 03 EYE GUARD ASSY
20-1 S44483001 MEE e H HINGE ASSY
20-2 544485001 1|PfH" =} EYE GUARD
20-3 061660806 2|#73318-40%38 SCREW, FLAT SM3.18-40X8
20-4 021660102 2|#7k1923.18 NUT, 1 SM3.18
20-5 026030232 pel [ 53 i B 5 0 WASHER, PLAIN M 3
20-6 544486101 1(FTh° b " =4 EYE GUARD HOLDER, A
20-7 082670512 21FN 2357-40K5 SCREW, PAN SM3.57-40X5
21 062670812 21# 13, 57-40X8 SCREW, PAN SM3.57-40X8
P 517800101 1 [ ALAFAN - INSIDE COVER
23 517801000 1|5Ean —n 4 COVER PACKING
24 062710812 4|70 J476-32X8 SCREW, PAN SM4.76-32X8
25 SA0B95001 177" 33044 OIL STOPPER PLATE
26 062681012 2|#n" 3437-40X10 SCREW, PAN SM4.37-40X10
27 517803001 1| BerhnT - STEPPING COVER
28 107321003 1% w357 4.76 SHOULDER SCREW, SM4 .76
29 107017002 1[FEn i d 3 WAVE WASHER
30 129986001 1[7733%°3.57 SCREW
a1 S47177009 S NEVATPS & Pl F COVER, Y-FEED GUIDE SHAFT
32 DE2ER0E12 A4, 37-40¥6 SCREW, PAN SiM4.37-40X6
33 025680232 4|e74 5" 37194, 37 WASHER, PLAIN M 4.37
34 517951108 TR - FRAME SIDE COVER
as ne2v11212 21 34T76-32K12 SCREW, PAMN ShM4 78-32X12
36 518538000 S Vi P TS PACKING, F-SIDE COVER
37 S$17952009 1A BbAnT BELT COVER, U
as 547069009 1 (W AN D BELT COVER, D
39 062711012 4[Fn72476-32X10 SCREW, PAN SM4,76-32X10
43 547071009 1|YP4 " {7U-b7% FRAME COVER, YP BRACKET
44 S47072000 T (YPTL-An % PACKING, YP FRAME
45 002501 002 6+ 38X10 SCREW, PAN M5X10
46 025050232 6|b7 137195 WASHER, PLAINM 5
112 553182101 AN RpRN —F10 STUD, BELT COVER
113 025710232 A3 473319476 WASHER, PLAIN M 4.76
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A2, Z{kB8{% (BAS-341F) / Machine body (BAS-341F)
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A2, F{kMFR (BAS-341F) / Machine body (BAS-341F)

REF.NO CODE Q7Y B dA NAME OF PARTS M
40 S47070001 1[Ferkds" 50 —R COVER, R GUIDE SHAFT
41 050400816 AN ML T EEY SCREW, BIND M4Xs
50 547074001 3PN IDLER PULLEY
51 070638800 3|4y 1063822 BALL BEARING, 83822
52 048280242 6{FTFIaGC28 RETAINING RING, INTERNAL C28
53 503487001 3ld-L COLLAR, L
54 018082022 o|PHE MEX20 BOLT, SOCKET M8X20
55 S47176001 1(#+k8 NUT, M8
56 S47073001 PR AT 04 o PULLEY BRACKET, :IDLER
57 017081606 ol# BhEX16 BOLT, M8X18
60 S47075001 MR A e Y-DRIVING SHAFT GUARD
61 018501222 2|7 MhEX1 2 BOLT, SOCKET M5X12
82 028050242 2|n i # 32-5 WASHER, SPRING 2-5
64 547076009 1]2° h4t97°24. 8 RUBBER CAF, 24.8
66 517958001 1 (W43 31% AUXILIARY PLATE
67 S17957001 1 [ 43357 I SHIL AUXILIARY PLATE SUPPORT, L
68 517958001 1[I 557 ST4IR AUXILIARY PLATE SUFPPORT, R
69 017761212 4% Wh5, 95X12 BOLT, SM5.95%12
70 025060232 4|E7¥° 1 37196 WASHER, PLAINM 6
71 106623002 B354, 37 SCREW, SM4.37
72 S$17959001 1 M7 e HEAD HINGE
73 S$17960000 2|3 L7 A RUBBER BUSH
74 (Haizasez 2|PH Mh12%35 BOLT, SOCKET M12X35
75 S47077001 1M AT HINGE SHAFT, HEAD
76 014760622 1|FHR43576. 95 SET SCREW, SOCKET SM5.95
77 S17962100 41995337 A CUSHIONING WASHER
78 047502242 B|A7° 7 NS PIN, SPRING ROLL AWS
70 S17963001 177" 5903 OlL PAN ASSY
80 S55475002 4|7 M TE6K10 SCREW,SOCKET(S/PWIMBX10
83 114486002 1|F U731 OILER
a4 S$17965001 1|7 #TLnS — HEAD SUPPORT LEVER
85 517566101 1|M7° $4IL0 0" 5 SPRING
86 S17967001 1T —p 874 SUPFORT LEVER BASE
87 018082022 2|7+ hEN20 BOLT, SOCKET M8X20
86 517968001 1 [TV <7y SUPPORT LEVER SHAFT
89 S$17969001 1{M7 #1377 HEAD SUPPORT SHAFT
00 014760622 2|FHh 43575, 95 SET SCREW, SOCKET SM5.95
91 547078001 177" *rempn - TABLE COVER, BACK
92 002501003 4|+ I5X10 SCREW, PAN M5X10
93 N25050233 4|e34 47 35295 WASHER, PLAINM 5
94 S17971000 1A 2227 SHOCK ABSORBER, GAS
g5 S$17972001 1A AA77 g T HOLDER, ABSORBER
96 S17973001 1A 23775 U SHAFT, U
97 014760622 1 [PHRA357 5, 95 SET SCREW, SOCKET 8Ms.95
o8 $55488002 2[7PHE M 138X16 BOLT, SOCKET (5/P WASHER)MBX 16
101 S17974001 1|4 ZXT" 057D SHAFT, D
102 517875100 2|68y 97— SHAFT COLLAR, GAS
103 025080132 2|74 1 3398 WASHER, PLAINS 8
104 048060342 2|riTER RETAINING RING, E6
105 540417151 1 [B-T95 VA Kb BELT, VM
106 S02445001 P FINGER GUARD
107 025350332 2|65t 1757 13.5 WASHER, PLAIN L 3.5
108 518033000 1[5 I - AUXILIARY PLATE SHEET
109 S47079301 1|5 vn 393 BELLOW ASSY
110 062680612 4|7 14, 37-40%6 SCREW, PAN SM4.37-40X6
111 521118001 2| PHE M-aRs0 BOLT, Ma8X20
114 547083009 1 [X4754" 400 R X-FEED BRACKET COVER, R
115 547084009 1 (X404 40 L X-FEED BRACKET COVER, L
118 106629002 4154374, 37 SCREW, SM4.37
117 028080242 22 h -8 WASHER, SPRING 2-8
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A2 . EABIR (BAS-341F) / Machine body (BAS-341F)
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A2. FHRIR (BAS-341F) / Machine body (BAS-341F)

REF.NO CODE aTy b A NAME OF PARTS
118 025080232 2\t7 " #7298 WASHER, PLAIN M 8
120 547085001 1|77 " bihn’-D TAELE COVER, D
121 062400616 21 X6 SCREW, PAN M4X&
122 025040236 2|t b 33294 WASHER, PLAIN M 4
130 8547183001 1|7 kNS 12 HINGE PLATE, HEAD
131 S55477002 2|THF MY 7E6K16 BOLT, SOCKET (S/P WASHER)M&X18
140 847178001 1137 -+ GUARD
141 847270001 2[4 716430 BOLT, SOCKET (S/FP WASHER)M&X30
144 021060106 2| 1536 MUT, 1 MB
150 018082522 1|Fr&" LhEXZE BOLT, SOCKET M&X25
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A3 . E{&B% (BAS-342F) / Machine body (BAS-342F)
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A3. R R (BAS-342F) / Machine body (BAS-342F)

REF.NC CODE |oTyY EAA NAME OF PARTS
2 S24675001 L EVEEVE FACE PLATE ASSY
2-1 525154009 1414 FACE PLATE
2-2 525155100 1A T4 PACKING, F
5 117934001 211" L35 RUBBER CAP, 13.5
8 062711412 2l 3. T6-32%14 SCREW, PAN SM4.76-32X14
7 062711012 1 14 76-32X10 SCREW, PAN SM4.76-32X10
8 S10029209 17k rhn - COVER, T/TAKE-UP LEVER
9 062670812 14723, 57-40K8 SCREW, PAN SM3.57-40X8
10 510030002 1|Fhehn 73 SHUTTLE RACE COVER ASSY
11 153718001 2|87 375,95 PARTS FOR M&S COMPANY
12 109239002 21403 aT WAVE WASHER
17 140392009 1|37 OIL CAP
18 117336001 5|3 b9 4 RUBEER CAF, 8.4
20 544483101 1|70 =b" 93 EYE GUARD ASSY
20-1 S44483001 {390 13 HINGE ASSY
20-2 S44485001 1|F4H -k EYE GUARD
20-3 061660806 2|73318-40%8 SCREW, FLAT SM3.18-40X8
20-4 021660102 2|7/r¥23.18 NUT, 1 SM3.18
20-5 026030232 2l 1 3307 % 3 WASHER, PLAINM 3
20-6 544486101 1|70 -F s -A EYE GUARD HOLDER, A
20-7 062670512 2|3 1357-40K5 SCREW, PAN SM3.57-40X5
21 082870812 214733, 574048 SCREW, PAN SM3.57-40X8
22 517800101 1WA~ INSIDE COVER
23 517801000 1| HBN - COVER PACKING
24 062710812 410 IT6-32XB SCREW, PAN SM4.76-32X8
25 SAQE950CH 177" 7248 OIL STOPPER PLATE
26 062681012 2|7~ 3437-40X10 SCREW, PAN SM4.37-40X10
27 517803001 1| - STEPPING COVER
28 107321003 1|57 3" 4.76 SHOULDER SCREW, SM4.76
29 107017002 T|FEN 35 2 VWAVE WASHER
30 129986001 1|7R:%573.57 SCREW
a S47177009 1 Y3205 hhn” - COVER, Y-FEED GUIDE SHAFT
32 062680612 43724, 374046 SCREW, PAN Si4.37-40X6
33 025680232 4|e34" 4" 33194, 37 WASHER, PLAIN M 4.37
34 847277100 1|yf4an" —342
35 peE2friia2 2 476E-32512 SCREW, PAN SM4.78-32X12
36 S18538000 | AL S PACKING, F-SIDE COVER
37 517952009 4w b -y BELT COVER, U
38 S47069009 1A bpan" -p BELT COVER, D
39 082711012 A1 J4TE-32X10 SCREW, PAN SM4.76-32X10
43 S47071009 1|¥Pa" {7L-474 FRAME COVER, YP BRACKET
44 S47072000 1 [PTl—hi" 15 PACKING, YF FRAME
45 002501002 6|+ 15X10 SCREW, PAN M5X10
46 025060232 6lEFH" 4 372195 WASHER, PLAINM B
47 530932001 41T SUPPORT
112 553182101 N LN T TN STUD, BELT COVER
113 025710232 A|EFH" 5" 3F204, 76 WASHER, PLAIN M 4.76
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A4 . EEHRAR (BAS-342F) / Machine body (BAS-342F)
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A4. £ {EEfR (BAS-342F} / Machine body {BAS-342F)

REF.NG CODE |aTY A NAME OF PARTS E]
40 547070001 1|7y a0 R COVER, R GUIDE SHAFT
a1 060400616 AN {4 HAXE SCREW, BIND M4X8&
50 547074001 e LN IDLER PULLEY
51 (070638800 3|47 63827 BALL BEARING, 638Z7
52 048280242 & |HATFFaNC28 RETAINING RING, INTERNAL C28
53 503487001 3L COLLAR, L
54 018082022 2PHE WREX20 BOLT, SOCKET M8X20
55 S47176001 1|#vh8 NUT, M8
56 S47073001 1| PR 077057 PULLEY BRACKET, ]IDLER
57 017081606 2[F ErBX16 BOLT, MBX16
60 S47075001 1|YIR T - Y-DRIVING SHAFT GUARD
61 018501222 2 [P Mh5X12 BOLT, SOCKET M5X12
62 028050242 2n it hT§2-5 WASHER, SPRING 2-5
64 S47076009 1|3 417724, 8 RUBBER CAP, 24.8
66 54731701 1| a8 314 AUXILIARY PLATE
&7 547295001 13§57 I{FHIL AUXILIARY PLATE SUPPORT, L
68 547206001 1|24 3{ IR AUXILIARY PLATE SUPPORT, R
69 017761212 4|# Wb5. 95512 BOLT, SM5.95X12
70 025060232 AlbFH 4737196 WASHER, PLAINM &
7 106622002 12|7435° 4, 37 SCREW, SM4.37
72 517959001 1|7 kT HEAD HINGE
73 517960000 2|37 RUBBER BUSH
74 018123522 2|PHE MR12X35 BOLT, SOCKET M12X35
75 S47077001 1B LV A HINGE SHAFT, HEAD
76 014780622 1{FFb23575.95 SET SCREW, SOCKET SM5.95
77 517862100 419953537 h CUSHIONING WASHER
78 047502242 8|27 4ANE PIN, SPRING ROLL AWS
79 517963001 1|77 79593 OIL PAN ASSY
80 555475002 A|FHE Mt 736X10 SCREW,SOCKET(S/PW)MEX1D
83 114486002 1|3 U721 QILER
84 517965001 1| 7" HILn" - HEAD SUPPORT LEVER
85 51796611 1|7 $Iln” N ¢ SPRING
86 S17967001 1 [$HTLA" k"7 SUPPCRT LEVER BASE
ar 018082022 2|PHE° MBX20 BOLT, SOCKET MBX20
88 S17968001 1 [HILAT —Fi i SUPPORT LEVER SHAFT
89 517969001 1| M7 I Y HEAD SUPPORT SHAFT
80 4760622 2(Fh#3576.95 SET SCREW, SOCKET 5M5.85
91 S47078001 1|7-7" Mu0hn’ - TABLE COVER, BACK
g2 002501003 A+ I5X10 SCREW, PAN MSX10
o3 025050233 4678757 37195 WASHER, PLAINM 5
94 517971000 1| 227°YA° SHOCK ABSORBER, GAS
95 SA7972001 1|0 2277 WA T HOLDER, ABSCORBER
o6 517973001 1| 2277040 SHAFT, U
97 014760622 1|7PHh#375.95 SET SCREW, SOCKET SM5.95
98 555488002 2|PHE MM T28X16 BOLT. SOCKET {&/P WASHER)M2X186
101 S17974001 1| AR50 SHAFT, D
102 517975100 2|65y Ih3- SHAFT COLLAR, GAS
103 025080132 2|7t " 3398 WASHER. PLAINS 8
104 048060342 2|FTEE RETAINING RING, Es
105 540417151 1 (B-T%% "W e by BELT, ¥
106 502445001 1A= -+ FINGER GUARD
107 025350332 BT b 32 13.5 WASHER, PLAIN L 3.5
108 547318000 1 (ST A 8-t AUXILIARY SHEET, NEEDLE PLATE
109 347278301 1T 734291 BELLOW 342 ASSY
110 062680612 4724, 37-40%6 SCREW, PAN SM4.37-40XE
111 5211718001 2| Pff" BhEXID BOLT, M8X90
114 547281108 11X 40" =3420 X-FEED BRACKET COVER, 342 L
115 547282109 17097 40" -342R ¥-FEED BRACKET COVER, 342 R
1186 106628002 254354, 37 SCREW, SM4.37
117 028080242 23t h 3-8 WASHER, SPRING 2-8
151-¥42-050
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A4 . E4BI(% (BAS-342F) / Machine body (BAS-342F)
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Ad. FHEEFR (BAS-342F) / Machine body (BAS-342F)

REF.NO CODE oY = MAME OF PARTS RAM
118 025080232 2|e3H H" 37298 WASHER, PLAINM 8
120 547085001 1|7-7" MrsRhn' -0 TAELE COVER, D
121 (62400616 2| WdXe SCREW, PAN MaXg
122 (125040236 2|k74 " #7194 WASHER, PLAINM 4
130 S47163001 1|7 e {2 HINGE PLATE, HEAD
131 Sh5477002 2|THE MY 7I6K1 G BOLT, SOCKET {&/P WASHER)M&X 16
140 547178001 13-+ GUARD
141 S47270001 2\7FF MM TBX30 BOLT, SOCKET (S/P WASHER)M&X30
144 021060106 2|13FIre NUT, 1 M&
145 117180001 2473 4. 37 SCHEW, FLAT SM4.37
146 547318001 1 (ST 3 P IM AUXILIARY PLATE SUPPORT, M
147 547297001 2|4 a3 I AUXILIARY PLATE SUPPORT
148 062680812 2|#n" 3437-40X8 SCREW, PAN SM4.37-40X8
149 oe2y7inz2 2|7 2635-40X10 SCREW, PAN SM6&.35-40X10
150 018082522 T(FFE" WHBEZS BOLT, SOCKET M8X25
151-V42-050
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B . L&, $H#EB{%/ Upper shaft and needle bar mechanism

36-2

—23

L
26

™

. ! ' ) ’
E!! S-24 | 7 § _ T - <, B%HA / For Medium
- & Heavy materials >
ﬁfﬂ? /—"f/,::"’! 20-1 (67mm = k0—#/ Stroke)

" #F:Mm:EA / For special use " " @F% A/ For Extra heavy materials "
(72mm A kO—% / Stroke) (70mm R O —% [ Stroke)
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B. L&k, $HEEHER / Upper shaft and needle bar mechanism

REF.MNO CODE aTY [ MAME OF PARTS R
1 S47086001 1|97 UPPER SHAFT
2 S10036101 18700y s CRANK ROD ASSY
2-1 14471201 2{243574. 76 SCREW, SM4.76
3 510038001 1|97 1430 UPPER SHAFT BUSH, F
4 M4760622 1|PHh4i575, 95 SET SCREW, SOCKET SM5.95
5 101482001 R e ) CONMECTING ROD PARTITION PLATE
G 147763101 1| E k- SET SCREW COLLAR
7 014770622 2|FHRAZS 76, 35E7E SET SCREW, SOCKET (CP) S8MB.35
a8 140726000 1|5 1A% A UPPER SHAFT BUSH, M
2] 072630260 1|0 AT 6302V BALL BEARING, 8302VY
11 048150142 1| k2757930015 RETAINING RING, EXTERMAL C15
13 538035109 1|7 -9z PULLEY ASSY
14 014760622 2|FFhA3%75.95 SET SCREW, SOCKET SM5.95
<chE. EHA E’wmZ FO—7}><For Medium & Heavy materials (87 rmm Stroke)=
15-1 S37064101 TP I700E THREAD TAKE-UP CRAMNK ASSY
15-1-1 510040001 1|7k 170 THREAD TAKE-UP CRANK
15-1-2 014770632 1(FH# 2635-40X6 SET SCREW, SOCKET(CP) SM& 35X6
15-1-3 538573001 1|7H7# " 3635-40X5 SET SCREW, SOCKET SME.35-40X%5
15-1-¢4 M4770632 1|FH#" 1635-40XE SET SCREW, SOCKET(CP) SM6.35X8
" REREES (472w, s Fo—2)|"For Special use (Option, 72 mm Stroke}"
15-2 S40584000 1 [HIPL 740 THREAD TAKE-UP CRANK, D
16 100250001 1|743%77.14 SCREW, SM7.14
" EEA (7Y e 7 bo— 9" For Special use (Option, 72 mm Stroke)"
17 014770632 2 (PHE 1635406 SET SCREW, SOCKET(CP) SM&.35X8
18 S55877001 1{FE33 6. 357%° % SET SCREW, [CP) SM6.35-40X4
<chig, EHA (B7mX 0O =27 <For Medium & Heavy materials (87 mm Stroke)=
20-1 S47087001 R L o (W T S B THREAD TAKE-UP LEVER SET, A
20-1-1 S47088001 L A THREAD TAKE-UP LEVER ASSY
20-1-2 S47091001 1|7k AT THREAD TAKE-UP SUPFPORT SHAFT
20-1-3 162237101 A NEEDLE BAR CRANK
20-1-4 145465001 1743573, 571 SCREW, SM3.57-40X6 L
20-1-5 S47092001 1 | gl NEEDLE BAR CONNECTING ROD
20-1-6 202268001 1|0k e % MEEDLE BAR CLAMP
20-1-7 062680812 1| 2437-40K8 SCREW, PAN SM4.37-40X8
20-1-8 116735000 2|=-F T MEEDLE BEARING
" EEEEE i Fim s omz ba—o" |"For Extra heavy materials (Option, 70 mm Stroke)®
20-2 547093001 gl FA (% = ] THREAD TAKE-UP LEVER SET, B
20-2-1 547088001 o Erl A THREAD TAKE-UP LEVER ASSY
20-2-2 S47091001 1|7t AT THREAD TAKE-UP SUPPORT SHAFT
20-2-3 154624101 1 |k 9708 NEEDLE BAR CRANEK, B
20-2-4 145465001 1943573, B7L SCHREW, SM3.57-40X6 L
20-2-5 S47092001 L (A [ MEEDLE BAR CONMECTING ROD
20-2-6 502268001 1 708" % NEEDLE EAR CLAMP
20-2-7 062680812 1| 2437-40%8 SCREW, PAN SM4.37-40X8
20-2-8 116735000 2|==F" T MEEDLE BEARING
CAREERER (F Tin - 72ma ho-20""For Spacial use (Option, 72 mm Stroke)”
20-3 555649001 1 [ Al THREAD TAKE-UP LEVER 3ET, D
20-3-1 549587001 L E Ly THREAD TAKE-UP SUPPORT
20-3-2 549588001 S A THREAD TAKE-UP LEVER
20-3-3 547091001 1|7t T AR THREAD TAKE-UP SUPPORT SHAFT
20-3-4 549583001 1| 4970 NEEDLE BAR CRANK
20-3-5 145465001 1|43%° 3, 5L SCREW, SM3.57-40X6 L
20-3-6 547092001 1|l MEEDLE BAR CONMECTING ROD
20-3-7 S02268001 1|97 % NEEDLE BAR CLAMP
20-3-8 062680812 1| 2437-40%8 SCHEW, PAM SM4_37-40X8
20-3-9 147777000 2=k TP MNEEDLE BEARING
21 MATE0E22 1|PHhA35 75,95 SET SCREW, SOCKET SM5.85
pet] 142211001 1|ha7 SLIDE BLOCK
151-V41-123
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B. kg, $t#EE# / Upper shaft and needle bar mechanism

36-2

om ql"&'
30 47 42 L4846 41

< FE, #8558 [/ For Medium
& Heavy materials =
{67mm A Fa—#£/ Stroks)

|

" WEMARA / For special use " " @M/ For Extra heavy materials “
(72mm X -0—# [ Stroks) (70mm A +O—2%/Stroke)
( 2033 2031
I 20.3-4 5 Al
20-3-6 (0P
| "-%] 2()-
|2D-3-5
| 20-3-7 20-3-3
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B. k&, $#H#ERS{R / Upper shaft and needle bar mechanism

REF.NO CODE |QTY A NAME OF PARTS AM
23 S02269001 1 (g NEEDLE BAR
24 144458001 1[Paeihbiis 3,57 SET SCREW, SM3.57-40X4.5
25 10044001 1 [ A NEEDLE BAR BUSH, U
25 152243001 1| QAR NEEDLE BAH BUSH, D
<hEME> =For Medium materialss
27 107415016 1{ECNDPYS ($16) NEEDLE, DPX5 (#16)
< [E4HE> =For Heavy materials=
27 145646021 13D 7 (#21) MEEDLE, DPX17 (#21)
T FTget—=u" "OFTICN PARTS"
27 107415009 1|2nIDPYS (#9) NEEDLE, DPX5 (#9)
27 107415011 1|3nIDPXS (811) NEEDLE, DPX5 (#11)
27 107415014 1|32nPxs ($14) NEEDLE, DPX5 (£14)
27 107415018 1|3wnIDEXS ($18) NEEDLE, DPX5 (#18)
27 107415019 1|3NIDPXS ($19) NEEDLE, DPX5 (£#19)
27 107415021 1|3enDexs ($21) NEEDLE, DPX5 (¢21)
27 107415023 1|3enIDPXS ($23) NEEDLE, DPX5 (#23)
27 154763010 1| 3enDPREKN (810) NEEDLE, DPX5KMN (#10}
27 8537929000 1 [3nIDPXENY (£9) MEEDLE, DPXSNY {#9}
27 537929016 1[3nIDPYSNY (§16) NEEDLE, DPX5NY (#16)
27 145646011 1|3MDPX 7 {(811) NEEDLE, DPX17 (#11)
27 145846014 1{30MDPX17 {H#14) NEEDLE, DPX17 (#14)
27 145646016 1|352MDPX17 (#16) NMEEDLE, DPX17 (#18)
27 145646018 1|392MDPX17 {#18) NEEDLE, DPX17 (#18)
27 145646019 1|ZMDPX17 (#19) MEEDLE, DPX1T {#18)
27 145846024 1|3-MIDPX17 (#24) NEEDLE, DPX17 (#24)
27 145646025 1|3nDPX17 (825) (aM%mE) |NEEDLE, DPX17 (#25) (For Extra heavy matensls)
27 537928019 1|3%MIDPXT7NY ($19) NEEDLE, DPX17NY (#19)
27 S24511007 1|3303355-01MR (MR7) NEEDLE, 3355-01 MR {MR7)
30 523839001 1|77 PULLEY
31 (M 4760622 2(FHhA3%75, 95 SET SCREW, SOCKET SM5.95
32 S23540001 17" =57 PULLEY SHAFT
33 048060342 2|F+T7ER RETAINING RING, E&
34 140651001 11ZRA 0" 2 SPRING, COMPRESSION
35 S$24593001 1| 34497° CAP, SPRING
36-1 183816001 DA L = U UPPER SHAFT BEVEL GEAR ASSY
36-1-1 140379001 1|55 n7 a7 gy UPPER SHAFT BEVEL GEAR
36-1-2 014770622 2|PHh23%76. 35047 1 SET SCREW, SOCKET (CP) SM6.35
36-2 183305001 1990 447" 7% 191 VERTICAL BEVEL GEAR ASSY
36-2-1 140380001 1472707 A" %40 VERTICAL BEVEL GEAR, U
36-2-2 014770622 2{PH 23576, 35047 1 SET SCREW, SOCKET (CP) SM6&.35
38 154586000 1| RS BAL =753 CUSHION
41 157829001 1Ak STOPPER
42 523841001 1AL STOPPER SHAFT
43 (4760622 1|FHhA3°5.95 SET SCREW, SOCKET SM5.95
44 048060342 1|F47E6 RETAINING RING, E6
45 159947001 1|ZR97 LA 475 WASHER, PLAIN 8
46 157828001 1|+ SPRING
47 303611001 1|47 COLLAR, S
48 S08967001 1983074, 78 SCREW, SM4.76
" BTRAEE (47w 3%. 7amA po-)"|"For Special use (Cption, 72 mm Stroke)”
50 S5 34001 1P 500803 THREAD TAKE-UP CRANK B ASSY
50-1 154623000 1| F197-98 THREAD TAKE-UP CRANK, B
50-2 014770632 1|FHI4 3635-40X6 SET SCREW, SOCKET(CP) SM&.35X8
50-3 S55877001 1|b43°6. 3605 3 SET SCREW, {CP) SMB.35-40X4
50-4 014770632 1|FHo° 1635-40%6 SET SCREW, SOCKET(CP) SME.35X6
151-V41-123
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C1. 3% 1) Bk (BAS-341F) / Feed mechanism (BAS-341F)
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C1. 3%+ BR (BAS-341F) / Feed mechanism (BAS-341F)

REF.NO CODE |aTy B A NAME OF PARTS B

1 54709621 N Evau IR WORK CLAMP ARM SET

1-1 54709721 1[I 92 WORK CLAMP ARM ASSY

1-1-5 SA1933001 2| HIF7 AL SUPPORT PLATE

1-1-6 018401236 A|7HE RN 2 BOLT, SOCKET M4x12

1-1-7 0268040246 403 B 324 WASHER, SPRING 2-4

1-1-8 018401236 A7 MMAXT 2 BOLT, SOCKET M4Xx12

1-1-9 021400216 A|2vari4 NUT, 2 M4

1-2 523443000 2l)=¥7"75112.7 BUSH, 12.7

1-3 014680422 2(FFrady 43794873 SET SCREW, SOCKET (CF) SM4.37
1-4 518038101 2|4 AIR CYLINDER

1-5 S55533000 4| IVE" MG ELBOW, M5

1-6 S17811001 1IN I g AR CYLINDER SUPPORT SHAFT
1-7 146354001 28 WASHER, PLAINS

1-8 048040342 2{FTES RETAINING RING, E4

1-9 503801101 2108 9% 7 JOINT, CYLINDER

1-10 110168001 2"y ROLLER SHAFT

1-11 517812001 2|#IFr L U KMNEE LIFTER LIFTING LEVER, U
1-12 S17813001 2|3IFr L -D LEVER, D

1-13 S17814001 1[FHIFE iri KMEE LIFTER LIFTING SHAFT
1-14 048050342 1| FATES RETAINING RING, ES

1-15 143581001 1|AZARA2T THRUST RING

1-16 S24775001 1|EYhh7-02 SET SCREW COLLAR ASSY
1-16-1 139096001 1|#7ki7- SET SCREW COLLAR

1-16-2 014680422 2|FHhA3S 74, 37747 % SET SCREW, SOCKET (CP) 5M4.37
117 014760622 1|PHRA2575. 95 SET SCREW, SOCKET SM5.95
1-18 018400832 2|7 MhAXE BOLT, SOCKET M4X8

1-18 025040132 2[5t 35354 WASHER, PLAINS 4

1-20 517818001 1|254% 4177 SUPPORT SHAFT, SLIDER

1-21 518635101 1|38 =3 3 SPRING

1-22 014760622 1|7HRA3S 75,95 SET SCREW, SOCKET SM5.95
1-23 517817009 2|17 WORK CLAMP ASSY

1-24 517809009 2|3 T i WORK CLAMP GUIDE ASSY
1-25 517823100 4 AHIFAN T3 WORK CLAMP RETAINER ASSY
1-26 018501622 A|7HE" MEEX16 BOLT, SOCKET M5X18

2 Siva25001 1 [#4TFSEL WORK CLAMP, SE L

3 517826001 1|47 SER WORK CLAMP, SE R

4 018501222 2|7 LEEXI2 BOLT, SOCKET M&X12

8 SA1906001 1|34144193 WORK CLAMP ASSY, 341
8-1 SA1907001 1|341441 WORK CLAMP, 341

82 548619000 2|31 1930 CUSHION, 341 WORK CLAMP

9 153057102 4[F01552F" SCREW, ROUND W/SOCKET SM4.37
10 025680232 4|e3%" 07 37194, 37 WASHER, PLAINM 4.37

12 SA1899001 1| A I07 " I 4341 W-CLAMP ARM SUPPORT PLATE, 341
13 149482001 4|FHA45% MEMEX15 BOLT, FLAT W/SOCKET M&X15
14 547106101 1|var#r)e 173 FEED BRACKET ASSY, Va1

14-1 347107001 1|47 1341 FEED BRACKET, 341

14-2 062300612 | 144 13%6 SCREW, PAN M3X6

14-3 004300513 2[+4733x%5 SCREW, FLAT M3X5

14-4 547108000 2[310=Fh Y LINER GUIDE, Y 341

14-5 018300532 14|FHE MR3XE BOLT, SOCKET M3Xs

14-6 547109101 13414504778 FEED BRACKET, X 341

14-7 547326001 2[3hn 2" 340 SPACER, 341 X-COVER

14-8 004300513 4|+4723K8 SCREW, FLAT M3Xs

15 062300512 143473305 SCREW, PAN M3X5

16 0613006816 21472386 SCREW, FLAT M3Xg

17 535110001 ol# AR5o5-28314 BOLT, W/SOCKET SM5.05-28X14
18 025060132 217707 35306 WASHER, PLAINS &

19 SA1898001 1| X" 9911341 X-FEED SHAFT SUPPORT, 341
20 524590001 1[E9)57 0 X-FEED SHAFT

21 14760622 2|FHhi3575.95 SET SCREW, SOCKET SM5.95
151-W41-202

18




C1. % BAf%k (BAS-341F) / Feed mechanism (BAS-341F)
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C1. ¥ V) Bi{#% (BAS-341F) / Feed mechanism (BAS-341F)

REF.NO CODE  |QTY B NAME OF PARTS R

22 547165000 1|V=F7 A20-7" SLEEVE, LINEAR BUSH

23 S4711111 1[YOR 67203 Y-DRIVING SHAFT ASSY

26 018501022 2|FH BN 0 BOLT, SOCKET M5X10

27 503677001 21443 WASHER

28 547112000 2|U=F77 16 LINEAR BUSH, 16

23 14680422 2|FHhA35 74, 37047 2 SET S8CREW, SOCKET (CP) SM4.37
30 547113001 1YPR 9P ) Y-DRIVING GUIDE SHAF

31 018501022 2|FHE EREX10 BOLT, SOCKET M5X10

a2 503877001 214 h 2 WASHER

33 510103001 2|1& N1 BALL BUSH

35 SADBOB001 1Yok 9" g Y-DRIVING SHAFT HOLDER

37 D18062022 1|7 MEENZ0 BOLT, SOCKET M&X20

40 SA0694001 1Y epafils” ¥-BELT HOLDER

41 018680822 2|FHE M4, 373 BOLT, SOCKET 5M4.37X8

42 347116001 YT IPE=37" 357 P-MOTOR BRACKET, Y-DRIVING
43 018082022 3|FHE RPBXZ0 BOLT, SOCKET M8X20

45 847119001 1Y7° =% 9F Y-PULLEY SHAFT, F

46 076000850 21575 1956000ZINR BALL BEARING, 6000ZZNR

47 048080342 1|bATES RETAINING RING, E8

48 SAQ752001 1|7{F 2771342 IDLE PULLEY, 342

49 014770622 2|FHhA3i 76, 350%" 1 SET SCREW, SOCKET (CP) 5M&.35
50 156070002 1|28 -4 SPACER

51 SA0750001 153007771342 TIMING PULLEY, 342

52 014770622 2[FHh2357 6, 350%7 % SET SCREW, BOCKET (CP) 5ME.35
53 SA0749000 T|E-4TA"MR342 MOTOR TIMING BELT, 342

54 SA0751001 1 E-4T7"-Y342 MOTOR TIMING PULLEY, 342

55 014770822 2|FHRI3076. 35087 5 SET SCREW, BOCKET (CP) SME.35
56 547122000 117" -4 Y-PULLEY BRACKET

57 018502522 2|FHE MhoX25 BOLT, SOCKET M5X25

58 026050232 2|3t 4" %7105 WASHER, PLAINM 5

58 018503022 1|PHE" M EX30 BOLT, SOCKET M5X30

60 547123001 17" 7R Y-PULLEY SHAFT, R

61 078000850 2 | " 60002 ZNR BALL BEARING, 60002ZNR

62 048080342 2|k2T7E8 RETAINING RING, EB

&3 SAQ7S0001 1|8 377770342 TIMING PULLEY, 342

64 014770622 2[PHhad 76, 35073 SET SCREW, SOCKET (CP) 5M&.35
85 SACO748000 1|Y24 3297 A" RE342 Y-TIMING BELT, 342

68 547125001 1| YRR {2 Y-SENSOR SETTING PLATE
|67 062680812 2| 1437-40X8 SCREW, PAN SM4.37-40X8

68 026680232 2|kt " 3F194, 37 WASHER, PLAIN M 4.37

13 547173001 1. TA REFITEIT% Y-TIMING BELT ADJUSTING FLATE
114 018501022 2|FFk" MhEX10 BOLT, SOCKET M5X10

118 018502522 1|FPHE" MEXZE BOLT, SOCKET M5X25

131 517815000 1[A744 = SLIDER

132 025100132 1{E7 1" #3900 WASHER, ELAIN S 10
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C2 . #% U Btk (BAS-341F) / Feed mechanism (BAS-341F)
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C2. =4 % (BAS-341F) / Feed mechanism (BAS-341F)

REF.NO CODE  |QTY e o NAME OF PARTS B

69 S10091201 4| s 4 HT AUXILIARY PLATE SUPPORT

70 080680712 AN b A3T-A0KT SCREW, BIND SM4.37-40X7

72 547126000 bl U 1 X-LINEAR GUIDE

73 018401036 BIFHE" Mhax10 BOLT, SOCKET M4X10

75 547172001 1|7b 9% ¥20 DRIVING GEAR, 20

76 014760622 2|[PHha3y75.95 SET SCREW, SOCKET SM5.95

77 547127100 K70 4L X-PULLEY BASE, L

78 018501622 4 [FiH&" bFEX16 BOLT, SOCKET M5X18&

79 547128001 17" -6 gL X-PULLEY SHAFT, L

80 076000850 2|57 r6000ZINR BALL BEARING, 6000Z2ZNR

81 048080342 1|kiT7ES RETAINING RING, E8

g2 547128001 1[FAF A7 Y32 IDLER GEAR, 32

B3 4770622 2(PThARY 6. 359473 SET SCREW, SOCKET (CF) SME&.35
84 SAO750001 154300777 Y342 TIMING PULLEY, 342

B85 014770622 2(PHbAdT6. 3501 SET SCREW, SOCKET (CP) SM&.35
87 SAC0747000 (R I ATRE342 X-TIMING BELT, 342

88 S47130100 T|X7° 42" 4R X-PULLEY BRACKET, R

B8 HB8s01622 & |THE" RHSXK1G BOLT, SOCKET M5X16

a0 025050232 4|74 3F295 WASHER, PLAIN M 5

21 018502522 1 [FHE" RREX2E BOLT, SOCKET M5X25

a2 S47131001 1|%7" =% 7R X-PULLEY SHAFT, R

23 076000850 2% P9FE000ZINR BALL BEARING, 6000ZZNR
|94 048080342 2|r7ER RETAINING RING, E8

a5 SAOTS0001 1|22 77 342 TIMING PULLEY, 342

96 014770622 2|FHhAF 6. 359373 SET SCREW, SOCKET (CP) SMg&.35
a7 547325001 1|6 T kbl U X-TIMING BELT HOLDER, U

98 SA0693001 1K Metla” X-BELT HOLDER

80 082681012 2{1°3437-40X10 SCREW, PAN SM4.37-40X10

100 548042001 ER ECa i A H-AX1S HOME POSITION DOG
101 060680712 2|0 k" 4374087 SCREW, BIND SM4.37-40X7

102 549043001 1 KA R SETTING PLATE, X-SENSOR

103 OG2680812 2|Fn"3437-40¥8 SCREW, PAN SM4.37-40X8

104 025680232 21k7" 4 37394, 37 WASHER, PLAIN M 4.37

1056 847135101 1Ko hn" L XY-FEED BRACKET COVER, L
106 106629002 4|F574.37 SCREW, SM4.37

7 547136101 LN EAE KD b XY-FEED BRACKET COVER, R
108 106629002 43757 SCREW, sM4.37

111 547138101 13440 FEED FLATE, B

112 510352101 2|Fea g SCREW, ROUND W/SOCKET SM4.37
133 S5A1900001 2|4 b I3 GUIDE ROLLER RAIL, 341

134 535324001 2[4 3N SHOULDER SCTREW, M4

135 018061638 4|7 ABEXT6 BOLT, SOCKET MEX16

136 028060246 AN 22-6 WASHER, SPRING 2-6

137 025060236 4|7 3FIT6 WASHER, PLAIN M &

138 SA190100 T|&° RN -341L GUIDE ROLLER COVER 341,L
139 SATB02001 1|87 -341R GUIDE ROLLER COVER 341, R
140 008400804 41 b IAUNE SCREW, TRUSS M4X8

141 SA1502001 ) Ean ' | GUIDE ROLLER BASE L ASSY
1411 SA0B86000 1{A b 208" 1L GUIDE ROLLER BASE, L

141-2 SADEBEOM 2\ ECCENTRIC SHAFT

141-3 5338001 2{7{IN T8 MICRO BEARING, 8

141-4 048060342 2|hTEE RETAINIMNG RING, E&

141-5 014500522 AFHRAF B3 SET SCREW, SOCKET (CP) M5X5
142 S5A1510001 1|4 4B I RIS GUIDE ROLLER BEASE R ASSY
142-1 SACBBTO00 18 4k 208 1R GUIDE ROLLER BASE, B

142-2 SA0B88001 =] AVSAS ECCENTRIC SHAFT

142-3 530138001 2Ty T8 MICRO BEARING, &

142-4 048060342 2|IER RETAINING RING, E&

142-5 014500522 A|FFhAF7 7595 % SET SCREW, SOCKET (CP) M5X5
143 018502536 B|FH" LhEXIE BOLT, SOCKET M5X25

146 021680212 224 a3y NUT, 2 5M4.37
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C3. % VBB (BAS-341F : 73 3 %K ) / Feed mechanism (BAS-341F : Option parts)

< A=1: @EIU7250X150mm / Sewing area " 250 X150mm " >
< A=2: @8V 7180 X100mm / Sewing area " 180 X100mm " >
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C3. 3% Y B3R (BAS-341F : # 72 3 > &i&) / Feed mechanism (BAS-341F : Option parts)

BREF.NO CODE Ty [ MNAME OF PARTS R
T LT —HEUNG A" | "UN work clamp (Pneumatic type)"
< FAB T 1) 7 250%1 50mmn > <Sewing area : 250X150mm:
5-1 519609009 1| AFLTAUNLY 3 WORK CLAMP ASSY, UNL
5-1-1 519610008 1|FHTPYUNL WORK CLAMP, UNL
5-1-2 517828001 2k T SHAFT SUPPORT
5-1-3 DE2681412 4|70 1437-40%14 SCHREW, PAN SM4.37-40X14
5-1-4 100645003 4 H° % WASHER
5-1-5 10483201 2177 .10.7 RUBBER CAP, 10.7
[5 018502522 217" MEEES BOLT, SOCKET M5X25
111 S471021041 11341 FH T HUNL TR WORK CLAMP PLATE ASSY, UML 341
11-1-1 S48620001 1 |FHILSUNL WORK CLAMP PLATE, UNL
11-1-2 517836001 2 |Hfskely” HINGE, WORK CLAMP FLATE
11-1-3 De2ea1812 4|F1°1437-40%16 SCREW, PAN SM4.37-40X16
11-1-4 S17337001 1 (IS0 HINGE SHAFT, L W-CLAMP PLATE
11-1-5 S18014001 1[Ik IR HINGE SHAFT, R W-CLAMP PLATE
1118 014710822 2|\PH AR, TR SET SCREW, SOCKET (CP) SM4.78
11-1-7 S47103001 10T " 207 STOPPER, L OT-SUPPORT PIM
11-1-8 S47104001 1|0T# B ¥ 20°R STOPPER, R OT-SUPPORT PIN
11-1-9 159269001 AP RS ULV S s SHOULDER SCREW, SM4.37
11-1-10 107017002 I RN i WAVE WASHER
11-1-11 S19626000 1 | AT UL Ak CUSHION, UNL WORK CLAMP PLATE
11-1-12 S18026001 1|F9t4% ADJUSTING PLATE
1113 025680232 e 7 35194, 37 WASHER, PLAIN M 4.37
11-1-14 062680512 1 (T 2437-40U5 SCREW, PAN SM4.,37-40X5
<R3 T U 180X1 00mm > <Sewing area : 180X100mm:=
52 S19620009 1 [HIFUNSSE WORK CLAMP ASSY, UNS
5-2-1 519621009 1 |AFIFAINS WORK CLAMP, LNS
5-2-2 517825001 2|y I SHAFT SUPPORT
5-2-3 062681412 4|3 J437-40%14 SCREW, PAN SM4.37-40X14
5-2-4 100645003 4|4 h7 3 WASHER
5-2-5 104832001 2|17 4E210.7 RUBBER CAR, 10.7
& 018502522 2|PHE" khEX2S BOLT, SOCKET M5X25
11-2 S47105001 1|3 AT/ HUNSHE WORK CLAMP PLATE ASSY, UNS 341
11-2-1 519612001 1|FHI4UNS WORK CLAMP PLATE, LNS
11-2-2 517836001 2[HIfakli” HINGE, WORK CLAMP PLATE
11-2-3 062681612 4 2437-40X16 SCREW, PAN SM4.37-40X16
11-2-4 517837001 L ERES Ll [ HINGE SHAFT, L W-CLAMP FLATE
11-2-5 S18014001 1|4 5T IR HINGE SHAFT, RW-CLAMP PLATE
11-2-6 014710622 2| PFRAIS T4, TENE S SET SCREW, SOCKET (CPF) SM4.78
11-2-7 S47103001 1[OT5% B Wb AL STOPPER, L OT-5UPPORT PIN
11-2-8 847104001 1|0T%4 7 LbA9°R STOPPER, R OT-SUPPORT PIM
11-2-9 158262001 oA RIS R SHOULDER SCREW, SM4.37
11-2-10 107017002 23 a WAVE WASHER
11-2-11 519613000 1 | AT AUNST I3 CUSHION, UNS WORK CLAMP FLATE
11-2-12 S18026001 1|F30E15 ADJUSTING PLATE
11-2-13 025680232 1|e74" 27 35194, 37 WASHER, PLAIN M 4.37
11-2-14 062680512 1| 2437 -40X5 SCHEW, PAN SM4.37-40X5
" EASER "Separate type"
7 S48617001 2|3 IICH WORK CLAMP ASSY, C 341
71 548618001 2|314%1C WORK CLAMP, C 341
72 S48619000 2309183 CUSHION, 341 WORK CLAMP
110 547137101 RErLREL FEED PLATE, A
151-Yd1-202
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C4 . & U BE#% (BAS-341F | A7 33 /#iaa ) / Feed mechanism {BAS-341F  Uption paris)

201-1 201-2

< B=1:1t=4.0, _
B=2:t=30, 2038 203C o5 t=3.0,
B=3:t=2.0> =6 : t=2.
< D=7 : t=0.5, C=6:1=2.0> ‘
o03.0 D=8:t=1.0, < E=10: 1=0.5,

203-E E=11:1=1.0,

D=9:t=2.0 > E=12:1=2.0>

151-V41-202
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C4. ¥ ) B3{% (BAS-341F : &+ 7 3 Ei&) / Feed mechanism (BAS-341F : Option parts)

REF.NO CODE OTY Ao MAME OF PARTS Bl
<HEWERAT A2 FA L b <For feed plate attachment=
201-1 547612001 1|F9U57° 300 (1=1.0) FEED PLATE BLANK, A T=1.0 (i=1.0)
201-2 S47613001 1AHI7°79C  {t=1.0} FEED FLATE BLANK, C (I=1.0)
<HIHT7Z-I#> <The blank for work clamp=
202-1 517979001 1|17 329E-1  (1=3.2) WORK CLAMP BLANK, E-1 T=3.2  (1=3.2)
202-2 517381001 1|17 79E-4  (1=6.0) WORK CLAMP BLANK, E-4 T=6.0  (1=6.0}
202-3 518598001 1317 0 {t=4.0) WORK CLAMP BLANK, L T=4.0 {t=4.0)
202-4 S19600001 13417 79R {t=4.0) WORE CLAMP BLANK, R T=4.0 {t=4.0)
202-5 8521723001 1A517 Z00UN-1  (1=3.2) WORK CLAMP BLANK, UN-1T=3.2 (1=3.2)
2026 S21724001 1|FHI7° ZAUN-2  (t=4.0) WORK CLAMP BLANK, UN-2T=4.0 (i=4.0)
TGy FRIA” "For One-touch work clamp assy”
< HEW T 1 F 250X 1 50mm > =Sewing area : 250X150mm=
203-1 547168001 1|0THI473 (1=4.0) OT-WORK CLAMP ASSY. 4 (i=4.0)
203-1-1 517983000 1|0THH14 OT-WORK CLAMP, 4
203-1-2 S47168001 2|0THIA 5% " PIN, ONE-TOUCH
203-1-3 S01696001 273" 3. 57%6 SCREW, FLAT SM3.57X6
203-2 S47170001 1 |ﬂT7h‘J'_3ﬁ (t=3.0) OT-WORK CLAMP ASSY, 3 {t=3.0)
203-2-1 518593000 1|0T4¥13 OT-WORK CLAMP, 3
203-2-2 S47169001 2|0THT 2"k PIN, ONE-TOUCH
203-2-3 S01696001 21735 3. 57X6 SCREW, FLAT SM3.57XE
203-3 S471710M1 110TH129: {t=2.0) OT-WORK CLAMP ASSY, 2 {t=2.0)
203-3-1 519595000 1|0THL2 OT-WORK CLAMP, 2
203-3-2 S47169001 2|0TH¥If %55 "> PIN, ONE-TOUCH
203-3-3 S01696001 2|#743%° 3. 57X6 SCREW, FLAT SM3.57X6
< FEE4 T 1) 7 180X 00mm > =3ewing area : 180X100mm:=
203-4 S4761401 1|0T44IS475 (t=4.0) OT-WORK CLAMP ASSY, S4 {t=4.0)
203-4-1 S19615000 1 |OTHIISS OT-WORK CLAMP, S4
203-4-2 547168001 2|0THT e FPIN, ONE-TOUCH
203-4-3 501696001 2|4745 3.57%6 SCHEW, FLAT SM3.57X6
203-5 547615001 1 |OT4tI5305 (t=3.0) OT-WORK CLAMP ASSY, 53 (t=3.0)
20:3-5-1 S19617000 1|0T##153 OT-WORK CLAMP, 53
203-5-2 S471680M 2|oTfaiT ey FIMN, ONE-TOUCH
203-5-3 S01696001 2|45 3. 57X6 SCREW, FLAT SM3.57XE6
203-6 547616001 1|0THYISEN: (t=2.0) OT-WORK CLAMP ASSY, 82 (t=2.0}
203-5-1 S19619000 1|oTHHIS2 OT-WORK CLAMP, 52
203-6-2 S47169001 2loTHId sk PIN, ONE-TOUCH
203-6-3 S01696001 2|#73%" 3. 57X6 SCREW, FLLAT SM3.57XG
< EEE T L1501 00men > <Sewing area : 150X100mm:
203-7 508378001 1|0THHI/ 4473150 (1=0.5) |OT-CASSETTE PLATE ASSY, A150 (1=0.5)
203-8 SO9379001 1|0TH4I{4B73150 {1=1.0} |OT-CASSETIE PLATE ASSY, B150 (i=1.0)
203-9 S09380001 1 |OTHYI2CT3150 (1=2.0} |OT-CASSETTE PLATE ASSY, C1650  (t=2.0)
< #E5 T 1) 7 180X100mm> <Sewing area : 180X100mm:
203-10 513695001 1 |0T4YI49ATZ180 (t=0.5} [OT-CASSETTE PLATE ASSY, A180 (i=0.5)
203-11 513697001 1|0T##14{5B72180 (t=1.0} |OT-CASSETTE PLATE ASSY, B180 (t=1.0)
203-12 513698001 1 |OTHHII4CT3180 (1=2.0} [OT-CASSETTE PLATE ASSY, C180 (1=2.0)
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C5. %) BY{% (BAS-341F : 73 3 8% ) / Feed mechanism (BAS-341F : Option parts)

204.1 <For BAS-302> 204-2 <For BAS-326>

207-G <G=1:1=2.0, G=2:1=1.0 >
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C5. 3£V Bk (BAS-341F : & 7 < 3 > Bb&) / Feed mechanism (BAS-341F : Option parts)

REF.NO CODE  |aTY B AT NAME OF PARTS RM
< BAS-302F > <For BAS-302>
204-1 847617001 1P 1593 CASSETTE HOLDER PLATE ASSY
204-1-1 $S47618001 ELEISTaEt HOLDER PLATE, CASSETTE
204-1-2 S19629001 2\HThy e PIN, C-HOLDER
< BAS-326f1 > <For BAS-326>
204-2 S47619001 1| dybiy 1932693 C-HOLDER PLATE ASSY, 326
204-2-1 547620001 1| Atk 45326 HOLDER PLATE, 326 CASSETTE
204-2-2 $13007001 2RSS PIN, CASSETTE HOLDER
204-2-3 021660306 2|3aH7h318-40 NUT, 3 SM3.18-40
: <BAS-341H > <For BAS-341>
204-3 S47621001 1|tk 45341003 C-HOLDRE PLATE ASSY, 241L
204-3-1 547622001 1 |BEyhyy 153410 HOLDER PLATE, 341L CASSETTE
204-3-2 $19629001 2k PIN, C-HOLDER
205-1 519630001 1| Beybeaf CASSETTE PLATE
205-2 $20755001 1| By hEa13400 CASSETTE PLATE, 340L
206 519631000 1|#eybis{s LOWER PLATE, CASSETTE
2071 519632000 1|peybis-2  (t=2.0) INNER PLATE, 2 T=2.0 CASSETTE (t=2.0)
207-2 519643000 1|peybids-1  {1=1.0) INNER PLATE, 1 T=1.0 CASSETTE (t=1.0)
208-1 S19633000 1|MebiTqa-2  {1=2.0) UPPER PLATE, 2 T=2.0 CASSETTE (t=2.0)
208-2 519644000 1|deoboata-1  {t=1.0) UPPER PLATE, 1 T=1.0 CASSETTE ({t=1.0}
209 152632001 17300 A% HINGE ASSY, R
209-1 S06e696004 2|#733° 36 SCREW, FLAT MaXe
209-2 021300103 2[#/h19a3 NUT, 1 M3
209-3 028030243 2\n 3y b 323 WASHER, SPRING 2-3
209-4 062300503 2 235 SCREW, PAN MaXs
208-5 025030133 2{e34 17 33393 WASHER, PLAINS 3
209-6 028030243 2l 3423 WASHER, SPFRING 2-3
210 152633001 119 A3k HINGE ASSY, L
210-1 S06696004 2|§33%° 3%6 SCREW, FLAT M3X6
210-2 021300103 el ppd g P NUT, 1 M3
210-3 028030243 2|m 3 i 42-3 WASHER, SPRING 2-3
210-4 062300503 2|#n 33%5 SCREW, PAN M3X5
210-5 025030133 2|k7% b7 35393 WASHER, PLAINS 3
210-6 028030243 2|n F#H h2-3 WASHER, SPRING 2-3
211-1 516634001 1 |4%145C-1 WORK CLAMP PLATE, C-1
T IF-RUNGZ A TIA" | "UN work clamp (Pneumatic type)”
< £EE T 1) 7 200X100mm > <Sewing area : 200X100mm:
211-2 S19914001 1| HI{9C-273 WORK CLAMP PLATE ASSY, C-2
211-2-1 $19915001 1|#HI{ac-2 WORK CLAMP PLATE, C-2
211-2-2 S17836001 2T sy HINGE, WORK CLAMP PLATE
211-2-3 062681612 4| 2437-40X16 SCREW, PAN Sh4.37-40X16
211-2-4 $17837001 MEACE S [ HINGE SHAFT, LW-CLAMP PLATE
211-2-5 S18014001 1|4 3ESS 47 9R HINGE SHAFT, R W-CLAMP PLATE
211-2-6 014710522 2|PFhA3 74, 788" 2 SET SCREW, SOCKET (CP) SM4.76
212-1 S02853001 1| d (t=0.4) SPRING, PLATE 1 C-1  {t=0.4)
212-2 S02854001 1|42 (1=0.6) SPRING, PLATE 2 C-1  {1=0.6)
212-3 S02855001 1A% 33 (1=0.8) SPRING, PLATE 3 C-1  {1=0.8)
213 107419002 19435 4,37 SCREW, SM4.37
151-W41-202
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C6 . 3% U B (BAS-341F : 7% 3 &5 ) / Feed mechanism (BAS-341F : Option paris)

214-1-4—@
21415—2 21411

21¢1-2—e$:ﬁ

|
|
F—214-1
|
|
|
I
I
|
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C6. 1% V) B3R (BAS-341F : & 7 i 3 - Hia) / Feed mechanism (BAS-341F : Option parts)

REF.NO CODE a7y (= | MNAME OF PARTS R
<Kt I 1) 77 250X 150mm > <Sewing area : 250X150mm>
214-1 S47623001 1|4 ISEUZE0X 15093 WORK CLAMP ASSY, SEU 250X150
214-1-1 S15636001 1|4 ISEU250X150 WORK CLAMP, SEU 250X150
214-1-2 547103001 1|0T ™AL STOPPER, L OT-SUFPORT PIN
214-1-3 S47104001 10T k™2 25°R STOPPER, R OT-SUPPORT PIN
214-1-4 159269001 2|9 b A" SHOULDER SCHREW, SM4.37
214-1-5 107017002 2N WAVE WASHER
214-1-8 S18026001 1|FA0I{% ADJUSTING PLATE
214-1-7 025680232 1|7 47 34194, 37 WASHER, PLAIN M 4,37
214-1-8 062680512 1[#4" 2437-40X5 SCREW, PAN SM4.37-40X5
< REM T 1) P 180X100mm > <Sewing area : 1BOX100mm:=
214-2 S1963701 1 |AHISEUT80X100 WORK CLAMP, SEU 180X100
< B T ') 7150X7 00mm > <Sewing area : 150X 100mmz
214-3 519638001 1 |[AHISEUT150X100 WORK CLAMP, SEU 1500100
218 520756001 1| HHIFYSEU WORK CLAMP, SEU
LT —VEbm = <For Gauge pars>
225 S32035001 1|57 b7k L 303 H-POSITION STANDARD PLATE ASSY "
232 547624001 1| FA T rEof FEED PLATE SEETING BRACKET
233 534156001 1| IFYSEL-326 WORK CLAMP, SEL-326
234 534157001 1| IF¥SER-326 WORK CLAMP, SER-326
235 S34158001 1|0THH¥IPLSELYS OT-WORK CLAMP ASSY, SEL
235-1 S34159001 10T IFLEEL OT-WORK CLAMP, SEL
235-2 520282001 1| HIFFRE" -1 WORK CLAMP HOLDER, L
235-3 018880822 2IPHET R4, 37X BOLT, SOCKET SM4.37X8
235-4 520283001 T E" 77 b=b SIDE PLATE
2355 520284001 147 2 FOSITIONING FIN
235-6 048030342 1 |FETES RETAINING RING, E3
235-7 047140850 1R A1, 4X8 FIM, SPRING ROLL 1.4X8
235-8 S20285001 THFE AR 3 SPRING
235-2 062300612 2171346 SCREW, PAM M3X6
236 534160001 1|0THLPSERTE OT-WORK CLAMP ASSY, SER
236-1 S34161001 1|0TAH1IFLSER OT-WORK CLAMP, SER
236-2 S20288001 1|#TFe "R WORK CLAMP HOLDER, R
2363 018680822 2|THE M4, 37XB BOLT, SOCKET SM4.27X8
236-4 S20283001 1|77 b=+ SIDE PLATE
238-5 S20284001 1AH A POSITIONING PIN
236-6 048030342 1|HTES RETAINIMNG RING, E3
236-7 047140850 1|A7° A7 A1 aX8 FIN, SPRING ROLL 1.4X8
236-8 S20285001 14F7 870 2 SPRING
236-9 062300612 2| 23K SCREW, PAN M3X8
161-V41-202
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C7. 3% UB{R (BAS-341F : + 7 3 »B8& ) / Feed mechanism (BAS-341F : Option parts)

238
———_J‘————_‘\

237

238-1
2383
0
238-8

R

N

g—240-7

240-4 @— 24()-8
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C7. 3% B (BAS-341F . # 72 3 - Ei&) / Feed mechanism (BAS-341F : Option parts)

REF.NO CODE |aTyY A NAME OF PARTS RM
237 534162001 1|LOTHRIFILY: (L) OT-WORK CLAMP ASSY, L
2371 534163001 1|LOTHFIFL (L) OT-WORK CLAMP, L
237-2 534166001 1|LOTAFIFAS L (L) OT-WORK CLAMP HOLDER, L
237-3 018501222 | REEXT2 BOLT, SOCKET M5X12
237-4 534169001 1HE 7 -t SIDE PLATE
237-5 534168001 1HFF A" POSITIONING PIN
237-6 048030342 1|kA7ES RETAINING RING, E3
237-7 047140850 1|27 WA A, 4XE PIN, SPRING ROLL 1.4X8
237-8 S20285001 THF B 0% SPRING
237-3 082300612 2436 SCREW, PAN M3Xe
238 S341684001 1{LOTHFIFAY: (L) OT-WORK CLAMP ASSY, R
238-1 S34165001 1|LOTHIF:R (L) OT-WORK CLAMP, R
238-2 S34167001 1|LOT#fThne " -R {L} OT-WORK CLMAP HOLDER, R
238-3 o8so1222 2|FHR SN2 BOLT, SOCKET M5X12
238-4 534163001 1| P77 b=b SIDE PLATE
238-5 5341688001 1|4F4° 2" POSITIONING PIN
238-6 048030342 1|FATES RETAINING RIMNG, E3
238-7 047140850 1|27°U27 1 1. 4%8 PIN, SPRING ROLL 1.4X8
238-8 S20285001 1474 2" w0 SPRING
238-9 062300612 2|#n" 33K6 SCREW, PAN MaXs
239 S34170001 1 LOT 9k L 92 (L} OT-HOLDER ASSY, L
2381 S34172001 1 |LOTS " L (L} OT-HOLDER, L
239-2 S34174001 1457472570 POSITIONING STUD
239-3 534175001 1A 377 GUIDE SHAFT
239-4 523551001 2|FHe TR GHS A SET SCREW, SOCKET (FT) M&X5&
239-5 533722001 1|Z47FAH ADJUSTTING PLATE
239-6 025350134 1|67 135393, 5 WASHER, PLAIN S 3.5
239-7 062670616 1[#A" 3357-40X6 SCREW, PAN SM3.57-40X6
240 534171001 1|LOTS J%as RT3 (L) OT-HOLDER ASSY, R
240-1 534173001 1|LOT 7883 " =R (L} OT-HOLDER, R
240-2 534174001 THFE 2574 POSITIONING STUD
240-3 534175001 NI | GUIDE SHAFT
240-4 S23651001 2{PHE76XGH/ A SET SCREW, SOCKET (FT} M&X6&
240-5 S33ar220 11T FIe ADJUSTTING PLATE
240-6 025350134 17 77 323935 WASHER, PLAINS 35
240-7 DE26T0616 1|+~ 2357-40%5 SCREW, PAN SM3.57-40X6
250 S47139009 1|37 5 - FEED PLATE COVER
260 547601001 1|k HH IS 7 341 HINGE SUPPORT JIG ASSY, 341
260-1 5476802001 1|E I 474 HINGE SUPFORT JIG, 341
260-2 51783601 2[5k HINGE, WORK CLAMP PLATE
260-3 062681612 4[Fn"3437-40X16 SCREW, PAN SM4.37-40X16
260-4 51783701 1|4 sy 3790 HINGE SHAFT, L W-CLAMP PLATE
260-5 518014001 1| #5675 IR HINGE SHAFT, R W-CLAMP PLATE
260-6 014710522 2[FHRAFS 4, 760473 SET SCREW, SOCKET (CP) SM4.76
261 S47603001 1| FHTUNS "5 7341 JIG ASSY, WORK CLAMP (UN) 341
262 S4760600H 1| B b 155707 41 JIG, CASSETTE HOLDER PLATE 341
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C8. 3% ') B{# (BAS-342F) / Feed mechanism (BAS-342F)

FEF.NO CODE aTy i | NAME OF PARTS FM
1 SA1511001 1|97 V9733420 WORK CLAMP ARM UNIT, 342M
1-1 SA1482001 14107 7313420 WORK CLAMP ARM ASSY, 342M
1-1-1 SA1471001 12748 L3 SLIDER CONNECTING PLATE
1-1-2 018401436 4|7HEMAAXT4 BOLT, SOCKET M4X14
1-1-3 018401436 &|PHETARAXT A BOLT, SOCKET M4X14
1-1-4 021400216 4| 227k MUT, 2 M4
1-2 530950000 277NN FLAT CYLINDER
1-3 SE5533000 4|IhE"H5 ELBOW, M5
1-4 530948001 TIPS AIR CYLINDER SUFPPORT SHAFT
1-5 146354001 214 A3 WASHER, PLAIN 5
16 048040342 2|MTE4 RETAIMING RING, E4
1-7 530851001 2T CYLINDER JOINT
1-8 18401622 2{FHE bhaX16 BOLT, SOCKET M4X16
19 110168001 2| ROLLER SHAFT
110 517812001 2[FFIF LA U KNEE LIFTER LIFTING LEVER, U
1-11 517813001 2|HIFF LA -0 LEVER, D
1-12 S17814001 1[HIFr i’y KMEE LIFTER LIFTING SHAFT
1-13 048050342 1|FATES RETAINING RING, E5
1-14 143591001 1| A2 THRUST RING
1-15 521775001 1|E2hh7-93 SET SCREW COLLAR ASBY
1-15-1 138096001 1 |&Y - SET SCREW COLLAR
1-15-2 014680422 2{PHRARYT4, 37047 % SET SCREW, SOCKET (CP) SM4.37
1-16 014760622 1|{7Fb23575, 95 SET SCREW, SOCKET SM5.85
1-17 018400832 2|FHE MhAX8 BOLT, SOCKET M4Xs
1-18 025040132 2(kF% 8 #3374 WASHER, PLAINS 4
119 S178168001 1|2345 IS SUPPORT SHAFT, SLIDER
1-20 S186361M1 1|73 154" 1 SPRING
1-21 014760622 1(7Hh435°5.95 SET SCHEW, SOCKET 5M5.85
1-22 517817009 2 (#4173 WORK CLAMP ASSY
1-23 517802009 2 [ARIPTA g3 WORK CLAMP GUIDE ASSY
1-24 517823100 4[AIFNT-H3 WORK CLAMP RETAINER ASSY
1-25 8401622 4[PHETMAEX16 BOLT, SOCKET M5X16
2 51782501 1 [FHIPYSEL WORK CLAMP, SE L
3 517828001 1|F¥IF/SER WORK CLAMP, SE R
4 018501222 2|FHE bREX1 2 BOLT, SOCKET M5X12
t2] SA1512001 1|34245153 WORK CLAMP ASSY, 342
8-1 SADBETO00 1|3424%1 WORK CLAMP, 342
B-2 S48B23000 2342441573 CUSHION, 342 WORK CLAMP
o 153057102 A|3004 953357 |SCREW, ROUND W/SOCKET SM4.37
10 025680232 4|k " 37194, 37 WASHER, PLAIN M 4.37
12 SA06B2001 1| #4977 HI1{ 4342 W-CLAMP ARM SUPPORT PLATE, 342
15 149482001 4[FHEETE M MEXT5 BOLT, FLAT W/SOCKET M&X15
14 547280201 1(va245U5° 193 FEED BASE ASSY, V42
14-1 549418101 1|Y&7U5" {95342 Y-FEED BRACKET ASSY, 342
14-2 547307001 14 54F5 " 3K4 SCREW, M3X4
14-3 004300513 2|+4733x5 SCHREW, FLAT M3X5
14-4 547282000 2|34297h Y LINEAR GUIDE, Y 342
14-5 018300532 18|FHE" 4365 BOLT, SCCKET M3Xs
14-6 547293101 113424747 1X FEED BRACKET, X 342
14-7 S47327001 2| XA -Fn" 342 "|COVER SPACER, X-COVER
14-6 DE2300412 4[F703K4 SCREW, PAN M3X4
14-9 547311000 1|F 9 kb COMCEAL BELT
14-10 s47321001 27 hRHTAS BELT SUFFPORT PLARE
14-11 018400532 4|FHEEANS BOLT, SOCKET M4X5
14-12 547312001 1| hbA-3F BELT ROLLER, F
14-13 547313001 1A kD=3 9F SHAFT, FBELT ROLLER
14-14 048030342 2|F47E3 RETAINING RING, E3
14-15 547314001 1% b0-3R BELT ROLLER, R
14-18 547315001 1| A7 b0-737 IR SHAFT, R BELT ROLLER
14-17 (48030342 2|k7ES RETAINING RING, E3
151-V42-202

a4



C8 . % U BAf% (BAS-342F) / Feed mechanism (BAS-342F)
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C8. ¥ +) Ba1® (BAS-342F) / Feed mechanism {BAS-342F)

REF.NO CODE |QTY Eiedd NAME OF PARTS R
14-18 S47316001 1075 JR¥FL SUPPORTER, SHAFT (R)
14-19 018400822 2|7 Lh4XE BOLT, SOCKET M4Xa
14-20 025040132 2|k 17 35354 WASHER, PLAIN S 4
15 0682300512 | 14| 23X5 SCREW, PAN M3X5
16 061300616 2473346 SCREW, FLAT M3X8
17 018061622 2{FHE VMEXT6 BOLT, SOCKET M&X16
18 025080132 2163475 33396 WASHER, PLAIN S 6
19 SAUBB4AD0D 1 XA Me-NEHT342 X-FEED RAIL SUPPORT, 342
20 SADBB5001 1 FIMzF A X-FEED LINEAR GUIDE
21 018300836 | 117k ME3X8 BOLT, SOCKET M3X8
22 S47165000 1 V=7 2Rl -7" SLEEVE, LINEAR BUSH
23 S47111104 YR 0 403 Y-DRIVING SHAFT ASSY
28 018501022 2|7 MbEXI10 BOLT, SOCKET M5X10
27 S03677001 po LA A WASHER
28 S47112000 2|U=F7" 4116 LINEAR BUSH, 16
20 014680422 o|FFbais 4. 379473 SET SCREW, SOCKET (CP) 5M4.37
30 $47113001 YR 9T Y-DRIVING GUIDE SHAF
3 018501022 2|7HE MEX10 BOLT, SOCKET M5X10
32 S03677001 1 WASHER
33 S10103001 2lF 477 BALL BUSH
as SADB96001 11Y0R" 9% bdba” Y-DRIVING SHAFT HOLDER
a7 018062022 1| 7HE" MREX20 BOLT, SOCKET Ma&X20
40 SA0E34001 1 [yn MRS Y-BELT HOLDER
3 018680822 o745 hha. 37X8 BOLT, SOCKET SM4.37X8
42 S47116001 170 IPE-47 3 P-MOTOR BRACKET, Y-DRIVING
43 018082022 3|PHE MABX20 BOLT, SOCKET M8X20
45 47119001 17" -0 9F Y-PULLEY SHAFT, F
45 076000850 21495 ITB000ZZNR BALL BEARING, 6000ZZNR
A7 048080342 1|kA7EB RETAINING RING, E8
48 SAQ752001 1|#b 870342 [DLE FULLEY, 342
49 014770622 Pl ol F STl Ly SET SCREW, SOCKET (CP) SMB.35
50 156070002 1|28 % SPACER
51 SA0750001 13135777342 TIMING PULLEY, 342
52 014770622 2(PHh A3 6. 35047 3 SET SCREW, SOCKET (CP) SM6.35
53 SAQT45000 1[T-4Tn" Bh342 MOTOR TIMING BELT, 342 :
54 SAU751001 13477342 MOTOR TIMING PULLEY, 342
55 4770622 2|FFR 23576, 350472 SET SCREW, SOCKET (CP) SMB.35
56 S47122000 17 044 Y-PULLEY BRACKET
57 018502522 27+ hhSHZS BOLT, SOCKET M5X25
58 025050232 274 4 37295 WASHER, PLAINM 5
55 018503022 1|75 Hh5X30 BOLT, SOCKET M5X30
60 47123001 1¥7° =05 R Y-PULLEY SHAFT, R
61 076000850 2|49 MY BE000ZZNR BALL BEARING, 6000ZZNR
62 048080342 2|k A7E8 RETAINING RING, E8
63 SANT50001 153771342 TIMING PULLEY, 342
64 014770622 pd o S 5 ST T o SET SCREW, SOCKET (CP) SMB.35
65 SAN748000 1Pvaf 3 A wha42 Y-TIMING BELT, 342
66 547125001 1Yt bY (4 Y-SENSOR SETTING PLATE
67 DE2680R12 21 2437-40%8 SCREW, PAN SM4.37-40X8
66 025680232 23" 1" 37204, 37 WASHER, PLAIN M 4.37
113 S47173001 1. TA RIS Y-TIMING BELT ADJUSTING PLATE
i14 018501022 2|PHE MASN10 BOLT, SOCKET M5X10
i16 018502522 1[7HE" MEEX2E BOLT, SOCKET M5X25
131 S17815000 123144 - SLIDER
132 025100132 11655632310 WASHER, PLAIN S 10
151-V42-202
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C9. =4 BifR (BAS-342F) / Feed mechanism (BAS-342F)

REF.NO CODE |aTY B XA NAME OF PARTS BM
69 S10091201 4| 5F T If AT AUXILIARY PLATE SUPPORT
70 060680712 4|07 b7 437-40%7 SCREW, BIND SM4.37-40X7
72 547298000 2|XU=Fh {342 X-LINEAR GUIDE, 342
73 018401036 g|7E bhAX10 BOLT, SOCKET M4X10
75 547172001 1|70 %7 ¥20 DRIVING GEAR, 20
76 014760622 2|FFhA375.85 SET SCREW, SOCKET SM5.95
77 547127100 11X7° 4" 4L X-PULLEY BASE, L
78 018501622 A7 MFEX6 BOLT, SOCKET M5X16
79 547125001 1X7° Y7 9L X-PULLEY SHAFT, L
80 076000850 21475 6 000ZZNR BALL BEARING, 8000ZZNR
81 048080342 1| bATER RETAINING RING, EB
82 S47128001 TP b W% 732 IDLER GEAR, 32
83 014770622 2[7PHbAzS 6. 350473 SET SCREW, SOCKET (CP) 8M6.35
84 SA0750001 1|34 32777342 TIMING PULLEY, 342
85 014770622 ped i SR I SET SCREW, SOCKET {CP} SM6.35
87 SA0747000 1 [XA1300 A" hh342 X-TIMING BELT, 342
a8 547130100 1|%7° %" 1R X-PULLEY BRACKET, R
89 018501622 4745 MbEX16 BOLT, SOCKET M5X16
a0 025050232 A6 5" 37295 WASHER, PLAIN M 5
a1 018502522 1|7HE" bAEX25 BOLT, SOCKET M5X25
g2 S47131001 1|%7° %" 1R X-PULLEY SHAFT, R
93 076000850 21475 19 B000ZZNR BALL BEARING, 6000ZZNR
94 048080342 21h47Es RETAINING RING, E8
a5 SA0750001 1915507 71342 TIMING PULLEY, 342
96 014770622 2|FHbAz76. 35741 SET SCREW, SOCKET (CP) SMB.35
98 SA0693001 1| b s X-BELT HOLDER
99 062681012 2[#"2437-40X10 SCREW, PAN SM4.37-40X10
100 549042001 ol A A X-AX15 HOME POSITIONM DOG
1014 060680712 2| b 437-40X7 SCREW, BIND SM4.37-40X7
102 54904301 1 | XEAt-b 4 SETTING PLATE, X-SENSOR
103 062680812 2[#n 3437-40%8 SCREW, PAN SM4.37-40X8
104 025680232 2|34 4" 72104, 37 WASHER, PLAIN M 4.37
105 S47300101 1|Xy#70hn" =342 XY-FEED COVER, L 342
106 106629002 410225 4. 37 SCREW, SM4.37
107 847301101 1|Xy$7) AN -342R XY-FEED COVER, R 342
108 106629002 A|9A%74.37 SCREW, SM4.37
112 150382001 2|FHE ME4.37X18 BOLT, SOCKET SM4.37X18
117 SA1513001 1(3424 744N 3 FEED PLATE N ASSY, 342
1171 SA0698001 1|3424M14N FEED PLATE, N :342
117-2 SAOGS9001 A HHI342 FEED PLATE SUPPORT, 342
117-3 004401014 4|+#734X10 SCREW, FLAT M4X10
122 S49044001 1490 L FEED COVER, L
123 106629002 2|53 4.37 SCREW, SM4.37
124 S48045001 149950 R FEEDCOVER, R
125 106629002 PAVEE S T SCREW, SM4.37
126 S47306101 2 [¥H115BLR SUPPORT PLATE, BL R
127 062680812 430 1437-40%8 SCREW, PAN SM4.37-40X8
133 SA0690001 200 {F ;| GUIDE ROLLER RAIL
134 535324001 219" 35 W4 SHOULDER SCREW, M4
135 018061636 6|FFE"MFEXTE BOLT, SOCKET M&X16
136 028060246 a0 #t b 32-6 WASHER, SPRING 2-6
137 025060236 GEF 77 3F106 WASHER, PLAINM 6
138 SA0691001 1| b I L GUIDE ROLLER COVER, L
139 SA0692001 1|47 b k" R GUIDE ROLLER COVER, R
140 008400604 6|+h7214¥%6 SCREW, TRUSS M4X86
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C9 . 3% U Btk (BAS-342F) / Feed mechanism (BAS-342F)

106—s

38

151-V42-202




C9. £ ) B {% (BAS-342F) / Feed mechanism (BAS-342F)

REF.NO CODE | QTY B MAME OF PARTS AM
141 SA1509001 LR o A (R GUIDE ROLLER BASE L ASSY
141-1 SA0E86000 1|34k 2087 4L GUIDE ROLLER BASE, L
141-2 SANEEE001 2|\ ECCENTRIC SHAFT
141-3 530138001 2| TP MICRO BEARING, 8
141-4 048060342 2[HTES RETAINING RING, E&

141-5 014500522 A Vo S5 VL VE SET SCHEW, SOCKET (CP) M5X5
142 SA1510001 1|84 3097 {RY2 GUIDE ROLLER BASE R ASSY
142-1 SA0687000 114" 472037 4R GUIDE ROLLER BAEE, R

142-2 SA0688001 P4 RV ) ECCENTRIC SHAFT

142-3 530138001 210 TFIATE MICRO BEARING, 8

142-4 048060342 2|FATES RETAINING RING, E&

142-5 014500522 A|TFPARY BRI SET SCREW, SOCKET (CP) M5X5
143 018502636 B|FHE kENZG BOLT, SOCKET M5X25

144 018301036 8|7 K310 BOLT, SOCKET M3X10

145 028030246 a0 a5 42-3 WASHER, SPRING 2-3

146 021680212 2|F7hzind. 37 NUT, 2 5M4.37
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C10 . % Y B8k (BAS-342F : + /< 3 /8B ) / Feed mechanism (BAS-342F : Option parts)

203-A < A=1:1=4.0, A=2:1=3.0,
A=3:1=2.0 >

H
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C10. 3% V) BfR (BAS-342F : & 7% 3 >-4ld) / Feed mechanism (BAS-342F : Option parts)

REF.NO CODE oTY [ i MAME OF PARTS B
" IT—FUNE A THEALT | "UN work clamp (Pneumatic type)”
5 531164009 1 |FHTFANI00NE WORK CLAMP ASSY, UM 300
5-1 531165008 1 [FHTPANI00 WORK CLAMP, UN 300
5-2 517829004 bl | A s SHAFT SUPPORT
5-3 ge2eai4i2 41307 243740814 SCREW, PAN SM4.37-40X14
5-4 100645003 al¥ h'% WASHER
5-5 104832001 2117 LEA0.7 RUBBER CAP, 10.7
& 018502522 2|7 LEEX25 BOLT, SOCKET M5X25
" ERaEET "Separate type"
7 548621001 2|34241C9: WORK CLAMP ASSY, C 342
-1 S48622001 2|3d42441¢ WORK CLAMP, C 342
7-2 S48623000 2342841053 CUSHION, 342 WORK CLAMP
T IF—AUNS T THEAT | "UN work clamp (Pneumatic type)®
11 547289101 1 (3425511 HUNLY 2 WORK CLAMP PLATE ASSY, UNL 342
11-1 S48624001 1|34245144UN WORK CLAMP PLATE, UN 342
11-2 517836001 21T faks” HINGE, WORK CLAMP PLATE
11-3 062681612 413 M37-40X16 SCREW, PAN Sh4.37-40X16
11-4 517837001 1 AT oS 370 HINGE SHAFT, L W-CLAMP PLATE
11-5 S18014001 1|#Efaksy" " IR HINGE SHAFT, R W-CLAMP PLATE
11-6 014710522 2|FHRA3 74, 767873 SET SCREW, SOCKET (CP) SM4.76
11-7 847103001 1[0T53 B 2h 2070 STOPPER, L OT-SUPPORT PIN
11-8 547104001 1|0T B 2+ 49°R STOPPER, ROT-SUPPORT PIN
11-9 158269001 pd Mo | S LI R S SHOULDER SCREW, SM4.37
11-10 107017002 ol 2 WAVE WASHER
11-11 S31168000 1 [FHFTA 2UN300F A CUSHION, W-CLAMP PLATE UN
110 S48625001 1382450454 FEED PLATE, A 342
111 S48626001 1|34245U49C FEED PLATE, C 342
<@EHUWAF Sy FAL A  <For feed plate attachment>
201 -1 531256001 1|420577 224300  (t=1.0) |FEED PLATEBLANK, A-300 T=1.0 {t=1.0)
201-2 S31257001 1|39M47° 5-9C300  (t=1.0) |FEEDPLATE BLANK, C-300 (t=1.0}
<HTIRHIZ 048> <The blank for work clamp=
2021 531244001 1T 3L (1=4.0) WORK CLAMP BLANK, L T=4.0 {i=4.0}
202-2 531245001 117" 7298 (1=4.0) WORK CLAMP BLANK, R T=4.0 (i=4.0)
"OLsyFHRIE" "For One-tauch work clamp assy"
< AR T 1) 7 300X200mm > <Sewing area : 300X200mm=
20031 S47302001 1|0T#41493  (1=4.0) OT-WORK CLAMP ASSY 4 (t=4.0)
20:3-1-1 530095000 11074414 (300) OT-WORK CLAMP, 4-300
203-1-2 S47169001 2|0THFI195% " > PN, ONE-TOUCH
203-1-3 S01696001 2|72y 3. 57X6 SCREW, FLAT SM3.57X6
203-2 S47303001 1loTa¥Iagr: (i=3.0) OT-WORK CLAMP ASSY, 3 (t=0.0)
203-2-1 S30997F000 110TH413 (3007 OT-WORK CLAMP, 3-300
203-2-2 S47169001 2 10T 4% ™ PN, ONE-TOUCH
203-2-3 S01696001 21453 3. 57X6 SCREW, FLAT SM3.57 X6
203-3 547304001 | 1|oTA%1293  (1=2.0) OT-WORK CLAMP ASSY,2 (1=2.0)
20k3-3-1 530959000 1074412 (300) OT-WORK CLAMP, 2-300
203-3-2 S47T169001 210THHI255 7 - PN, ONE-TOUCH
203-3-3 S01826001 2|%7%y" 3. 57X SCHREW, FLAT SM3.57X6
151-V42-202

42



C11 .= B3R (BAS-342F : 7 3 &P ) / Feed mechanism (BAS-342F : Option parts)

207-1(t=2.0)
207 2(t=1.0)

=~ 008-1(t-2.0)
208-2(1=1.0)

-||1

60-6

mmgm
-y

-
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C11. 2+ BfR (BAS-342F : & 7' 3 - & dh) / Feed mechanism (BAS-342F : Option parts)

EM

REF.NO CODE  |aTy iAo NAME OF PARTS
2041 531259101 1| 44342093 C-HOLDER PLATE ASSY, 342L
204-1-1 S31260101 1(FeYhiy 143420 CASSETTE HOLDER PLATE, 342L
204-1-2 S19629001 2| PIN, C-HOLDER
204-2 533720001 1|y (922603 C-HOLDER PLATE ASSY, 726
204-2-1 33721001 1| By by 19226 HOLDER PLATE, Z26 CASSETTE
204-2-2 13007001 el L] ST PIN, CASSETTE HOLDER
204-2-3 021660306 2|3v3F+318-40 MNUT, 3 SM3.18-40
205-1 519830001 1 HrhEAAd CASSETTE PLATE
205-2 531261001 1| FEYEA{3420 CASSETTE PLATE, 342L
206 531262000 1| #ryhirgqs LOWER PLATE, CASSETTE
207-1 531263000 1|#ibtifs-2  (1=2.0) INNER PLATE, 2 T=2.0 CASSETTE (t=2.0)
207-2 531264000 1|#eybafs-1  (t=1.0) INMER PLATE, 1 T=1.0 CASSETTE (i=1.0)
208-1 S31265000 1|ddMT -2 {t=2.0) UPPER PLATE, 2 T=2.0 CASSETTE (t=2.0)
208-2 S31266000 1[deyborfa-1  {t=1.0) UPPER PLATE, 1 T=1.0 CASSETTE (t=1.0)
209 152632001 1|73 334 HINGE ASSY, R
2091 SOE696004 2[¥734%" 346 SCREW, FLAT M3X8
209-2 021300103 2R3 NUT, 1 M3
209-3 028030243 2|n 3 A" 32-3 WASHER, SPRING 2-3
209-4 082300503 2|#7 235 SCREW, PAN M3X5
209-5 025030133 olk7 472393 WASHER, PLAINS 3
208-6 028030243 2l h j2-3 WASHER, SPRING 2-3
210 152633001 1|F3 w37 HINGE ASSY, L
210-1 506696004 2|17335° 3%6 SCREW, FLAT M3X6
210-2 - 021300103 2[#/M¥a3 NUT, 1 M3
210-3 028030243 2 it hi2-3 WASHER, SPRING 2-3
210-4 062300503 2 [ 33X5 SCREW, PAN M3X5
210-5 025030133 2{e5H 8 35373 WASHER, PLAINS 3
210-6 028030243 20 it h32-3 WASHER, SPRING 2-3
211 $531273001 1|AHI{4C-1 (300} WORK CLAMP PLATE, C-1/300
212-1 502853001 1[#tn'31 (t=0.4) SPRING, PLATE 1 C-1  (t=0.4)
2122 502854001 1|3 22 (t=0.6) SPRING, PLATE2 C-1 (=0.6)
212-3 S02855001 1(4#In'33  (t=0.8) SPRING, PLATE 3 C1  (t=0.8)
213 107418002 1945574, 37 SCHREW, SM4.37

, < — TR <For Gauge parts=

225 532035001 1 b 21403 H-POSITION STANDARD PLATE ASSY ”
260 547807001 1| T 279342 HINGE SUPPORT JIG ASSY, 342
260-1 547608001 1lEwi 43I 7742 HINGE SUPFPORT JIG, 342
260-2 517836001 2| sk HINGE, WORK CLAMP PLATE
260-3 062681612 4|#n° 2437-40X16 SCREW, PAN SM4.37-40X16
260-4 517837001 LIEs 2 St HINGE SHAFT, L W-CLAMP PLATE
260-5 S18014001 1|41 {83" %" 1R HINGE SHAFT, R W-CLAMP PLATE
260-6 014710522 2|FHbA3oT 4. 7604 SET SCREW, SOCKET (CP) 5M4.76
261 S47609001 1| FFIUN " 7" 9342 JIG ASSY, WORK CLAMP (UN) 342
262 547611001 1| MIbe " 458571742 JIG, CASSETTE HOLDER FPLATE 342
151-V42-202

RMEID ~ ATV 2R, WECEIIEEF LTHY FTOTEMIFELENT L EE Y,
Parts which have an asterisk * in the RM colum are parts which have been assembled and adjusted to high precisions.
These parts should never be disassembled.

44




D . T k5B / Work clamp lifter mechanism
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D. # T 4 Bd{%R / Work clamp lifter mechanism

REF.NC CODE aTY b A MAME OF PARTS A

1 547140001 1| ARk 2 STEPPING WORK CLAMP CAM ASSY
1-1 S47141001 1| B Ik STEPPING WORK CLAMP CAM
1-2 014760622 2|43y 5. 95 SET SCREW, SOCKET SM5.95
1-3 623033000 1|57 Ire805VY BALL BEARING, 6805V
2 $43693000 1| DAL STEPPING WORK CLAMF CON. ROD
4 150460001 1[U-Un e =47y U-UD FEED LIFTER LEVER SHAFT
I3 150461001 1|37Ya0 FEED ROLLER
|6 107453001 2 HR WASHER
7 021750102 1{1%2F7b556-32 NUT, 1 SM5.56-32
| B 517871101 1|29 197 R STEPPING WORK CLAMP ARM, R
g 017751412 1 [#" W5, 56X14 BOLT, SM5.56X14
10 S17872101 1| EAIHIITF STEPPING WORK CLAMP ARM, F
11 148196000 1{FTARER 997" # 30 BUSH, L
12 148197000 1| 97ARE R 907" L20R BUSH, R
13 S17873101 1| HANAT3 STEPPING LINK ASSY
14 155167002 2|47 23575, 56 SHOULDER SCREW, SM5.56
15 111466101 144189 PRESSER BAR
16 145472001 1[AYTE JA50 PRESSER BAR BUSH
17 S31012001 1|44 1A PRESSER ADJUSTING SCREW
18 53101300 1|F3%9e73 "R PRESSER ADJUSTING NUT
19 S10111101 1|4 FRESSER BAR SFPRING
20 S10112001 1441 371 SPRING GUIDE
21 S48665001 14818 0427 % GUIDE BRACKET, ;P-BAR
22 062681212 1|#0" 3437-40X12 SCREW, PAN SM4.37-40X12
23 510371001 1|45 U T5- PRESSER BAR LIFTER
24 §10372100 1|441F 94" 27530 CUSHION
25 048040342 1|F47E4 RETAINING RING, E4
26-1 S42843001 1[HHI7A PRESSER FOOT, A

"o T s LER" "OPTION PARTS"
26-2 542844001 1|#HIr7B PRESSER FOOT, B
26-3 542845001 1 |HIPAC PRESSER FOOT, C
26-4 S42846001 1|HEIFD FRESSER FOOT, D
26-5 542847001 1|HIFAE PRESSER FOOT, E
26-6 158592001 1|HIFG PRESSER FOOT, G
26-7 157237001 1 [HHIPAF PRESSER FOOT, F
26-8 542848001 1[#41F) PRESSER FOOT, J
26-9 242849101 1 [#HTPINA PRESSER FOOT, XA
26-10 S40214001 1 [FHIPZA-CUT PRESSER FOOT, A-CUT
26-11 S$20864007 1 [HFIFHGL PRESSER FOOT, GL
26-12 S04887001 1 [#HTFY | PRESSER FOOT, |
26-13 152283101 1 [#FIPA PRESSER FOOT, A
26-14 152636101 1|H1rB PRESSER FOOT, B
26-15 152637001 1{FHIFIC PRESSER FOOT, G
26-16 154069001 1|HIFD PRESSER FOOT, D
26-17 154089001 1{#IFE PRESSER FOOT, E
26-18 $13815001 1{F4IF PRESSER FOOT, J
26-19 S48448001 1|HIFyB-L PRESSER FOOT, B-L
27 513399001 1{3A35" 3. 57412 SCREW, 5M3.57X12
26 S03677001 1073 WASHER

"d T s A" "OFTION PARTS"

< FEHE > <Strong type=

30 533251001 1] 3 PRESSER BAR SPRING
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E . %t L BB/ Thread breakage detector mechanism

151-V41-218
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E. 54 L BHEIF / Thread breakage detector mechanism

REF.NO CODE aTY Eles MNAME OF PARTS Rl
1 5423834108 1 (0-2—A bLRAS2 TR. BREAKAGE DETECTOR ASSY, R
1-1 518032001 1[4 b5LAL377 20103 DETECTOR BRACKET ASSY
1-2 144504001 2|1bFr{7 THREAD GUIDEDISC
1-3 148208009 1|[RFA{H3HIL DISC PRESSER, T-GUIDE
1-4 146058001 1|77 L7l 3 3 PRE-TENSION SPRING
1-5 146059001 177 b il PRE-TENSION NUT
1-8 146060000 1|FIRFan 3 SPRING
1-7 155510001 1 [{FFIPYE TENSION NUT
1-8 157255100 1|77 -U-A PULLEY, A
1-9 025030135 1634 57 33393 WASHER, PLAINS 3
1-10 048020342 1|FATE2 RETAINING RING, E2
1-11 543835100 1| RELTS MRS S SEMNSOR ASSY
112 S18037009 L o T SENSDR COVER
1-13 062301616 1 [#n IM3NE SCREW, PAN M3X16
4 062670612 2| 1357-40X6 SCREW, PAMN SM3.57-40X6
5 146080000 1|3-F"7732 CORD BUSH
T AT g R "OFTION PARTS"
<E—LErH—FHH> <Beam-type=
5 S43836301 1 b F ey b TH. BRAKEAGE DETECTOR SET, F
B-1 5438977201 1 [T E TR. BRAKEAGE DETECTOR ASSY, F
5-1-1 S43279300 9 (P2 129k AMPLIFIRE UMNIT
6-1-2 062300612 20236 SCREW, PAN M3XE
6-1-3 025050232 20E54% 37 33193 WASHER, PLAINM 3
6-1-4 S20468100 1|77 129kN FIBER UNIT, N
6-1-5 511884001 1 [k Ui 2 SEMSOR SETTING PLATE
6-1-6 062300612 1[4 3356 SCREW, PAN M3XE6
6-1-7 S02617001 1|2 ] bFoo FACE PLATE THREAD GUIDE
6-1-8 028350242 1w H7§2-3.5 WASHER, SPRING 2-3.5
6-1-3 060670612 1|A b 357-40X6 SCREW, BIMD SM3.57-40X6
6-2 B25010000 1|1 HOA727 NK=-2N NYLON CLAMP NK-2N
6-3 060670612 1| b 357-40%6 SCREW, BIND SM3.57-40XE6.
G4 152889001 YRR S THREAD RETAINER
6-5 117836001 2|77 hELS, 4 RUBBER CAF, 9.4
6-6 S02657101 1]3-k"FHI CORD HOLDER
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F1 . FihB8{F / Lower shaft mechanism

1 +#EHA [ For Medium materials >
< A=2 : F$A / For Heavy materials >

= A=
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F1. TERRS{® / Lower shaft mechanism

REF.NO CODE Ty kA NAME OF PARTS EMm
k! 141786001 ) By ] ST SHOULDER SCREW
2 104680002 197,14 MUT, SM7.14 ’
3 014680622 1|PHRAES "4, 37967 2 SET SCREW, SOCKET (CP) 5M4.37
4 S10145001 11300 %7 ROCKER GEAR
= S11314101 RN EIDE A S ROCKER GEAR SHAFT
(5] 014760622 2\FFFAE575. 85 SET SCREW, SOCKET SM5.95
7 S21774001 al v SET SCREW COLLAR ASSY
7-1 123008001 ped |15 570 W Lk ) SET SCREW, (CP} SME.35
9 048080342 1|FATESR RETAINIMNG BING, ES
10 110494001 143 WASHER, PLAINB.5
11 5178096001 o PP LOWER SHAFT ASSY
12 510149101 T TAaN BUSH, LOWER SHAFT
13 014760622 1|FHhA33°5, 895 SET SCREW, SOCKET SM5.95
14 162678201 1 [feFaess” o ADJUSTING STUD
15 081003670 1|00 PN C-RING, PW3
16 803704002 18 Mh7=T3 SET SCREW COLLAR ASSY
16-1 014770832 2{PHr$"3635-40X6 SET SCREW, SOCKET(CP) SM& 35X6
20 S55650201 1|3Ei{sP193 SHUTTLE BRACE BASE A3SSY, SP1
20-1 552828101 1|d s SHUTTLE RACE BASE
20-2 S02429101 1|34 bTed SHUTTLE RACE THREAD GUIDE
20-3 O0E2660412 o 1F7 23184044 SCREW, PAN SM3.18-40X4
20-4 152683101 b= E el LG S-RACE BASE SETTING CLAW
20-5 152684101 2|FhTHnC A SPRING, COMPRESSION
20-6 402887001 2l his.2 WASHER, 3.2
20-7 062660712 2| 2318-40%7 SCREW, PAN SM3.18-40X7
20-8 509043000 271k FELT
20-9 525373000 e [ of ) WICHK 3X3 (L=500)
20-10 S25373000 1{73EEK3 WICH 3X3 (L=500)
20-11 S55551000 1| 7EEEIX3 WICK, 3X3
21 014760622 1|PHRA2S7 5, 95 SET SCREW, SOCKET SM5.85
22 152678201 1|heF3deys 2 ADJUSTING STUD
23 081003670 1009 PW3 O-RING, PW3
24 152681201 1R 340" = DRIVER
25 018501422 1 |PHE" ARSX14 BOLT, SOCKET M5X14
28 048080342 1| FAT7ES RETAINING RING, EB
< fE¥E> <For Medium materals=
27-1 152682101 alEER L) SHUTTLE BACE BASE, A
28-1 SA2173001 1|558161 70243 (LFY SHUTTLE HOOK ASSY, W/BOXS58161 (LF)
<E%hA > <For Heavy materials>
27-2 152686101 1|4THvB SHUTTLE RACE BASE, B
28-2 SA1B90001 1185891620393 (LG) SHUTTLE HOOK ASSY, W/BOXS58162 (LG)
29 S16290001 1|=-k"M-7-4X%19. 8 MEEDLE ROLLER, 4X19.8
<HEMA> <For Medium materials>
30-1 S59221001 T B A-ATELE BOBBIN CASE ASSY, LC
30-1-1 548664001 1| r=2F3%n" AN TEMSION SPRING, AN
30-1-2 516492101 1| b Hr—anT 333 BOBEIM CASE SPRING SCREW
30-1-3 S15667001 T\FFaA4° mn’ § ANTI-SPIN SPRING
< EiH> <For Heavy materiais>
30-2 550222001 ol A v ) BOBEIN CASE ASSY, LD
30-2-1 S16075101 1 |r-2F399n" 3B TENSION SPRING, B
30-2-2 516482101 R F A S i BOBEBIN CASE SPRING SCREW
20-2-3 515667001 1 g i 1 ANTI-SPIN SPRING
<Efh. FEHH> <For Heavy and Medium materials>
32-1 S16665001 1|8 B LLA BOBEIM, LA
" AMREME (F 7Y 91" 'For Extra heavy materials (Option)"
32-2 S15666001 TIF E B BOEBEIM, LB
151-V41-305
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Fo . FEgBdi% (47> 3 885 ) / Lower shaft mechanism (Option parts)

— — — — — — — — . —— — — — S— W— — — — S — — i "
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Fo. FEMRER (7 7 2 3 - 8id) / Lower shaft mechanism (Option parts)

BEF.NO CODE aTY R § NAME OF PARTS
<7 T EHE {Fel lubrication type>

20-4 S59805001 135072030k SHUTTLE RACE BASE SET
20-4-1 S59896001 M EERES S SHUTTLE RACE BASE ASSY
20-4-1-1 S52828101 1 [Fh784 SHUTTLE RACE BASE
20-4-1-2 So24291M 1|3 o SHUTTLE RACE THREAD GUIDE
20-4-1-3 062660412 2|Fm 33184004 SCREW, PAN SMM3.18-40X4
20-4-1-4 152683101 2|dEHTM A S-RACE BASE SETTING CLAW
20-4-1-5 152684101 2| 3 SPRING, COMPRESSION
20-4-1-8 402887001 bl L s W WASHER, 3.2
20-41-7 082660712 | 2|\ 1318-40%7 SCREW, PAN SM3.18-40X7
20-4-1-8 S08043000 2|71t FELT
20-4-1-9 55989701 21710 FELT
20-4-1-10 S25373000 1|93EE3%3 WICK 3X3 (L=500)
20-4-1-11 559887001 1{7ThF FELT
20-4-2 SH5652000 b ] | o S QIL TUBE, L=370
20-4-3 S49623000 11k 2177 OIL TUBE, =280

151-V41-305




G . #5ihEEER{®% / Lubrication

155-V41-350




G. #5835 BI% / Lubrication

BEF.NO CODE aTY (= MNAME OF PARTS 1
1 152848001 2|3 VTR OIL GAUGE WINDOW
2-1 10364001 1|97 5 A0 WICK SUPPCORT
2-2 S17901000 1|95kt WICK, 4X4 L=460
2-3 S10478000 {07k #2937 ThE FELT
2-4 S17902000 1" ZF1-77 OIL TUBE, L=180
3 142268001 1|2k EHIL CORD HOLDER, L
4 062670612 1|3 33574046 SCREW, PAN SM3.57-40X6
5 510155000 1|27y 710k FELT
G 510156000 17344 WICK, 4X4 L=1000
7 S17903000 g N DIL TUBE, 1L=530
8-1 521527001 1[FvE" A2gaiiL WICK SUFPFORT
8-2 152955001 1|E773kE FLAT WICK, L=210
8-3 S17905000 1193EE4%d WICK, 4X4 L=370
8-4 S17806000 1E" 24727 OIL TUBE, L=320
9 082680612 137 34, 374006 SCREW, PAN Sh4.37-40X6
10 S1e2201 1 (E" SEEHT WICK SUPPORT
11 104567101 3|9EETHL WICK SUPPORT
12 S17207201 1929 15202 LOWER SHAFT WICK SUPPORT
13 517908000 1345 1512710 LOWER SHAFT WICK FELT
14 S17310000 1|k zh2-7" OIL TUBE, L=130
15 517911000 1|93k E4N4 WICK, 4¥4 L=380
16 DE26R0E12 2|07 1437-40%8 SCREW, PAN SM4.37-40X8
17 117150001 13-+ HIh CORD HOLDER
18 062670612 1 [ 1357-40X6 SCREW, PAN SM3.57-40X6
21 S55652000 L] | Ju iy OIL TUBE, L=370
22 549623000 1" 21T OlL TUBE, L=280
23 142268001 2|3k 4FIL CORD HOLDER, L
24 DB26T0612 3 13RT7-40XE SCREW, PAN SM3.57-40X6
25 047251640 1377 U2 R AANE, 5 PIN, SPRING ROLL AWZ2.5
27 142268001 1 [Z-b7FHIL CORD HOLDER, L
30 107149001 | 2714k FELT
32 113006001 1{71hE FELT
33 151927001 1{977F7Ihk FELT, ;CLUTCH
34 S17205000 1| 73EE4%4 WICK, 4X4 L=370
36 340400001 1]azs{n b BEAD BAND
37 533252001 1|%@% " FIIMHT FELT SUPPORT
33 082680812 1|3~ 34, 37-40K6 SCREW, PAM SM4.37-40X6
39 148847001 1|4 4% WASHER, PLAIM 4.76
430 508043000 2|71kt FELT
41 108802001 1|93 E4N4 WICK, 4X4 L=250
42 108802001 1|U3ETaxN WICK, 4X4 L=250
43 SAQS8TO00 1|E" 237" VINYL TUBE
44 149547000 1[3-b 14T CORD HOLDER, 4N
45 0AS400806 1|4 F34XE0E SCREW, PAN (5/P WASHER) M4X8
151-Y41-350




H.

8 </ B8{% / Threading mechanism

= A=1: quE#h A/ For Medium materials >
= A=2: @&/ / For Heavy materials >

32-3

" #7385 FOPTION PARTS °

32-2

5
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H. #.8 ~BE{R / Threading mechanism

REFND CODE oY A MAME OF PARTS =1t
1 152869001 1|7-bAREF ARM THREAD GUIDE
2 082710612 114" 476-32X6 SCREW, PAN SM4.76-32X6
3 152870001 1 |7-A{ bR ARM THREAD GUIDE
4 062670612 1" 2367-40X6 SCREW, PAN SM3.57-40X6
5 113316001 1| P-LAR P ARM THREAD GUIDE
& Q80670612 1| {2k " 357-40X6 SCREW, BIND SM3.57-40XE
7 159224001 3 |P-Ld bRy THREAD GUIDE, ARM
te] 152872001 1[4 bFAS 4 TENSION BRACKET
10 114294001 Tl O-RING
< EHHE > <For Maedium materials>
11-1 148513001 1R 3 THREAD TAKE-UP SPRING
< E5hH > <For Heavy materials>
11-2 144588001 1 {4hkUN" FB THREAD TAKE-UP SPRING, B
12 150551000 1[ARAE" S TEMNSION RELEASE PIN
13 116922001 1[4k Y TENSIOMN STUD
14 S124410M 1|F30n" #9857 3 WASHER
15 S31032001 1|1M9I TEMSION NUT
< REMA = <For Medium materials>
16-1 104525001 1|{MFFTN 2 TENSION SPRING
<EWA> =For Heavy materials=
16-2 107606001 1|{bFIEN§ TENSION SPRING, H
17 159805001 1 [ FFIATHT TENSIOM DISC PRESSER
18 145446001 2| FF3FA TENSION DISC
18 100402004 1| kA3 3. 57 SET SCREW, SM3.57
20 S10469001 1 |FHb 2B, 85 SET SCREW, SCCKET SMs.as
21 115186001 1324 bt g MAIN TENSION STUD
22 100136001 1R TEMNSION NUT
23 115188001 1724 b IT & TENSION SPRING
24 145446001 24+ TEMSION DISC
25 152881001 1|Thb12125 MNEEDLE COOLER ASSY
26 013780612 1 +AF7 5, 950% 3 SET SCREW, (CP) SM5.95
27 162883000 1 [7IAREX1E. & FELT, 8X15.5
28 152884001 1 |T¥LA{ b NMEEDLE COOLER THREAD GUIDE
29 062670412 11T J357-40K4 SCREW, PAN SM3.57-40X4
32-1 802438001 1 [k R A N-BAR THREAD GUIDE, A
33 152891101 1 [ AN A N-BAR BUSH THREAD GUIDE, O
" AT g A "OPTION PARTS"
32-2 S02439001 1" o1 FFAAHB N-BAR THREAD GUIDE, B
32-3 sS41222101 1| O FFAHB MEEDLE BAR THREAD GUIDE, B
3-2 5518591 1=t bFAo ARM THREAD GUIDE
4-2 060670612 1 b " 357-40X6 SCREW, BIND SM3.57-40X6
o2 5495270 1|7-Lqthd ARM THREAD GUIDE
151-V41-401
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J . %% B8f% / Bobbin winder mechanism

[—1-28

i
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J. #3812 / Bobbin winder mechanism

REF.NO CODE_ |QTY EoAq NAME OF PARTS AM
1-1 517916001 1|177% TOP COVER
1.2 S10472001 1|4resbn =y BOBBIN WINDER LEVER SHAFT
1-3 152084052 | 1|1he%in - BOBRIN WINDER LEVER
1-4 141550001 1[515m° =0 3y SPRING HOOK
1-5 152936001 1|4an°3 PLATE SPRING
1-6 152937001 11483 WASHER
1-7 062670612 | 1[#n 3357-40%6 SCREW, PAN SM3.57-40X6
1-8 159486001 15 5°% WASHER
1-g 048050342 | 1|FATES RETAINING RING, E5
1-10 152940001 1487574577 BOBBIN WINDER CLAW STUD
1-11 810173001 | 1|3k ud41 BOBBIN PRESSER
1-12 501898001 | 1|Fevribsdy 3,57 SET SCREW, SM3.57-40X6
1-13 142566001 1 |4r757 CLAW FOR BOBBIN WINDER
1-14 014680422 |  2[PFhiis 4. 3778 SET SCREW, SOCKET (CP) SM4.37
1-15 510438001 | 1[4be47235° U0 3 SPRING, TWIST
1-16 048050342 | 2|M7ES RETAINING RING, ES
117 152933001 1|4h74e BOBBIN WINDER SHAFT
1-18 154528001 1[4hv5imT BOBBIN WINDER WHEEL
1-19 120448001 1|2 47 RUBBER BAND
1-20 014680422 | 2|FHhAi 4. 370672 SET SCREW, SOCKET (CP) SM4.37
1-21 S10174000 | 1[#303r4% DUST GUARD PLATE
1-22 510268001 1[1r7497 1" 2 SPRING
1-23 810175001 1|zbany 5 STOPPER SHAFT
1-24 157968001 1|22 KNIFE
1-25 0682680712 | 1| 2437-40%7 SCREW, PAN SM4.73-40X7
1-26 047201042 | 1|30 vAKS PIN, SPRING ROLL AW2X10
1.27 150574101 1|tM#a05as TENSION STUD
1-28 021680202 |  1[#7h2924.37 NUT, 2 SM4.37
1-29 100136001 1|4rF395190 TENSION NUT
1-30 144110001 1 |h—n A% 3 TENSION ADJUSTING SPRING
1-31 145446001 ol{bFan45 TENSION DISC
1-32 144105000 1|F37en" 2018 5 3 TENSION SPRING FLANGE WASHER
1-33 148294001 1|PHh 33573, 57087 3 SET SCREW, SOCKET (CP) SM3.57
1-34 141500001 1 |{hpE g THREADING BAR, U
1-35 150553003 | 1|#7h5.95 NUT, SM5.95
2 062711212 | B[FA 2476-32X12 SCREW, PAN SM4.76-32X12
3 S47174000 | 1|4h7477—U BOBBIN WINDER PULLEY
4 014760622 |  2|PHhaiv 595 SET SCREW, SOCKET SM5.95
5 115183101 1 [4h04 THREAD RETAINER
8 0682711012 | 1]\ 1476-32X10 SCREW, PAN SM4.76-32X10
151-Va1-402



K

. 47U BE / Thread trimmer mechanism

16

12-5 126 124

%—14

&-15

55—?

< FHIM / For Heavy

materials =
550 —&

< HEH#A f For Medium
materials > ¥
5532
52 51-1
1
41 W |
T~ o
i -
45.1(1=0.4) 3 ~
45-2(1=0.5) > Iy 36 37
45.3(1=0.6) .
44-1
49
50

" #7 i 3@&  OPTION PARTS "
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K. 7111 E1% / Thread trimmer mechanism

REF.NO CODE |aTy EAA NAME OF PARTS RM
1 537066001 1|4bEUALYE THREAD TRIMMER CAM ASSY
1-1 518653001 1|4 hi THREAD TRIMMER CAM
1-2 014770622 2IPFhA3LT 6, 300F7 3 SET SCREW, SOCKET (CP) 5ME.35
3 510178001 1A R M4 SOLENOID SETTING PLATE
4 oG2e81012 2| 243740K10 SCREW, PAN SM4,37-40X10
5 S10179001 |l s b L =73 SOLENOID LEVER ASSY
6 062671012 1[#8"2357-40X10 SCREW, PAN SM3.57-40X10
7 517918201 1|70 TS DRIVING LEVER GUIDE SHAFT
8 231071001 1|#40BX15 BUSH, 8X15
9 518919001 1| oh" 9% Id7- DRIVING LEVER COLLAR
10 014760622 2[FFh43575. 95 SET SCREW, SOCKET SM5.95
11 048070342 2|MTET RETAINING RING, E7
12-1 530117101 1{4bEUTR HLn" 53 TH-TRIMMER DRIVING LEVER ASSY
12-2 153597001 1531 bA" ¥55- LCWER THREAD RETAINER COLLAR
12-3 530033001 114235 3.57 SHOULDER SCREW, SM3.57
12-4 148813001 A L WASHER
125 106129002 1|#703.57 NUT, SM3.57
12-6 028350242 1| 3 32-3.5 WASHER, SPRING 2-3.5
13 014770622 1|PHb A7 6. 357473 SET SCREW, SOCKET (CP) 5M6.35
14 159905001 R IDESFE e ADJUSTING SCREW
15 106147002 1{Hb7. 94 MUT, SM7.94
16 S10189001 Sl SN I P SPRING, COMPRESSION
17 502354001 1|579% 75" 439°B SHOULDER SCREW, B
18 $17922001 1|20 L —ZIAT DRIVING LEVER STOPPER
10 107093002 2|5435°4, 37 SCREW, SM4.37
20 025680232 2|e74" 4" 3#194, 37 WASHER, PLAIN M 4.37
21 510267001 1|14 UnIb 593 THREAD TRIMMER ROD ASSY, 5
21-1 $10191001 14500978 THREAD TRIMMER ROD, 8
21-2 141492001 1|772 723 JOINT ASSY
21-2-1 141493001 1|57% 73 JOINT
21-2-2 141331001 1{1922773A BUSH
21-3 106588003 2|#715.95 NUT, SM5.95
22 510192001 1|5 -29°4.37 SHOULDER SCREW, SM4.37
23 51093001 1|fEFURN D THREAD TRIMMER LEVER, D
24 510194001 1|4R$ULA" U THREAD TRIMMER LEVER, U
25 S10195001 1R THREAD TRIMMER LEVER SHAFT
26 110367001 iR WASHER, PLAIN SPECIAL 8
27 048060342 1|FTEE RETAINING RING, E&
28 014760622 1|FibA3e 75,95 SET SCREW, SOCKET SM5.95
29 $10196101 1ML k403 SPRING, EXTENTION
30 110146001 1|F 3TN S SPRING HOOK, S
31 517323001 T RIYE L THREAD TRIMMER ROD, L
32 $10182001 127 3974.37 SHOULDER SCREW, SM4.37
33 028680232 17 3" 37104, 37 WASHER, PLAIN M 4.37
34 021680202 2{Fr2514.37 NUT, 2 SM4.37
35 5175824101 1{lpen” - CONNECTING LEVER
36 517925000 1Ll HT CONNECTING LEVER SUPPORT
37 018501222 2| P bhEX12 BOLT, SOCKET M5X12
38 183827001 11E7R7=73 SET SCREW COLLAR ASSY
36-1 014770622 2|FHrA37 6. 350F 8 SET SCREW, SOCKET (CP) SM6.35
40 548059101 1| TRt s TH-TRIMMER CONNEGCTING ROD ASSY
41 518055001 2|5 v 4.37 SHOULDER SCREW, SM4.37
< BAS-341FH > <for BAS-341F>
42-1 51792800 1|4 NEEDLE FLATE
< BAS-342FH > <For BAS-342F=-
42-2 530957001 L EE NMEEDLE FLATE
151-V41-403
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K . %t B f Thread timmer mechanism
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K. %4£0V) E1E / Thread trimmer mechanism

REF.NG CODE QTY b e i MAME OF PARTS B
43 810204104 14 F3Lh THREAD TRIMMER CONNECTING ROD
4 510205001 14F onds MOVABLE KNIFE ASSY
45-1 310208001 1]{b nhAe" {t=0.4) MOVABLE KNIFE SPACER [1=0.4)
45-2 210208002 1 4R oA {t=0.5) MOWVABLE KMIFE SPACER  (t=0.5)
45-3 810208003 1|4F g {t=0.6) MOWVABLE KNIFE SPACER (t=0.8)
49 S00705001 1|47 0ngh3- MOWVABLE KNIFE COLLAR
50 510209101 ilot3um 4. 37 SCREW, SM4.37
511 510210201 1|37 FIXED KNIFE
52 111140002 2|94357 2,38 SCREW, 5W2.38
53 158384001 2|#53574. 37 SCREW, FLAT Si14.37
54 S11244001 2|34, 37 SCREW, 5M4.37
<E#HR> =For Heavy materials>
55-2 S10212101 1 {IFHSE NEEDLE HOLE PLATE, E
<hEHHE > <For Medium materials>
5B-3 510213001 1|FH4FE MEEDLE HOLE PLATE, F
56 100360003 24734 2.38 SCREW, FLAT SM2.38
" AT LEET "OPTION PARTS"
44-2 531612001 R R ) = MOVABLE KNIFE ASSY, H/MATERIAL
44-3 S40934101 JHRTIALYE MOVABLE KNIFE ASSY, L
44-4 S40846001 1|k PTs MOVABLE KNIFE ASSY, WP
51-2 S30128001 R Era i = Ay FIXED KNIFE, HARD MATERIAL
55-1 S10211001 1 [P aA MEEDLE HOLE PLATE, A
55-4 S25127001 1 (WP 4L NEEDLE HOLE PLATE, L
55-5 S280997001 1 P50 NEEDLE HOLE FLATE, D
£5-6 530450001 1 (I PH 4H NEEDLE HOLE PLATE, H
&5-7 530925001 1 [PH SED MEEDLE HOLE FLATE, ED
558 530926001 1 (MIPH 3FD MNEEDLE HOLE FPLATE, FD
559 S40217001 1|MIFH %3571 MEEDLE HOLE FLATE, 3
55-10 534348001 1 [P A NEEDLE HOLE PLATE, M
151-V41-403
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. %4 B8E& / Thread wiper mechanism

141320

151-V41-405

M. Ay S —BE (47 3 8B&)/ Programmer (Option parts)

< R E R
! For area limitation >

" ¥7v 3 5&/ OPTION PARTS *
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L. #3441 B3R / Thread wiper mechanism

REF.NO CODE__[aTY Eo A NAME OF PARTS Al

1 S41206001 | 1[4bngin3 THREAD WIPER SPRING

2 S41205001 | 1|E3%" 13 WASHER, PLAIN

3 S25456001 | 2|77 v PLUNGER PIN

4 S41207000 | 1[an 43k SPACER RUBBER
I5 S55149100 | 1[{bAHSOLM 15 WIPER SOL. SETTING PLATE

6 018881022 | 2[PH# #ha.37X10 BOLT, SOCKET SM4.37X10

7 100645008 | 244" WASHER

81 S55150000 | 1 [4hns{sOLA" - SOL. COVER

82 $55133000 | 1[{hng1s0LAn 73 LID, S-COVER

83 008400604 |  3[++7224X6 SCREW, TRUSS M4X6

10 $38059000 | 1|7 navrNGToF RUBBER CAP, NG79F

1 525456001 | 1|77 v PLUNGER PIN

12 S42858001 | 1[{FLIA THREAD WIPER CONNECTING ROD
13 S10217101 | 1[4bn3153993 THREAD WIPER CRANK ASSY
14 110735001 | 1[4'#'% WASHER

15 048030342 | 1{M7E3 RETAINING RING, E3

16 025750132 |  1[e5% #°35395.56 WASHER, PLAIN S 556

17 $10470101 | 1{74n"- WIPER

18 146288001 |  1|1bn34 h5- THREAD WIFER STUD COLLAR
19 060680512 | 1[n" 4 b 437-40X5 SCREW, BIND SM4.37-40X5

20 048040342 1|FATES RETAINING RING, E4

21 502672002 | 1|13 s THREAD WIPER SUPPORT

22 062680512 | 2[#n"3437-40X5 SCREW, PAN SMd.37-40X5

23 802677001 | 1|evbai- SET SCREW COLLAR

24 144458001 | 1|F4vyibady’ 3,57 SET SCREW, SM3.57-40X4.5

25 502678001 | 1|Mn -3 WIPER SPRING

151-V41-405

M. 704 5 <—8{F (F 72 3 >88&) / Programmer (Option parts)

REF.NO CODE__|QTY Eo X1 NAME OF PARTS G

1 S43249101 |  1|7°Ry° 5293 PROGRAMMER ASSY

1-1 S43250100 |  1|7°09 5%-917% PROGRAMMER TOP COVER

12 843251000 | 1|7 ¥ 72547 PROGRAMMER LOWER COVER
13 543252000 | 1[3=5"-b a4 KEYBOARD SPACER

14 S43253000 | 1|45 -b 2 h3-b KEYBOARD RUBBER SHEET
1-5 543254100 | 1[5 -b 5=} KEYBOARD SHEET

16 037301015 | 4[vkr $9k723X10 TAPPING SCREW, PAN V M3X10
17 S43255000 | 1|LCDIN - LCD COVER

1-8 843256000 |  1[LcD LCD

1-9 859852000 |  1|LCDAMZA —5-F1A INVERTER, LCD F1A

1-9-1 S59660000 | 1|¥7HL2-271A MICRO FUSE, 1A

1-10 (37200615 [V 5l L 2X6 TAPPING SCREW, PAN V M2X6
111 543271000 | 1|7° Ry 730" FbA MAGNET, A

112 S43272000 |  1|7°05 7237 3kB MAGNET, B

1-13 (37300615 ]\ [} { TAPPING SCREW, PAN V M3X6
1-14 843267000 | 1|70 72-1-b° PROGRAMMER HARNESS

115 S43268000 | 1|10 5137 INVERTER HARNESS

1-16 843270000 | 1|3-b" 7" %aKR51 CORD BUSH, KR51

117 843081000 | 2|78 7y - PROGRAMMER UNDER COVER
118 S43259101 | 1]7°my 5740 »03 PROGRAMMER PCB ASSY

1-19 543269000 |  1|PROMI ‘DY 5373 PROM PROGRAMMER ASSY

" T o LR “OPTION PARTS"
2 S40621000 |  1|BMII7ESD-SR-15 EMI CORE, ESD-SR-15
3 149809000 |  1[#797°L BEAD BAND, L=200
< MIEERTER > <For area limitation>

50 552582001 1| 2% A1 3777 P2 MERCURY WARNING LABEL 14X70 P2
151-v41-942




N . %8 A B3R / Thread nipper mechanism

31 34

30 32 33
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N. F#&F A B / Thread nipper mechanism

HEF.NO CODE  |QTY [ MNAME OF PARTS
1 547151001 1[{hbig2 TEMNSIOM RELEASE ASSY
1-1 517833001 1|4b2h277 391 TENSION RELEASE BRACKET
1-2 517834001 1| #HLF T L -3 WORK CLAMP LIFTER LEVER ASSY
1-3 51022801 1R 2LR - TENSIOM HELEASE LEVER
1-4 51022811 1|F4TR" -1 3 SPRING
1-5 54714301 1| —pqbhl COMNNECTING ROD, W-CLAMP LIFTER
1-6 048040342 3|kATEL HETAINING RING, E4
1-7 517937001 1|44IPF 2413 PRESSER BAR WIRE ASSY
1-8 147476001 1|8 43774.37 SHOULDER SCREW, SM4.37
1-8 8547142001 L L2 2 A DRIVING LEVER, W-CLAMP LIFTER
1-10 107321003 157377 4.76 SHOULDER SCREW, SM4.76
1-11 021710102 1|F7b1714.76 MNUT, 1 5M4.78
2 510243000 107727 NK=3N CORD HOLDER, NK-3MN
3 082670612 1| 2357-40X6 SCREW, PAN SM3.57-40X6
4 153941001 1| WIRE HOLDER
5 0B2681012 1| 3437-40X10 SCREW, PAN SM4.37-40X10
& oB2y7imz 1 [ 3635-40X10 SCREW, PAN SMG.35-40X10
10 548662001 1% »3¥75.95 SHOULDER SCRHEW, SM5.95
ik 100022005 1|#745. 85 NUT, 5M5.95
12 547144101 130" P 8L SYLINDER SETTING PLATE ASSY
14 546144100 1|27 25X150% CYLINDER ASSY, 25X15
14-1 S46145000 194" 25415 CYLINDER, 25X15
14-2 804805000 2in-J1z4% HALF UNION
15 018503536 AFHE M EX35 BOLT, SOCKET M5X35
16 543803001 1|94 7% CYLINDER JOINT
17 148764001 15" 377 4.76 SHOULDER SCREW, SM4.76
18 118735001 1FH 2 WASHER
19 110161004 2{17h4.76 NUT, SM4.76
20 503403001 413N -3 STOPPER SCREW
21 503685001 4|81 46 WASHER, PLAIN &
30 517945101 1|FTarhLn 93 PRESSER ROD LEVER ASSY
31 158264001 RIS VIZIN A FIN
32 110367001 114 5% WASHER, FPLAIN SPECIAL &
33 048060342 1|F7ES RETAINING RING, E6
34 14760622 1[FHRA3575, 95 SET SCREW, SOCKET 5M5.35
35 517949001 1 [Ab2EAT{Y "7 WIRE SHAFT, TENSION RELEASE
36 048040342 1| FATES RETAINING RING, E4
37 100645003 1472 WASHER
35 21680212 1[#7h2714. 37 NUT, 2 SM4.37
39 510239001 1 [AhIbAFE"D TENSION RELEASE STUD
40 149547000 1|3k %1 CORD HOLDER, 4N
41 062680812 1|4 2437-40X8 SCREW, PAN SM4.37-40X8
44 510232001 1|7-7" I CABLE SUPPORT
45 148847001 1|4 473 WASHER, PLAIM 4.76
45 025350332 1|e747 97357 13.5 WASHER, PLAINL 3.5

151-V41-406




P . $trE#R R / Synchronizer

151-V41-501

Q.7 > FEIRBEIFR / Printed circuit board mechanism

151-V41-518



P. #HrE#& HE&E R / Synchronizer

REF.NO CODE  |QTY Eo X1 NAME OF PARTS R

1 S48666001 1[5mHtgs SYNCHRONIZER ASSY

2 062400806 | 2[4 SCREW, PAN M4X8

4 538080001 1| S NEEDLE LOWER MAGNET ASSY, D

5 S38082001 2 gLy S s NEEDLE UPPER MAGNET ASSY, U

& 062681412 | 3|3 1437-40%14 SCREW, PAN SM4.37-40X14

7 025680132 | 3|e74 4 2av4. 37 WASHER, PLAIN S 4.37

151-V41-501

Q. 7' 2 FEARRIE / Printed circuit board mechanism

REF.NO CODE _|aTY E- AT NAME OF PARTS AM

1 546449001 1lers 333 CONTROL PCB ASSY

11 552243000 |  20|FETEK10UN-10 TRANSISTOR, FET :FK10UM-10

1.2 538155000 |  4|MOSFETZSK1306 TRANSISTOR, FET:25K1306

1-3 849471000 | 6|MOSFETFK18SH-12 TRANSISTOR, FET:FK185M-12

1-4 U22744000 |  2|DIPSHDSS708 DIP SWITCH:DSS708

1-5 552250000 1 |b=FB HEATSINE, B

1-6 548500100 | 207" ¥5aBS-3-2 BUSH, BS-3-2

17 552244000 | 2|t vTu_bT220X12 INSULATION SHEET, T220X12

1-8 S52248000 21" TLA—FT3PNE INSULATION SHEET, T3PX3
151-V41-518



R.3> A=) w & Z B / Control box mechanism
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R. 2> b O — Ly 7 ZAER / Control box mechanism

REF.MNO CODE oY EwAq MAME OF PARTS A
1 5431689109 L BOX ASSY
1-1 543170108 1 R R e i POWER SUPFLY BOX
1-2 343171009 il4n7 L H9r4% SETTING PLATE, PCB
1-3 543172009 1% 1274 BOX COVER
1-4 838094100 2|DCITA-STE DC-FAMN MOTOR ASSY
1-5 0AS4030068 G|+ 4 34X300B SCREW, PAN {5/F WASHER) M4X30
1-6 0AS400806 1+ T1AXE0E SCREW, PAN (S/P WASHER) M4X&
1-7 0AB401006 3lFaan 2E74X10 SCREW, PAN (S/P WASHER) M4X10
1-8 516568000 1{3743191-03R1 CONNECTOR :3191-03R1
18 S38122200 1| E-H7-77 METS MOTOR CABLE ASSY, E
1-10 542260000 1|7YhSWA-F 43493 FOOT SWITCH HARMNESS ASSY, 434
1-11 538107100 11473 A7 21" CONTROL POWER SUPPLY HARMESS
1-12 538108000 187" A5 2= MOTOR POWER SUPPLY HARNESS
1-13 S381089100 1|5 =bF" A a-k" H-P POWER SUPPLY HARMNESS
1-14 538110000 1 |PER3-M" POWER HARNESS
1-15 543186000 1|77 FABUBETE BUSH, BUGBTE
1-16 S00554000 B =F6NS SUPPORT, 6MNS
117 531760000 1|CKST7-7" 261 CORD CGLAMP, 26-L
1-18 S43275000 T13-b" 777 W3NS CORD CLAMP, WS2NS
1-19 543276000 1|3-F" 577 "WSINS CORD CLAMP, WS3NS
1-20 543277000 13-+ 957 "WSANS CORD CLAMP, WES4NS
1-21 008400604 2|++7224X6 SCREW, TRUSS M4 X6
1-22 543309000 VR FBAGMENT PROTECTOR NET
1-23 S37059001 1|PE7-Y LABEL, PE
1-24 S37060001 1|7P=27-7 LABEL, GROUNDING
1-25 543318000 24777 LWa52, 5N CLAMP, LWSBS 2.56W
1-26 534413000 ] g SPACER
1-27 S48939101 1|77 ki Wil POWER SUPPLY PCB ASSY
1-27-1 543177000 1 (MA3B307 3 1C MA3B3D
1-27-2 543184000 2|PHAT " FPC923 PHOTO COUFLER ;PC923
1-27-3 5489586000 2 [MOSFET25K1241 TRANSISTOR, FET :25K1341
1-27-4 555473000 1|5 IDPAIDSCE-F DIODE, AR :PASDSCE-F
1-27-5 538203000 1 |SEDYGED2C04R DIODE :YGBO22C04R
1-27-6 SA0037000 2| UaM140511 VARISTOR:V14D511
1-27-7 232384001 1|577 7YV DSAZE2MA SURGE AESORBER :DSA3EZMA
1-27-8 548071000 1| DBRDZ5XBED CIODE BRIDGE :25XBa0
1-27-9 538205000 i|7 ~La50B182 CAPACITOR, ALUM-ELEC 250B182
1-27-10 SA1034000 1|77 ~CE3B562 CAPACITOR, ALUM-ELEC 63B562
1-27-11 543175000 1| F7-AETSE4A4159 TRANSFORMER :54AA159
1-27-12 S43176000 1| FFAAETSI5AD129 TRANSFORMER :35AD18%9
1-27-13 543181000 1|A{RETS494D283AC COIL :49AD2894C
1-27-14 S38208000 1|RYJWIAFSHDCEY RELAY JW1AFSN/DC 5Y
1-27-15 153242000 21E1-3764 FUSE, 6A
1-27-16 S08030000 1{GE1-Z" SAFB FUSE, 54 FB
12717 S48580000 1 |GFUSETAFE FUSE,7A FB
1-27-18 0A4301005 Bl 8 23 3X1004 SCREW, PAN (S/FP WASHER) M3X10
1-27-18 S43169000 1{PCBE11-F PCB E1 HARMNESS
1-27-20 543187000 1|PCBEZ23-} PCB E2 HARNESS
1-27-21 548472000 1|¥-za460-22 THERMISTOR :6D-22
1-29 538093000 1|3-F #ITH HOLDER PLATE
1-30 1A5401206 2l 734X1 206 SCREW, PAN (S/P WASHER) M4x12
1-31 021400206 2l2varird NUT, 2 M4
<Z=#8200, 220, 380, 415VH > |<For 3-phase 200V, 220V, 380V, 415>
2-1 347370000 1|7 A AERIE3NA P-SUPPLY SWITCH ASSY, A 341
< HAR100VEIR A > <For Japan only=
22 S47372000 17 2 ASR33418 P-SUPPLY SWITCH ASSY, B 341
< BiAH110, 220, 240VE > <For 1-phase 110V, 220V, 240V=
2-3 S47373000 1|7 5 LESWIE3NG P-SUPPLY SWITCH ASSY, G 341
< =AR400VEE > <For 3-phase 400V>
2-4 S47374000 1|7 " INI=FE POWER SUPFLY HARMESS, E IN
151-V41-502
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R. 3> kA=A v& Z8E / Control box mechanism

151-V41-502
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R. 3> b —JLf w7 AEHR / Control box mechanism

REF.NO CODE oY e A MNAME OF PARTS R
< BE230vE > <For 1-phase 230V=
2-5 S47371000 1|7 A INI-FF POWER SUPPLY HARMNESS, F IN
< §itBez0,230v =#z200. 220vE > |<For 1-phase 220V,230V 3-phase 200V, 220V
31 S43201000 1 |ACINI-}TF AC-IN HARMNESS, F
< BIE100, 11OV = <For 1-phase 100,110V>
3-2 S43368000 1 [ b33B0 3 CONVERSION THANSFORMER ASSY, B
< BIAB2A0V =43380.400, 15VE > |<For 1-phase 240V 3-phase 380V 400V 415V
33 S43370000 1IN TR0 S CONVERSION THANSFORMER ASSY, C
4 S55476002 A|PHRT M IIEXI2 BOLT, SOCKET (S/P WASHER)MEX12
7 228475000 AFEFINT 2R, BB TYING BAND 1.9X80
10 549791100 1 |PROMH %" IV4193 FPROM ASSY, V41 :CONTROL
11 543191000 1 |PROME-2753 PROM ASSY, MOTOR
20 538352101 215 e b 4hay LABEL, ELEC. SHOCK 4 LANG.
21 538353101 217 A RT LABEL, ELEC. SHOCK JPN.
<AXTFlw¥—=21"4 FH> |<For Compressor unit=
1| 543278000 1|397° VI-n—33 COMPRESSOR HARNESS
35 552245000 1|GFUSESAZLOFE FUSE, 8A ;250FB
A0 540616001 T [MAT FAENCT 2 NOISE FILTER ASSY, EMC
41 044400605 4 (a4 DEAXEDA SCREW, PAN (S/P WASHER) M4X6
- e B o "OPTION PARTS"
42 S40823000 1|EMIIFTR-40-27 EMI CORE, TR-40-27
43 0AS4M B05 1|+ 224X 1608 SCREW, PAN (S/P WASHER) M4X16
44 026040236 14kFt" 4" 37204 WASHER, PLAIN M 4
45 021400106 1 7k1524 MNUT, 1 M4
46 540624000 1|2 MREN-GIN NCISE FILTER HARNESS, A
" d Fiea BT "OPTION PARTS"
S0 540621000 1|EMIJFESD-5R-15 EMI CORE, ESD-3R-15
51 S40622000 1|EMI IFESD-SR-25 EMI CORE, ESD-SR-25
52 540764000 6|IFTFC25-15-12 CORE [ TFC25-15-12
53 542653000 2|FTF-23-11-14 CORE :TFC-23-11-14
54 148808000 5|#/397°L BEAD BAND, L=200
55 S40764000 1|FTFC25-15-12 CORE [ TFC251512
56 149809000 1|3797°L BEAD BAND, L=200
57 062060806 | 3,7 J6X8 SCREW, PAN M&XS
< =#R200-220VH > <For 3-phase 200-220V=
H-1 546440109 & Al BOX LUMIT, At "
< B 0VEM A > <For Japan only>
H-2 S46441109 ) el Y BOX UNIT, B1 *
< =H415VHE > <For 3-phase 415V>
H-3 546442109 al eIl b | BOX UMIT, C1 *
< BR220-230VHE > =For 1-phase 220-230V=
H-4 546443109 I |& AT iAZ BOX UNIT, A2 -
< ZAHA00VE > <For 3-phase 400V>
H-5 546444109 1 |F HRIAE BOX UNIT, E *
< =4H380VAE > <For 3-phase 380V=>
H-5 546445109 1| & TIRTics BOX UNIT, C2 *
< BHizavE > <For 1-phase 230V=
H-7 546446109 1| 3ras90iF BOX UNIT, F *
< BEE1VE> <For 1-phase 110V=
H-8 S46447109 1|& Wrasrie2 BOX UNIT, B2 *
< BEMIVE > <For 1-phase 240V>
H-9 546448109 1 |03 BOX UNIT, C3 *
151-v41-502

R I A VT BERE SIXVWEEEITL, MiSUETS&EF—RA Ly M- TVEY,
When ordering parts which have an asterisk {*) in the RM column, these parts will be supplied as a set together with

other necessary parts such as circuit boards.
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S . 2B ME / Air pressure mechanism

7

33 <BAS-342F>

9-1 <BAS-341F>
9-2 <BAS-342F>

40

< BAS-342F >

35—

" #7368/ OPTION PARTS *

151-V41-514
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S. Z[EREH{% / Air pressure mechanism

REF.MNO CODE |OTY EAA NAME OF PARTS RM
1 549429109 L AP AN A SOLENOID VALVE ASSY, 3A
1-1 531551200 1T P 42-3 SETTING PLATE, 2-3 WALVE
1-2 509318101 1|70 -2 INTEGRATOR
1-3 540628000 1[F - R 1/4 BALL VALVE, 1/4
1-4 509228000 1= 0 NIPPLE, 1/4X1/8
1-5 54943011 R TR E SOLENOID VALVE ASY, 3
1-5-1 548431001 1|IF7=flh" 372 AlR MANIFOLD ASSY, 3
1-6-1-1 505636001 1|IFe k" AR MAMIFOLD
1-5-1-2 54943201 3lF AR SOLENOID VALVE
1-5-2 518415101 6|n-72-404M5 HALF UNION :Q4M5
1-5-3 803792001 BlMEH I EXHAUST THROTTLE VALVE
1-5-4 547166100 1|7 n-3AX373 VALWVE HARMNESS ASSY, X3
1-6 062302506 2| 13X25 SCREW, PAN M3X25
1-7 028030242 2|n F# T 32-3 WASHER, SPRING 2-3
1-8 025030232 2{LF% 037193 VWASHER, PLAIN M 3
1-8 540629000 ped L P o BARREL NIPPLE
1-10 543686000 1|PTLWE1/4 ELBOW, PT 1/4
2 555485002 2|7 MM 7I5X2 BOLT, SOCKET {S/F WASHER)MS5X12
] 021500106 2{193f7rh NUT, 1 M5
6 149796001 1|37 L3207 7% AIR HOSE, WICONMNECTOR
<BAS-341FH > <For BAS-341F>
g-1 801565000 1N {78F2-7" SPIRAL TUBE, 8MM L=240
< BAS-342FH3 > <For BAS-342F>
9-2 S12212000 1 [An" 17A290S SFIRAL, 2805
T AT s L& "OPFTION PARTS"
10 548432001 1T e W e SOLENOQID VALVE
11 543696100 1R 3073 VALVE HARMESS ASSY, X1
11-1 544746100 1[9BN BT h=33 VALVE HARMESS
11-2 344750100 1[N BT he3 224V VALVE HARMESS, 24V
12 548433109 17 w7 W AT 4AT3 SOLENQID VALVE ASSY, 4A
12-1 531554109 1[0 K7 M1 44-5 SETTING PLATE, 4-5 :VALVE
12-2 S093181M1 1477 -4 INTEGRATOR
12-3 540628000 1|6 -0 EB771 /4 BALL VALVE, 1/4
12-4 509228000 1|4 {97 Rk NIPPLE, 1/4X1/8
12-5 549434101 1|7 e ORI AR SOLENOID VALVE ASSY, 4
12-5-1 549436001 1 IFv=fvb 493 AIR MANIFOLD ASSY, 4
12-5-1-1 51837511 1|IF—=Fhb 4 AIR MANIFOLD, 4
12-5-1-2 549432001 47 R SOLENOID VALVE
12-5-2 51841511 B{1-71-F04M5 HALF UNION :Q4M5
12-5-3 S037920M1 e S L EXHAUST THROTTLE VALVE
12-5-4 547166100 {1 N I-33X393 VALVE HARMESS ASSY, X3
12-5-5 543686100 {7 -32X093 VALVE HARMESS ASSY, X1
12-5-5-1 844746100 1 HAN AT N3 VALVE HARNESS
12-5-5-2 544750100 {9 I 3224V VALVE HARMNESS, 24V
12-6 062302506 2{in713%25 SCREW, PAN M3X25
12-7 028030242 2\ 3 h732-3 WASHER, SPRING 2-3
12-8 025030232 2|k 33193 WASHER, PLAIN M 3
12-89 S40629000 2\ LA R BARREL NIFFLE
12-10 543686000 1(FTING 174 ELBOW, PT 1/4
20 548057000 2|17$-A0425U1908 AIR TUBE, 4X2.5 U L=1900
21 505792000 2|IF—$h-A4¥2. 5 AIR TUBE, 4X2.5 L=1800
22 549056000 2|1F$-20425U1708 AIR TUBE, 4X2.5 U L=1700
23 148809000 1{#(797°L BEAD BAND, L=200
24 500480000 1{3-h" 304745 CORD HOLDER, 5N
25 0B2670812 1733, 57-40X8 SCREW, PAN SM3.57-40X8
26 025350332 1{EF 47387 13.5 WASHER, FLAINL 3.5
27 552807000 1|3k #857510 COHRD HOLDER, 10N
151-V41-514
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S . 22[EM8{% / Air pressure mechanism

9-1 <BAS-341F>
9-2 <BAS-342F>

12-5-2

12-5-3 12-5-1-2 12~5+1-1@
- | 121

e e . . — — — e — — — = — ——— — —— ——

—

TR

151-V41-514




. PRI / Air pressure mechanism

REF.NC CODE oTY B il NAME OF PARTS EM
28 062670612 1A 33574006 SCREW, PAN SM3.57-40X6
< BAS-340FFH > <For BAS-342F=
33 B11762000 2| {32005 SPIRAL TUBE, L=200
34 5102320M 1 |5—7" BT CABLE SUPPORT
35 062400812 1|7 2axs SCREW, PAN M4X8
36 148847001 1B % WASHER, PLAIM 4.76
37 228475000 1 FanT b1, 9%ED TYING BAND 1.9X80
< BAS-342FEE > <For BAS-342F=
a8 525664000 1|3-F" #2856 CORD HOLDER, BM
a9 0A5401006 1130 FE24X10 SCREW, PAN (S/P WASHER) M4X10
40 SA1911000 17454 b A STANDARD TRIM
151-V41-514
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T. SE SR / Power supply equipment mechanism

151-V41-515



T. BLREMR / Power supply equipment mechanism

REF.NO CODE |QTyY Baddg NAME OF PARTS Rivt
1 855534000 1M MAT-2N4 273 PULSE MOTOR ASSY, X 42
o 548433000 1[0 MAT-4YY3 PULSE MOTOR ASSY, Y
3 846435000 1[0 LAT-Sun—32 PULSE MOTOR HARNESS, X
4 S46436000 1|1 WAE-HYN-3X PULSE MOTOR HARNESS, Y
5 018501622 4|FHE" BRSXI6 BOLT, SOCKET M5X18
6 018502522 4|FHE" BREX2S BOLT, SOCKET M5X25
7 028050242 gl # h 32-5 WASHER, SPRING 2-5
8 025050232 8lk3H 4" 37195 WASHER, PLAIN M 5
g 347167001 4|4hrHirs NUT, SQUARE M5
10 544663100 15w AAn-3293 H-POSITION SENSOR HARNESS ASSY
10-1 S56167000 1 | HAGL-N12F PROXIMITY SENSOR, GL-12NF
10-2 S56167002 1 | AGL-N1 2F PROXIMITY SENSOR, GL-12NF
12 625010000 3|77 NK-2N NYLON CLAMP NK-2N
13 062670612 3|+ 2357-40X6 SCREW, PAN SM3.57-40X6
14 149547000 3|3-h 441 CORD HOLDER, 4N
15 062670612 3 3357-40X6 SCREW, PAN SM3.57-40X5
16 552908000 2-+¥ms 114 CORD HOLDER, 14N
17 0A5400806 2 [+ ¥ 734X808 SCREW, PAN (S/P WASHER) M4x8
18 002301203 2+H723X12 SCREW, PAN Max12
20 S46437000 1 b7 =333 SOLENQID HARMNESS ASSY
21 $16589100 1AL THREAD TRIMMER SOLENOID
22 028040242 2l hiz. 4 WASHER, SPRING 2-4
23 S10243000 1| HI4527° NK-3N CORD HOLDER, NK-3M
24 062670612 1|#%1357-40X6 SCREW, PAN SM3.57-40X6
25 146080000 2|3-p" 742 CORD BUSH
26 841202151 1[I RAFIULA R 52 THREAD WIPER SOLENOID ASSY
27 062300616 4|# IN3NE SCREW, PAN M3X6
28 $55184000 2|+r5733x%86 SCREW, TRUSS M3X6
29 S46439000 1[F=ZE21 GRUNDING WIRE, 1
30 062670612 1[#0" 2357 -40%6 SCREW, PAN SM3.57-40X8
31 857926000 1|3#943191-0%P1 CONNECTOR, 3191-09P1
32 149809000 1|#1797°L BEAD BAND, L=200
33 S06143000 1|0 L4{PLT4S BAND, PLT4S
34 504505000 1|CKSY5%7"13-H CORD CLAMP, 13-H
35 SA1584000 1| EMAVIAL VRT3 EM-LOCK SW|TCH ASSY
37 142268001 2|3k HIL CORD HOLDER, L
28 062670612 o#0" 2357-40%6 SCREW, PAN SM3.57-40X6
39 228475000 21T vk 1. 9X80 TYING BAND 1.9%80
40 340400001 |40 o BEAD BAND
41 £52007000 2[a-p 4 $10 CORD HCLDER, 10M
42 062670812 1|#n" 3. 57-40X8 SCREW, PAN SM3.57-40X8
43 025350332 1|3t 2347 43.5 WASHER, PLAIN L 3.5
44 060670612 1|0 144" 357-40%6 SCREW, BIND SM3.57-40X6
45 228475000 1[5 #h 1. 9X80 TYING BAND 1.9X80
55 148020001 1|3-+"77%1 CORD BUSH
151-V41-515
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U . 324/ JLEB{E / Operation panel mechanism

151-V41-530
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U. #1E/ X2 JVEMR / Operation panel mechanism

REF.NO CODE aTY oA NAME OF PARTS BM
i 558851001 1|y 302 OPERATION PANEL ASSY
1-1 855154001 1 [ 24T OPERATION PANEL FRONT ASEY
1-2 5489938000 1 [ VLA INSULATION SHEET
1-8 S56151000 1|7 28N A2 PAMEL PCB ASSY
1-3-1 529023000 S|LEDGLSPO4D LED :GLOPO40
1-3-2 S48579000 8|SWB3F-4050 SWITCH :B3F-4050
1-3-3 U34870001 zlmPsn KsPog DIP SWITCH:KSPOS
1-3-4 538104000 1 |12a-4 " EVOVEMFD ENCODER, EVQVEMFO1
1-3-6 417382001 1|PKB245C-3601 BUZZER:FPKB245C-3501
1-4 555402200 {0 3h0-b" 2 PAMEL HARNESS ASSY
1-5 0AS400805 1| 214XE08 SCREW, PAN (S/F WASHER) M4X8
1-6 0A4300605 4|41 233K60A SCREW, PAN (S/P WASHER) M3X6
1-7 843237100 1| PROMA 302 PROM ASSY, PANEL
1-8 502807000 1973 KNOB
1-9 543224000 1]3. 5FDD FDD, 3.5
1-10 £43235000 2|FDDAs" -8 SPACER, FDD
1-11 DA4300605 4|+ 4 S230E0A SCREW, PAN (S/P WASHER)} M3X6
1-12 037300816 4|V 29" 308 TAPPING SCREW, PAN ¥ M3X8
1-13 S43228000 17704 F20-k"P43 PROGRAMMER HARMNESS ASSY, P
1-14 002300603 2|+ 23K6 SCREW, PAN MaXe
1-15 5426853000 21TFTRC-23-11-14 CORE :TFC-23-11-14
1-18 149809000 2|2397°L BEAD BAMD, L=200
117 S55151000 |  12|+F7224%6 SCREW, TRUSS M4X6
1-18 536008009 A" 283300 - SIDE COVER, PANEL
119 107321009 1|47 +35%74.76 SHOULDER SCREW, SM4.76
1-20 107017004 1|FEn" 3 b3 WAVE WASHER
1-21 551241000 1|BM FIPE1630MRF CORE, EMI :E1630MRF
2 S43236009 1T 3nb 471 COPERATION PANEL BASE
3 543674000 1| 70TA CUSHION, A
4 543675000 3|rEAas CUSHION, B
5 525634101 3|7HE kH5XES BOLT, SOCKET M5Xs65
[ 025050236 6|kFt B 33295 WASHER, PLAINM 5
7 018081636 1 |PHE khEXTE BOLT, SOCKET Max16
I3} 510408000 1|3 A~} RUBBER SHEET
] 0215001086 8|12+ /hE NUT, 1 M5
151-Y41-530
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V. Bt B£% / Foot switch pedal mechanism

< fitemape / For supply parts >

== 0
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V. iE#REAfR / Foot switch pedal mechanism

REF.NO CODE |QTy b A NAME OF PARTS 1%

1-1 542842101 1| 2177 R 35W 2-PEDAL FOOT SWITCH, 3
1-1-1 538166000 ] ] SN T A FOOT PEDAL BASE
1-1-2 S38167001 1|27 LSWE" SWITCH PIN, 2-5TEP
1-1-3 048060142 1R 939 C6 RETAINING RING, EXTERNAL CB&
1-1-4 025080236 1|k 0" §72%6 WASHER, PLAINM &
1-1-5 538168001 1 [ Feasn’ SPRING, COMPRESSION 10X30
1-1-6 S42867001 173455730 TREADLE AUXILIARY PLATE
1-1-7 004400803 414+8733% 7 d¥E SCREW, FLAT M4XE
1-1-8 53817000 2|7IRA AN G FOOT PEDAL SPRING
1-1-9 542259000 1| 2L 77k 33353 2-PEDAL FOOT SW HARM. ASSY, 3
1-1-8-1 S42258000 1|20 3533 2.PEDAL FOOT SW HARMNESS, 3
1-1-8-2 536260000 B VFVRE " 5 MICRO SWITCH, VX :PIN BUTTON
1-1-10 062301205 23K 2 SCHEW, PAN M3X12
1-1-11 228475000 10N R T, UXED TYING BAND 1.8X80
1-1-12 538174000 2{7IbA" 578 FOOT PEDAL
1113 S38175001 2188 PROTECTION PLATE, PEDAL
1-1-14 538176101 2| 9FHHIA SPRING, PLATE
1-1-15 002300403 A1+ 1304 SCREW, PAN M3X4
1-1-16 028030246 4[n 34 H732-3 WASHER, SFRING 2-3
1-1-17 025030236 4|e54 47 2F193 WASHER, PLAINM 3
1-1-18 838177001 pd i SR A ] FOOT PEDAL SHAFT
1-1-19 048050346 41FATES RETAINING RING, ES
1-1-20 052400608 218 a0 3k74X6 SCREW, PAN (S/P WASHER) M4X6
1-1-21 117936001 12|37 A9, 4 RUBBER CAP, 9.4
1-1-22 538180000 1235417216591 COMNECTOR 1721691
1-1-23 S328060000 1|33744407° 18419 CONNECTOR CAP, 18X19
1-1-24 S38059000 2197 NATHNGTOF RUBBER CAP, NG73F
1-1-25 062302506 2 3325 SCREW, PAN M3X25

Rl =T (.7 *OFTION PARTS"
1-2 544805101 1 {3350 3-PEDAL FOOT SWITCH, 3
1-2-1 538166000 ol T FOOT PEDAL BASE
1-2-2 S42867001 1735457312 TREADLE ALXILIARY PLATE
1-2-3 004400603 (2] B rmb s (8 SCREW, FLAT M4Xs
1-2-4 S38170001 3|7 3 FOOT PEDAL SPRING
1-2-5 544808000 1|3L 79k Swn—22403 3-PEDAL FOOT SW HABNESS ASSY
1-2-51 544807000 1|3LL7YRSHn-22 3-PEDAL FOOT SW HARMNESS
1-2-5-2 S36260000 Z|AIFVRE" vF T 1 MICRO SWITCH, VX :PINBUTTOM
1-2-6 082301205 B|#8"23K12 SCREW, PAN M3X12
1-2-7 228475000 10N b1, 580 TYING BAND 1.9X80
1-2-8 538174000 ] i SO FOOT PEDAL
1-2-g 538175001 RIS T L PROTECTION PLATE, PEDAL
1-2-10 Sagi7eiod 3| 2fF3HInT 3 SPRING, PLATE
1-2-11 002300403 640" 13K4 SCREW, PAMN M3X4
1-2-12 028030246 BN 3 A 32-3 WASHER, SPRING 2-3
1-2-13 025030236 6|74 4" 3F193 WASHER, PLAIN M 3
1-2-14 S38177001 S| TR AR FOOT PEDAL SHAFT
1-2-15 048050346 6| FATES RETAINING RING, ES
1-2-16 052400606 2 an 3E34%E6 SCREW, PAN (S/F WASHER) MaXE
1-2-17 117936001 14|37 A9, 4 RUBBER CAF, 9.4
1-2-18 538180000 123741721691 COMMECTOHR 17216851
1-2-18 S38060000 13874557977 18419 COMMNECTOR CAP, 18X19
1-2-20 S38059000 3|9 OATFNGT9F RUBBER CAP, NGTIF

" SRR "Far supply parts”
3 549443000 1| 5T 703641 CONTACT 47036414
151-V41-851



W . B &£ B86% / Power table
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W. B 1 &E3R / Power table

REF.NO CODE |QTyY A MAME OF PARTS AM
1 847154108 1|7=7" s TABLE STAND ASSY
1-1-1 M7101606 6|3 MHOX16 BOLT, M10X15
1-1-2 028100246 B AT 32-10 WASHER, SPRING 2-10
1-1-3 025100236 &|E3% 17372710 WASHER, PLAINL 10
1-1-4 017101606 4|3 MH0X16 BOLT, M10X18
1-1-5 028100246 4|3 73210 WASHER, SPRING 2-10
1-1-6 025100236 4|b58° 7 33210 WASHER, PLAINL 10
1-1-7 133172003 1777 7457 BRACKET, OIL
1-1-8 037521016 1|k e 235 TAPFING SCREW, PAN 2 M5.2X10
1-1-9 0280502485 4|03 hT32-5 WASHER, SPRING 2-5
1-1-10 025050236 4|b5" 87 33295 WASHER, PLAINM 5
1-1-11 517934001 2|3 F b MNUT
1-1-12 017102006 Al M10X20 BOLT, M10X12
1-1-13 028100246 4034 H"32-10 WASHER, SPRING 2-10
1-1-14 025100236 4{EFH A7 33290 WASHER, PLAINL 10
1.1-15 210861109 IVl RUBBER
1-1-16 S06715002 4[4¥a% CASTER
1-1-17 021160306 4|F7h37216 MUR, 3 M16
1-1-18 504754000 4L 58 LEVEL ADJUSTER
1-2 517997001 1|¥-%5 1M1 q(4 MOTOR BASE SETTING PLATE
1-3 m8osie22 2[rHE" Mr8X16 BOLT, SOCKET M8X16
1-4 028080242 23t i 2-8 WASHER, SPRING 2-8
1-5 025080232 2led 17 33208 WASHER, PLAINM 8
1-6 152861101 1| E-4%"1 MOTOR BASE PLATE
1-7 152862001 1| E=8-4714"7 MOTOR BASE PLATE SHAFT
1-8 048100142 2| A7 939010 RETAINING RING, EXTERNAL C10
1-9 152865201 1|l 24" MHI 0 BOLT, L-TYPE M10
1-10 021100202 2|Hik2ya10 NUT, 2 M10
1-11 025100132 et 57 353910 WASHER, PLAINS 10
1-12 028100242 1|3 h7§2-10 WASHER, SPRING 2-10
1-13 S46460000 1|3/ E-4200V 3-PHASE MOTOR 200V AC-400W
1-14 152864000 | = 8|¥ray CUSHION
1-15 152863001 4|7FArh5- CUSHION COLLAR
1-16 017062503 A|6HE MEX2E BOLT, MEX25
117 025800332 | 10|E7H 47357 17.14 WASHER, PLAINL 7.14
118 028060242 4|03 HT32-6 WASHER, SPRING 2-6
1-19 021060102 A4{FH1ae NUT, 1 Mé
1-20 518103001 (ks Y SIDE DRAWER
1-21 101073001 1|42 93740 3 SPRING
1-22 062300512 A4{FN33K5 SCREW, PAN M3X5
1-23 538041000 15471 MOTOR PULLEY
1.24 105073001 1{Pavy4h435°5.95 SET SCREW, SM5.95
1-25 820953001 1] 540" 1 MOTOR COVER SUPPORT
< BAS-341FE > <For BAS-341F>
24 S47161109 1|7=7" M. TABLE, L
31 547162109 1|77 MR TABLE, R
< BAS-342FH > <For BAS-342F>
2.2 S47328008 1|7=7"M342 TABLE, L 342
3-2 547329009 1|7=7"MA342 TABLE, R 342
4 119755001 5|A734° MHEXE0 BOLT, MBXE0
5 025060232 5|t 1 3F196 WASHER, PLAINM &
6 028060242 5 ig h iz—6 WASHER, SPRING 2-6
7 021060102 s|#rk1¥as MNUT, 1 M8
B 515158009 1|38/ -2 ACCESSORY CASE
9 S02740000 1|71k FELT
10 502739000 1|37 Ly A7 RUBBER MAGNET TAPE
11 039411215 2|1 FRsTE"LAX2 TAPPING SCREW, TRUSS 1 M4X12
12 506143000 2|n 44PLTAS BAND, PLT45
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W. Ei 1 &5EFR / Power table

REF.NO CODE QTY [ NAME OF PARTS FmM
13 518344200 1[E=ahn - MOTOR COVER
14 062711012 2 0476-3210 SCREW, PAN SM4,76-32X10
15 025710232 2|b3% " 44194, 76 WASHER, PLAIM M 4,76
16 55318211 2[A7 Mk 1y STUD, BELT COVER
17 S20952101 1| E-aimhn” — MOTOR REAR COVER
20 547270001 A[FHE LR 7E6X30 BOLT, SOCKET (S/P WASHERMBX30
23 146256001 A|7r3ar CUSHION COLLAR
24 146255000 4|2, CUSHION
25 500617000 4|8 73" kb3 RUBBER COLLAR
151-V41-852
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X1.

PIRT RiCESRERR (7 3 /A& EET U7 100X 60mm)
/ Inner clamping device (Option parts : Sewing area 100 X 60mm)

1-3 . e
~T* 1@ 1-1-23

4 | IE %—1-1722“-&1_:
@ 1-1-20

S e — ey i i s S — ———— —

l

1-11

37
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X1. PR IREEERER (F 72 3 Ak D #ER T Y 7100X60mm)
[ Inner clamping device (Option parts : Sewing area 100X60 mm)

REF.NG CODE  |QTY B A NAME OF PARTS AM
1 548507108 1| gFI b INNER CLAMPING DEVICE SET
1-1 519897108 1{3FITFAILATE WORK CLAMP CRANK ASSY, LA
1-1-1 512634000 1|AMLI7-T8045" A WORK CLAMP CRANK HOLDER, A
1-1-2 512635009 1|97, 9505°B WORK CLAMP CRANK HOLDER, B
1-1-3 S189880M1 1|HIFH WORK CLAMP, H
1-1-4 018681232 2|THE hbA37-40X1 2 BOLT, SOCKET SM4.37-40X12
1-1-& S12838009 1|48 REVERSE CYLINDER BRACKET
1-1-6 018301236 2|FHE W32 BOLT, SOCKET M3X12
1-1-7 018301036 2|FFE b 3X10 BOLT, SOCKET M3X10
1-1-8 505665001 1|#HT7790A WORK CLAMP CRANEK, LA
1-1-8 154235001 1|y REVERSE GEAR
1-1-10 154236001 1|7 797 REVERSE RACK
1-1-11 145087001 1| ¥ A% WASHER
1-1-12 148831101 1|Paes4bAaY" 3,18 SET SCREW, SM3.18
1-1-13 154237001 1AL 8057 L WORK CLAMP PLATE HOLDER, L
1-1-14 025350132 1{EF47 47 3539 WASHER, PLAINS 35
1-1-15 100242003 1|#43%°3.57 SCREW, SM3.57-40X5
1-1-16 512837009 1| HEVERSE ROD
1-1-17 512639001 1|l REVERSE CYLINDER
1-1-18 512642009 2|PHE" RE3X35 BOLT, SOCKET M3X35
1-1-19 512640009 1|erbi” I T JOINT
1-1-20 018300838 1|7HE" kb 3XE BOLT, SOCKET M3X8
1-1-21 018300836 1|7HE" Mh3XB BOLT, SOCKET MaXs
1-1-22 017501216 1|& &b5X12 BOLT, M5X12
1-1-23 021500218 1|ZaF7k5 MNUT, 2 M5
1-1-24 s18415101 2|"-712304M5 HALF UNION :Q4M5
1-2 520000001 1|/hEFI4-H1 WORK CLAMP, EXTERNAL-H1
1-3 117281002 27347 3.18 SCREW, FLAT SM3.18
1-4 153403002 2| M4 37K7 BOLT, SM4.37X7
1-5 025680232 2|t 3747194, 37 WASHER, PLAIM M 4.37
1-6 154256101 AR ELASE A ) WORK CLAMP PLATE BLANK, A
1-7 548508001 1|470497° T 9H-A FEED PLATE BLANK, H-A
1-8 549436108 1[N RI°473% VALVE ASSY, 4 ;IN-CLAMP
1-8-1 531570409 1V R7° b 34-5H VALVE SETTING PLATE, 4-5H
1-8-2 518375101 1|IF-725Mt" 4 AlIR MANIFOLD, 4
1-8-3 062302505 2 13525 SCREW, PAN M3X25
1-8-4 028030242 2|0 37 h32-3 WASHER, SPRING 2-3
1-8-5 025030232 2|kt 37 37193 WASHER, PLAIN M 3
1-8-6 548432001 1|7 ¥ AR SOLENOID VALVE
1-8-7 543696100 1|0 B N326173 VALVE HARMNESS ASSY, X1
1-8-7-1 544746100 19 BRI n31 VALVE HARMESS
1-8-7-2 544750100 1[N BT n=3224Y VALVE HARMESS, 24V
1-8-8 518415101 2| N=T1=HA0AM5 HALF UNION :Q4M5
1-8-9 S45252000 1L 1553 REGULATOR ASSY
1-8-8-1 545253000 1|4 I3 REGULATOR
1-8-9-2 545254000 2| 73109-4-10 JOINT, 3109-4-10
1-8-10 062404005 2|# 24%40 SCREW, PAN M4X40
1-8-11 S03782001 2|mEA s EXHAUST THROTTLE VALVE
12 340400001 2|23 b BEAD BAND
1-10 515031008 2|IF-F1-7° AIR TUBE, 4X2.5 L=1900
i-11 520006000 1|341-9"5 URETHANE TUBE, 5
112 Hasi 222 2|FHRTMEX1 2 BOLT, SOCKET M5X12
1-13 518599001 1|#HIFSELH WORK CLAMP, SEL-H
1-14 510352104 2|40 35 SCREW, ROUND W/SOCKET SM4.37
151-V41-943




/ Inner clamping device (Option parts : Sewing area 250 X 150mm)

X2, hifT REEEME (7 a R BRI U 7 250X 150mm)

2-1-14 2-1-15
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X2, PR IREEBER (4 7 2 804 [ ##3 T ) 7250X150mm)
/ Inner clamping device (Option parts : Sewing area 250X150 mm)

HEF.NO CODE QTY Eloda NAME OF PARTS
2 548511109 1 |F b INNER CLAMPING DEVICE SET, L
2-1 521505108 1| HLraes WORK CLAMP CRANK ASSY
2-1-1 S21151001 1(F4YIrs WORK CLAMP FOOT, M
2-1-2 21152001 Al EvavEVE L HOLDER, WORK CRANK
2-1-3 018501038 2| & AhEX10 BOLT, SOCKET M5X10
2-7-4 521156000 T[Ty REWVERSE CYLINDER
2-1-5 524728000 2|Ch2%" MMDX45 BOLT, CQ2 M5X45
2-1-6 821157001 1|70 7 REVERSE RACK JOINT
2-1-7 018501438 2|PHEMhEX14 BOLT, SOCKET M5X14
2-1-8 521158000 1|re397 REVEHSE RACK
2149 018501236 1|PHE"MREXTZ BOLT, SOCKET M5X12
2-1-10 521159001 1| HLT72 WORK CLAMP CRANK
2-1-11 521153000 2|30 7546 MEEDLE BEARING, 6
2-1-12 521160000 1Ay REVERSE GEAR
2-1-13 014710522 2|PHhAZyT 4, 780F Y SET SCREW, SOCKET {CP) SM4.76
2-1-14 155067001 1 {Es ™ T b—- SET SCREW COLLAR, H-5HAFT
2-1-15 014400432 1{FHoE 3454 SET SCREW, SOCKET {CP} MdX4
2-1-18 11501 2002 1{bE"6. 35 SET SCREW, 5ME.35
2-117 150554002 1[#+/h6.35 MNUT, SM6E.35
2-1-18 521154001 1Ty I s CLAMP PLATE, REVERSE RACK
2-1-18 062501006 4|F" 25510 SCREW, PAMN M5X10
2-1-20 521162001 1|#fThb3" - HOLDER, CLAMFER
2-1-21 521153000 2|09kt NEEDLE BEARING, &
2-1-22 521161001 1|37AM"H5733.6 WASHER, THRUST 2.6
2-1-23 DB26T0E16 1[#n"3357-40X6 SCREW, PAN SM3.57-40X6
2-1-24 520284001 1|174° 1"~ POSITIONING PIMN
21-25 047140850 1|27 A7 1. 4%8 FIN, SPRING ROLL 1.4X8
2-1-26 520285001 1|44 A7 .0 3 SPRING
2-1-27 048030342 1|k#TES RETAINING RING, E3
2-1-28 S21183001 1|#h" 7" L=b ZIDE PLATE
2-1-28 062300616 1| IM3XE SCHEW, PAN M3Xe
2-1-30 518415101 2 |n-7123-04M5 HALF UNION :Q4M5
22 S21167001 1|/-34T7 WORK CLAMP, U-EXTERNAL
2-3 s21171001 1|v/h4¥I WORK CLAMP, EXTERNAL
2-4 153403002 2|# Mh4, 37X7 BOLT, SM4.37X7
2.5 025680232 2|74 5" 3F194.37 WASHER, PLAIN M 4.37
26 521507001 1 {H3YI{ 5873 INMER CLAMP PLATE AESY, B
27 549436109 1T b7 473 VALVE ASSY, 4 IN-CLAMP
271 531570408 1 {0 AT RYSr{24-5H VALVE SETTING PLATE, 4-5H
2-7-2 518375101 1| IP-7=$BN 4 AlR MAMNIFOLD, 4
2-7-3 062302505 2{Fn 13X25 SCREW, PAM M3x25
2.7-4 028030242 21V EThT22-3 WASHER, SPRING 2-3
2-7-5 025030232 2|e7" 7 3F193 WASHER, PLAIN M 3
2-7-6 548432001 LI EA A Y SOLENOID VALVE
2-7-7 543696100 1| AT R-3RX173 VALVE HARNESS ASSY, X1
2-7-7-1 544746100 1HAN AT 133 VALVE HARNESS
2-7-7-2 54475100 1| AN 7" n-3324V VALVE HARNESS, 24V
2-7-8 518415101 2{n-7124 0405 HALF UNION :Q4M5
2.7-9 545252000 115" 1578 REGULATOR ASSY
2-7-9-1 545253000 1|b%" a5 REGULATOR
2-7-8-2 545254000 2|95 73109-4-10 JOINT, 3109-4-10
2-7-10 062404005 217 34%40 SCREW, PAN M4X40
2-7-11 S03782001 2|ME A EXHAUST THROTTLE VALVE
2-8 547612001 13794577 374 FEED PLATE BLANK, A T=1.0
28 521476001 1 |OT44I4953 OT-CASSETTE PLATE ASSY
2-10 018501222 2|PHTAREX12 BOLT, SOCKET M5X12
2-11 340400001 poq el & ] o BEAD BAND
212 515031008 2|17-#1-7° AlR TUBE, 4X2.5 L=1900
213 520006000 1|94-71-7°5 URETHANE TUBE, S
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X3 . hif T REREERBR (7 3 »8&) / Inner clamping device (Option parts)

" @igAwa/ For supply parts ”

3-2-1 (t=3.2)
3-2-2 (t=4.0)

4-1 {t=1.0) 5-2-1 (t=3.2)
4.2 (t=2.0) 5-2-2 {t=4.0)

151-V41-843
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X3. i T sz W RIR (4 7 2 3 > 8B&) / Inner clamping device (Option parts)

REF.NO CODE__ [QTY E AT NAME OF PARTS RM
T HRHER" "For supply parts"
<H#EBIT 1) F100X60mmA > | <For sewing area 100X60 mm>
3-1 521506001 | 1[H#¥I{aar3 (1=3.2) INNER CLAMP PLATE ASSY, A (t=32)
<HEM T ) Fs0x150mmE H  <For sewing area 250X150 mme
3-2-1 S21507001 11444487 (1=3.2) INMER CLAMP PLATE ASSY.B [1=32)
3-2-2 S21508001 149142073 (1=4.0) INMNER CLAMP PLATE ASSY, T (t=4.0)
41 §21476001 1|otétafer:s  (t=1.0) OT-CASSETTE PLATE ASSY  (i=1.0)
4-2 s21476002 | 1|oTévriars (1=2.0) OT-CASSETTE PLATE ASSY  (i=2.0)
< FE® T )7 100X60mmA >| <For sewing area 100%60 mm:
5-1 521168001 | 1[rhd41(sa  (t=3.2) INNER CLAMP PLATE, A (t=3.2)
<#E3B.T ) 7250%150mE A <For sewing area 250X150 mme
5.2-1 521169001 1|Hi#41148 {t=3.2) INNER CLAMP PLATE, B {t=3.2)
5-2-2 S21170001 | 1[Hhdaqic {t=4.0) INNER CLAMP PLATE, C {t=4.0)
6 531134001 13" e 93 HOLDER ASSY

151-V41-943
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AA1 . HEBNEEERETR (4 71 3 VBR&) / Auxiliary device (Option parts)

r— — — — — — — s A S M S S — —— — e T e M e mm—
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AAT. FBMEERAMR (4 772 2 - Hid) / Auxiliary device (Option parts)

REF.NO CODE oTY B i NAME OF FARTS A

CEERIRTRE > <2-step tension devices

2 S48501201 125" LTgF 2 2-5TEPTHREAD TENSIONM SET, 2

2-1 543838101 1287 T 2-3TEP THREAD TENSIOMN ASSY

2-1-1 S34706000 1A= 1010 AIR CYLINDER, 10X10

2-1-2 018302032 2|FE L R3E20 SCREW 3¥20

2-1-3 S12150000 2 |F-AIhF" N-5HL-4 TUBE ELBOW, M-5HL-4

2-1-4 534533001 1|4 COUNTERSINK CLAW

2-1-5 534534101 il LZRE e SUB TEMSION BRACKET ASSY

2-1-6 155510001 1 [ArFITFIR TEMSION NUT

2-1-7 146060000 1 |FIbnT 3 SFRING

2-1-8 146058001 Rl P V] PRE-TEMNSION NUT

2-1-9 146058001 17 brAaen § PRE-TENSION SPRING

2-1-10 146206009 1 [P {13451 DISC PRESSER, T-GUIDE

2-1-11 144504001 2 [Ptttz THREAD GUIDEDISC

2-1-12 534536101 1s = SETTING BRACKET, CYLINDER

2-2 S49437105 7w W R OP4TE SOLENOID VALVE ASSY, OP4

2-2-1 549432001 15w W AT SOLENOID VALVE

2-2-2 543686100 1[0 A7 A=A 2 VALVE HARNESS ASSY, X1

2-2-2-1 S44746100 1[5 B0 K7 h—32 VALVE HARMNESS

2-2-2-2 S44750100 19N K77 h_3224V VALVE HARMNESS, 24V

2-2-3 518375101 1|IF—72skkb" 4 AlR MANIFOLD, 4

2-2-4 518415101 2h=722F 0405 HALF UNION Q405

225 531554109 1A N7 R 245 SETTING PLATE, 4-5 :VALVE

2.2-§ 8503792001 A LT E ST AT LA EXHAUST THROTTLE VALVE

2-3 017821813 21F M7, 94%18 BOLT, SM7.94X18

2-4 515031008 2|IF—F1-1" AlR TUBE, 4X2.5 L=1300

2-5 340400001 b i S ) BEAD BAND

28 104525001 173903 TENSION SPRING

2-7 149287000 3|HuA13727 CORD HOLDER, TN

2.8 548140002 1|53 WASHER
<Z—Fho—5—%E>| <Needle coolerset>

4 548503109 o I P A S s ] MEEDLE COOLER SET

4-1 S18027104 1=k #270- NEEDLE BLOWER

4-2 515031008 1|I7—F1-77 AlIR TUBE, 4¥2.5 L=1300

4-3 549437008 i T ek SOLENOID VALVE ASSY, OP4

4-3-1 549432001 1|5 L n N SOLENOID VALVE

4-3-2 543696100 1| T R-3AX17% VALVE HARMESS ASSY, X1

4-3-2-1 S44746100 1B W3 33 VALVE HARMESS

4-3-2-2 544750100 1|9 A0 T h-3324V VALVE HARMNESS, 24V

4-3-3 51837511 1|IF=vdibk" 4 AlR MANIFOLLD, 4

4-3-4 S18415101 2|\n_71=F04M5 HALF UNION :QamM5

4-3-5 531554100 1| 077 R 245 SETTING PLATE, 4-5 :WVALVE

4-3-6 503792001 ped I s T L EXHAUST THROTTLE VALVE

d4-4 S04897000 177794 PLUG, 4

45 OE2670812 2|48 33, 57-40%8 SCREW, PAN SM3.57-40X8

4-5 22B47H000 F)r w1, 9Xe0 TYING BAND 1.9X80
<BMriFEw b> <Addition valve set>

& 554757001 1[5 =5 A2 OpShE SOLENOID VALVE ASSY, OPS

6-1 549432001 17 ¥ n w2 SOLENOID VALVE

6-2 544746100 19N 77 033 VALVE HARMNESS

63 533956000 1[IF7ZfETS AR MAMNIFOLD, 5

G- S1841511 2|n=712304N5 HALF UNION Qa5

6-5 S03752001 ] P o/ L L EXHAUST THROTTLE VALVE

151-V41-044



AAZ . EEYEEBBE (o 7 3 B &)/ Auxiliary device (Option parts)

——— ——— — — —

— — e — —

B-3-16

B-3-118-3-13
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AA2. HEDERERSGR (4 72 3

> Bhgm) / Auxiliary device (Option parts)

BEF.NC CODE aTY [ NAME OF PARTS R

<Z?EMIFEEE> <2-step work clamp device>

7 SH4786001 1247 AP 341 2-5TEP WORK CLAMP DEVICE, 341

V-1 S54787001 12487 W HFTHF 92 341 2-5TEP WORK CLAMP ASSY, 341

7-1-1 554788001 1|44 530" H#34 SPACER, 341-F

7-1-2 S51473000 b D R o | CYLINDER ASSY, 25-10

7-1-2-1 511426000 2|1hET 22 ANS ELBOW UNION, 4M5

7-1-2-2 S41523000 T\ HTF IR ok KNUKLE JOINT

7-1-2-3 S41524000 | 1[F¥oRae's PIN

7-1-3 018062036 2T RMEE20 BOLT, SOCKET M&X20

T-1-d 028060246 2103126 WASHER, SPRING 2-6

7-1-5 8551476001 1|04 LINK

7-1-6 150451001 1|47 -$76.35 SHOULDER SCREW, SME.35

T=1-7 153138001 184 % WASHER, PLAING.S

T=1-8 S51477001 1 |iTedb " LnT - LEVER

7-1-8 519817001 1|4 35,95 SHOULDER SCREW, SM5.95

7-1-10 15313800 1195 % WASHER, PLAIN 6.5

7-1-11 551478004 1]30% 796, 38 ROLLER SHAFT, W/'SCREW SiME.35

7-1-12 525165100 1A 94 PACKING, F

7-2 100032004 213374, 37 SCREW, FLAT SM4.37-40X8

7-3 SE4720009 1|3412-1425F)3 FACE PLATE ASSY, 25F ;341

7-3-1 S54791009 1|341 24 425F FACE PLATE, 28F ;341

7-3-2 S54782000 13471 1 50" 1 2SF PACKING, FACE PLATE 25F

7-3-3 117934001 2117 hEA13.5 RUBEBER CAF, 13.5

-4 062711412 SlrA 34, TE-32414 SCREW, PAN SM4.76-32X14

7-5 S15031010 2|1F-F1-7" AlR TUBE, 4X2.5L=2100

7-6 525664000 1|3-F"faa 46 CORD HOLDER, 8M

-7 0ALAD0B06 1|4 Fi4XEDB SCREW, PAN (5/P WASHER) M4X8

7-8 525567000 A1-F" R4S CORD HOLDER, 8M
<RobAHtEy b> <U-thread nipper device=

8 553154001 1Rk L-THREAD MNIPPER DEVICE

8-1 553071001 1A b A2 SOLENOQID BASE PLATE .

5-2 100032004 21%33°4.37 SCREW, FLAT SM4.37-40X8

8-3 S53070001 1[4F4HE22300E THREAD NIPPER ASSY, 300E

8-3-1 853072004 1[HbhiirAa FULCRUM PLATE, TR-NIPPER

B-3-2 S53073001 1|4 I-'S-‘}"Ji'?:—!}‘? CRANK, TR-NIFFER

8-3-3 S46842001 112743074 SHOULDER SCREW, M4

B-3-4 S53074001 LB VP o B SOLENOID CONMECTING ROD

8-3-5 113730001 1|47 874,37 SHOULDER SCREW, SM4.37

B8-3-6 S53075001 1|4RTH: 77 35k THREAD WIPPER BRACKET

8-3-7 519543001 1[#° 8% WASHER

8-3-8 S46842001 11870874 SHOULDER SCREW, M4

§-3-5 S5307600 1 4B LA THREAD MIFFPER CONMECTING PLATE

8-3-10 113730001 21473437 SHOULDER SCREW, 5M4.37

B=3=11 S53077001 1 {4bhE THREAD NIPPER

8-3-12 080670512 210 17 357=40X%5 SCREW, BIND SM3.57-40X5

8-3-13 018680622 1|7HE LhA.3THS BOLT, SOCKET S5M4.37X5

8-3-14 S53078001 1|47 Frk THREAD PRESSER BRACKET

8-3-15 0680670512 20 1AhT357-40K5 SCREW, BIND SM3.57-40X5

8-3-16 553079001 i [{h4HT THREAD PRESSER

H-3-17 Q80670512 2|0 k" 357-40%5 SCREW, BIND SM3.57-40X5

-4 080680512 2|V b 437 4005 SCREW, BIND SM4.37-40X5

151-V471-944
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AA2 . #HBNEERR (72 3 >BRAR) / Auxiliary device (Option parts)
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AA2. HBNEERR (f 7 3

Biid) / Auxiliary device (Option parts)

REF.NO CODE OTY bledd MNAME OF PARTS B
<HFHLL DSty > <Thread release cylinder set=
9 553155001 1 [l v THREAD RELEASE CYLINDER SET
5-1 Sh3080001 1 b a i THREAD RELEASE CYLINDER ASSY
9-1-1 553081001 1{70A =73 CYLINDER BRACKET
9-1-2 516996000 1% BXE CYLINDER, &6¥5
2-1-3 S518382000 1 (184" WS ELBOW, M5
89-1-4 516897100 1|77 MY NEEDLE THREAD PRESSER
9-1-5 £18031008 1|IFF-7 AIR TUBE, 4X2.5 L=1200
9-2 060680512 2|0 AL 437=40%5 SCREW, BIND SM4.37-40X5
9-3 553082001 1|{hHHIS TH-PRESSER, S
9-4 S04897000 17770 4 PLUG, 4
151-V41-944




AA3 . FEBHEE MR (F 73 3 >83&) / Auxiliary device (Option parts)
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AAS. TEBNEEBR (4 T2

> 8han) [ Auxiliary device (Option parts)

REF.NO CODE amy (= NAME OF PARTS R
<F—hr1z78—> <Automatic ejector>
11 551429101 R T S AUTOMATIC EJECTOR SET
111 8537761101 i |A=k5 LY. 573 AUTOMATIC EJECTOR ASSY, HE
11-1-1 S3776210M1 A=k IR AT AUTOMATIC EJECTOR BODY ASSY
11-1-1-1 Sa77e31M 1 |A=hq% IO ELAIC AUTOMATIC EJECTOR BODY, 1C
11-11-2 S37764001 2|AEFYT HOOK, AE
11-1-1-3 159269001 A bEYA T SHOULDER SCREW, SM4.37
11-1-1-4 SE77E5001 R L =70 HOOK DRIVING LEVER, 70
11-1-1-5 537766001 T\FHETE G =180 HOOK DRIVING LEVER, 180
11-1-1-6 502301001 2 (MIPyIn ROLLER, W-CLAMF LIFTER
11-1-1-7 141499001 o|a LA TR SHOULDER SCREW, SM4.76
11-1-1-8 S3TFETI00 1 [es 731045 CYLINDER ASSY, 1045
11-1-1-8-1 511426000 i |Thi" 124A4M5 ELBOW UNION, 405
11-1-1-8-2 S04905000 N L e HALF UNION
11-1-1-9 337768001 1R e =T HOLDER PLATE
11-1-1-10 052400806 2 an 2ETAXE SCREW, PAN (S/F WASHER) M4X8
11-1-2 S20083000 2 |F-RdtA HOLE SENSOR
11-1-3 837763001 1|57 1L SENSOR BRACKET, L
11-1-4 S37770001 1A 1R SENSOR BRACKET, R
11-1-5 625010000 2 HOAA70 77 NK-2N NYLON CLAMP NK-2N
11-1-6 533527001 &+ th 23508 SCREW, PAN (S/P WASHER) MaXa
11-1-7 S37TE0000 1 |AEEA-N—374 AE-SENSOR HABNESS, A
$1-1-8 804557000 T 5{PLTIM BAND, PLT1M
< BAS-341FF > <For BAS-341F=
11-2-1 S37775001 1|AER M4 {3414 AE-SETTING FPLATE, 341A
< BAS- IFH > <For BAS-342F=>
11-2-2 S37771001 1 |AERY A1 3424 AE-SETTING PLATE, 342A
11-3 510352101 2|1 5Ad° SCREW, ROUND W/SOCKET Sh4.37
11=4 ois401022 2|FHE AFXD BOLT, SOCKET M4X10Q
11-5 D28040242 2V AT 4 WASHER, SPRING 2-4
<BAS-341FA > <For BAS-341F=
11-6-1 150382001 2(FHE"sF4. 37X18 BOLT, SOCKET SM4.37X18
< BAS-349FF > <For BAS-342F>
11-8-2 531808001 DT 2437 -40K25 SCREW, PAM SM4.37-40X25
11-7 537776101 2l A 17 GUIDE PLATE
11-8 018501222 4| FHE kBN 2 BOLT, SOCKET M5X12
11-9 028050242 4\ g hT32-5 WASHER, SPRING 25
11-10 551426000 1 |AETAN-32 SENSOR HARNESS, AE
11-11 S16031008 2|IF-F1-7" AIR TUBE, 4X¥2.5 L=1900
11-12 304557000 5|0 #24PLTIN BAMND, PLT1M
11-13 S08178000 2|7 7Y -4 BRAMNCH, Uy-4
11-14 5377721 2| AEAN T A1 34272 AE-CASSETTE PLATE ASSY, 342
11-14-1 S3FFTI00 2IAERET AT {342 AE-CASSETTE PLATE, 342
11-14-2 S37774001 ERTS ] SO PIN
11-14-3 525310101 4[#33%"4 SCREW, FLAT M4
151-V41-944
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Z . B RB{% / Accessories

< A=1 : ¥F#HmA/ For Medium materials >
< A=2 : E¥A /For Heavy materials >

191 <BAS-341F> 19-2 <BAS-342F>

4-1 {t=0.4)
4.2 (t=0.5)

43(=0.8) 1A
L1776

" # 7 a88 /OPTION PARTS "

43

151-V41-810
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Z, HBMERFR [ Accessories

REF.MO CODE O'TY o dA MAME OF PARTS AR
<hEiE > <For mediurn materials>
1-1 S15665001 J|FETAA BOBBIN, LA
<EHhH> <For heavy materials>
1-2 S15666001 3|4 4B EOBBIM, LB
<R > <For medium materials>
2.1 SA1752016 |  1/107415M43{)93 (DPX5416) |NEEDLE 4PIECE ASSY, 107415 (DPX5#18)
<EHA> <For heavy materials>
2-2 SA1645021 1|145646nM424Y93 {(DPX17821) |NEEDLE 4 PIECE ASSY, 1456846 (DPX17421)
4-1 510208001 1[4k andAe {t=0.4) MOVABLE KNIFE SPACER  {i=0.4)
4-2 510208002 TR A {t=0.5} MOVABLE KNIFE SPACER  {1=0.5)
4-3 S10208003 1R dA" (1=0.6) MOVABLE KNIFE SPACER  {t=0.B)
5 SOET0s001 1 2AAR SILICONE OIL
9 S08030000 1|6k21-1" 5AFE FUSE, 5A :FB
10 153242000 1(b2-3"6A FUSE, 6A
" F s AEE" "OPTION PARTS"
16 157237001 1 {#HIFaE PRESSER FOOT. F
< BAS-341FH > =For BAS-341F=>
19-1 518033000 2|\ RS 3 2=k AUXILIARY PLATE SHEET
< BAS-347FH > <For BAS-342F=
19-2 547318000 2 ks 3 2=b AUXILIARY SHEET, NEEDLE FLATE
20 122991001 1|7 aELF 2450 ACCESSORY BAG
1 142443001 1|37 371, 9%52 SCREW-DRIVER, 1.9X52
2z 118837001 1|37 9753, 4%70 SCREW-DRIVER, 3.4X70
23 1572101 13" 7755, 5X190 SCHREW-DRIVER, 5.5X190
24 100887001 1[an" +8X9 WREMNCH, 8x8
25 107780001 11An"F10x12 WRENCH, 1012
26 142721001 1|60 920 73 HEXAGONMAL WRENCH, 3
27 118064001 1 |Gl 9An" 14 HEXAGOMNAL WRENCH, 4
28 114483002 i 3502 OILER ASSY
29 S55663001 RES IS PR E OIL TANK ASSY
a0 S02763402 11473 {92 20R COTTON STANMD ASSY, 2DR
30-1 551283001 2|7 7 SPOOL STAND BEASE
a0-2 150182000 2137 =TI SFPOOL MAT
20-3 S51282001 o 37" A SPOOL CUSHION
30-4 S0E¥y7I01 1|0 {7° D3 BYEB PIPE (D) SCREW SET, B
30-4-1 150208002 1|EFH 87216 WASHER, PLAIM 16
30-4-2 SABE4AB001 1 |6 IS/ S MNUT, U5/8-28
30-4-3 150174000 1|3FL&t7° COLUMN CAP
30-4-4 S01005000 Z1PITI A RUBBER WASHER
30-4-5 S02747101 1|4bdirn" 3 SPRING
30-5 S40640001 13360 7 1977 COLUMN PIFE W/CAP
30-5-1 150174000 1|I5L5TUT° COLUMN CAP
30-5 156112003 1|27 A0 COLUMMN PIFE, D
30-7 150173003 ARV COLUMMN JOINT
30-8 S21798001 e Iy T SR L SPOOL & SCREW SET
30-8-1 180179002 prd Iy R T SPOOL SHAFT, B
30-8-2 028050246 i b dz-5 WASHER, SPRING 2-5
30-8-3 021500106 21275 MUT, 1 M5
30-9 S02778002 1277 Rl -2 SPOOL HOLDER, 2
30-10 S02788002 1AL NehT =052 THREAD HANGER ASSY, 2
151-V41-910

HTEEADAMEIEETZEF3UET,
The details of included accessories are subject to change.
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Z . & BIE / Accessories

< A=1 : BE@A [ For Medium materials >
< A=2 : EHA / For Heavy materials >

19-1 <BAS-341F> 10.0 «BAS-342F=

4-1 (1=0.4)
4.2 (1=0.5)
43(t=08) TA

28

YL g 88 FOPTION PARTS ¥

43

151-V41-910
1na



Z. fTTEMAER | Accessories

REF.NO CODE [aTy bieAf NAME OF PARTS =Y
30-10-1 S02787002 1|3h neh =2 THREAD HANGER, 2
30-10-2 150183000 2l =44 THREAD HANGER BASE
30-10-3 142090001 o BB T B THREAD BUSH
30-11 540641001 137" " 932 EYhA SPOOL SHAFT & SCREW SET, A
30-11-1 021500106 A\ 12005 NUT, 1 M5
30-11-2 062501406 1+ 25%14 SCREW, PAN M5X14
30-11-3 559931001 1 [ JM5X32 SCREW, PAN M5X32
30-11-4 062501406 2 a5x14 SCREW, PAN M5X14
30-11-5 0260501386 2|k 1 3ah” 45 WASHER, PLAINS 5
1 511243001 117386 -~ 30" - SCREW DRIVER, STUBBIES
32 115157001 1 [BA0F 92N 16 HEXAGOMAL WRENCH, 6
33 543273000 1|3, 547 {F2HD 3.5 MEDIA, 2HD
34 S09989000 1|70 -3 FLOPPY CASE
35 S42658000 113, 5407 AT N INDEX LABEL, 3.5FD
36 105343001 1407 789 DOUBLE WRENCH, 8X9
a7 150335001 {6074 A0 15 HEXAGONAL WRENCH, 5

i A7 .o "OPTION PARTS"

40 $42850001 1|7°07° 57441 PROGRAMMER SUPPORT
41 032422003 2|47V EI3S74, 1%20 WOOD SCREW, ROUND M4.1X20
42 0B1351606 2|+455735%16 WOOD SCREW, FLAT M3.5X16
43 50001000 -2 F 427 CLEANING DISC
44 208021100 1|97 U GREASE
151-V41-91¢

HEROBHMETFET LI ENHYET,

The details of included accessories are subject to change.

104




Gal . ¥— I8 a—5%H&K / Gauge parts List

#HITE /Presser foot

Ref.No.A Ref.No.B Ref.No.C Ref.No.D
5 5]
td $5.5 #1041 P&
Bleas oo
Rel.No.E Ref.No.J
5] 10}
$2.5 = 54

Ref.No.XA Rel.No,A-CUT Ref.No.
L 3
5] =
o4 ] b4 -_.%
an 55 1310
)@\ﬁsz.s E/'m oz
Ref.No.A RefNo.B Ref.No.D
ﬁr
A B &
5] 5] 5] &
¢4 955 3 410+ %8
“Bees e e ot
Ref.No.E Ref.No.J Ref.No.B-L
E ]
5] \ [
2.5 [ S Y 1955
B ets “Beas 5oL
* iR IE. SESRTT.
The * symbol is for Standard pars.
15141

05




Gal. F—U 8 G — 53 / Gauge parts List

REF.NO CODE |[aTy Bl MAME OF PARTS RM

A S42843001 1[44TP9A PRESSER FOOT, A -
N EV "OPTION PARTS"

B 542844001 1|4%I7B FPRESSER FOOT, B

C 542845001 1 |HIFLC PRESSER FOOT, C

¥} 542846001 1 |HIFAD PRESSER FOOT, D

E 542847001 1 |AHIFYE PRESSER FOOT, E

F 157237001 1 [A4I7F PRESSER FOOT, F

G 158592001 1 [A#T796 PRESSER FOOT, G

J S42848001 1 [ FHIF) PRESSER FOOT, J

XA 542849101 1 [ARITINA PRESSER FOOT, XA

A-CUT 540214001 1 A IPA-CUT PRESSER FOOT, A-CUT

GL 520864001 1| HIFGL PRESSER FOOT, GL

i S04887001 1 [T | PRESSER FOOT, |

A 152283101 1[#IFA PRESSER FOOT, A

B 152636101 1|#H1798 PRESSER FOOT, B

C 152637001 1| HIFAC PRESSER FOOT, C

D 154089001 1|#179D PRESSER EOOT, D

E 154089001 1|#ImE PRESSER FOOT, E

J 513815001 1|#Tred PRESSER FOOT, J

B-L S49448001 1|#TP9B-L PRESSER FOOT, B-L

151-V41

*HIMBRS I, iRENES T ¥,

The * aymbol is for standard parts,
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Ga2 . F'— JEm—RE / Gauge parts List

* | Ref.No.ED

Fef.No.F

§t70R / Needle hole plate

Ref.No.D

Ref.No.A

$18 - " $34
S 26 $2. 434
Rei.Mo.FD Ref.No.H
426 B ==
= 633 3 93
— | (T }e8

10
2.2
il 3 | 2.8 128 | 3

* DR, RESRTT.
The * symbol is for Standard parts.

|07

151-V41



Ga2. ¥ —8bfm—5 5k / Gauge parts List

REF.NO CODE oOTY [ i MAME OF PARTS AR

"o T i g LERET "OPTION PARTS"

A 510211001 1| AIFH 84 [gp1.G) MEEDLE HOLE PLATE, &  {$1.6)

M) 528907001 1| MFHAD [ ¢2.6) NEEDLE HOLE PLATE, D  {p2.6)
< [EHHE > <For heavy materials=

E S10212101 1|WFHSE [#2.8) MEEELE HOLE PLATE,E  (p2.6)
< chEE > <For medium materals>

F S10213001 1| nPH aF {¢2.2) MEEDLE HOLE FLATE, F  ($2.2) *
. i VB Rl R "OFTION PARTS"

ED S30925001 1 [IFH SED (#3.4) NMEEDLE HOLE PLATE, ED [$#3.4)

FD 530926001 1 [T+ 4FD ($2.2) MEEDLE HOLE PLATE, FD (2.2}

H S30450001 1 (AP aH {¢2.6) MEEDLE HOLE PLATE, H  {#2.6)

L S25127001 | WFF AL {43.3) MEEDLE HOLE PLATE, L (03.3)

M 534348001 1 [nUTH M Cpd.0) NEEDLE HOLE PLATE, M (54.0)

K| S40217001 1P G387 (43,00 MEEDLE HOLE PLATE, 3  (43.0)

151-Y4

HIOSSEE, REERTT.
The * symbaol is for standard pars.
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Wa. &4 5 AL/ Warning labels

&5 AL Warning labels 544 / Name of parts Size(mm) Code
i B/ES AL - 1 40X64 | $S38353-101
Bt

Label, elec. shock 4 lang. 35X 118 538352-101
AERE
B BETHEET S,
[\ [EE BEEES AL - BAS)HI | 52X84 | S38357-002
Label, operation (BAS) Eng. 52 X 84 $38571-002
[FEHRZHEBSIA) - R
Label, pinch 40 X 84 S38355-001
h KENw—2
‘ Label, arrow 10 X 30 S37058-001
PEv—%
PE Labo, PE 75X 125 | $37059-001
7oA 12 $37060-001
Label, grounding
151-V41-Wa



5|/ INDEX

CODE |page REF.NO CODE  |page REF.NO CODE  |pege] REF.NO CODE  |pagel REF.MO
002300403 82(1-1-18 M14780622| 50|28 018301036 88§1-1-7 p1EeE1232] 88|1-1-4
82|1-2-11 6| 34 018301236| 88{1-1-G 021060102 84|1-19
Q023006803 80)1-14 014770822| 147 018302032) 24)2-1-2 847
Qo2301203| 78(18 16136-1-2 018400532 34|14-11 0210601061 &i144
DoZal1002) 2|45 16{36-2-2 018400822 36114-19 12|144
Bl45 20(43 018400832| 18{118 021100202 84|1-10
Q025003 4)92 20|52 341117 021160306, 84|1-117
10]482 20155 018401022{100]11-4 021300103| 28(209-2
004300513] 18/14-3 20164 018401036) 22|73 281210-2
18|14-8 22183 3B|73 441209-2
34|14-3 22|85 018401236 18]1-1-6 441210-2
004400803 8211-1-7 22196 18]1-1-8 021400106| 72|45
a82|1-2-3 35149 018401436 3411-1-2 021400206 70|1-31
004401014| 38|117-3 36152 34|1-1-3 021400216 18|1-1-9
0o08400804| 221140 36|55 018401622 34118 34(1-1-4
38140 36|64 018501022 20126 021500106] 74|5
G4|LB-3 38183 20031 802
7011-21 38|85 201114 102 (30-8-3
(13760612 56|26 38|96 36|26 104130-11-1
014400432| 20(2-1-15 801-2 B3 021500216| 881-1-23
014500522| 22|141-5 80113 361114 021660102 2120-4
221142-5 60(38-1 018501036| 9012-1-3 8120-4
40(141-5 14|15-1-2 EsM 222 4{61 021660306 28|204-2-3
401142-5 14(15-1-4 10161 441204-2-3
46804221 18]1-3 1417 18]4 021680202 58|1-28
18|1-16-2 16|50-2 321237-3 60|34
20|29 16|50-4 32|238-3 f21680212| 22(148
34|1-15-2 50(16-1 3404 401486
5] peke] 017062503 B4|1-18 B0{37 86|38
581114 017081606 4|67 | 88112 021710102 88ft1-11
58|1-20 10|57 9012-10 021750102 46|7
014680622 5013 0171016806 8411-1-1 100(11-8 1025030133 28|209-5
14710522 24|11-1-6 S4(1-1-4 018501236 90]2-1-9 281210-5
24111-2-6 017102006 84|1-1-12 0185014221 50|25 441209-5
28121126 D17501216| 88|1-1-22 018501436 20|21-T7 441210-5
32|2680-6 D17751412| 46|32 018501622 18|1-26 1025030135] 48(1-9
42111-6 017761212 4169 22178 025030232 48|6-1-3
441260-6 1069 22|89 74|1-8
g90|2-1-13 017821813 94{2-3 3411-25 74|12-8
014780822 4|76 O18061622| 38|17 38|78 B8|1-8-5
4190 018061636 221135 38|89 a0|2-7-5
4197 38135 78|15 025030236) 82(1-1-17
10|76 018082022| 20|37 018502522 20|57 B82|1-2-13
10(90 36|37 201116 (25040132 18(1-19
0|87 018062036 96|7-1-3 22{ 34118
14]4 018081622| 84|1-3 2416 as(14-20
14|14 018081636| BO|Y 2446 025040236 B&|122
14)21 018082022] 4|54 36157 12122
1631 4|87 3s[116 72|44
16|43 10|54 38191 (25050232 2146
18|1-17 10|87 4216 846
18(1-22 20|43 78|16 20138
18|21 36|43 018502536] 22]143 22190
22176 0180825227 6150 40143 36|58
34(1-16 121150 018503022 20159 38|90
3411-21 018123522 4|74 35|59 TH|8
38|78 10|74 016503536 66(15 025050233 4)93
46(1-2 018300532| 18]14-5 018680522 96|8-3-13 1093
5016 34|14-5 0186808221 20141 026050236 806
50113 018300836 36|21 301235-3 8411-1-10
5021 B8(1-1-20 30y236-3 025060132| 18(18
58|14 88(1-1-21 36141 36|18
6010 018301036 40144 8681022 64 L6 025060232 4|70
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CODE Jpage] REF.NO] [ CODE [rege] REF NO| [ CODE Jpage] REF.NO| [ CODE [pege] REF.NC
025060232] 10170 028040242 78122 048060342 16(33 062300816 78(27
8415 100]11-5 16|44 90 |2-1-29
0250680236 22137 028040246 18{1-1-7 221141-4 062301205 82(1-1-10
38137 028050242 4|62 22|142-4 g2|1-2-6
821-1-4 10)62 4 141-4 062301616 48|1-13
025080132) 4(103 78(7 40{142-4 062302505 88)1-8-3
101103 100}11-9 60|27 80 (2-7-3
025080232 6[118 028050246{ 84(1-1-9 66|33 062302506| 74|1-6
12}118 102}30-8-2 048070342 60111 74|12-6
84[1-5 028060242) 841118 048080342 20{47 82{1-1-25
025100132 20(132 B4i6 20|62 062400616| &(121
36132 028060248 22|136 22181 121121
84{1-11 38|136 22194 062400806 6B{P2
025100238( 841-1-3 967-1-4 36|47 062400812 76|35
B4(1-1-8 (28080242 4117 36|62 062404005] 88(1-8-10
B4(1-1-14 100117 38|81 80)2-7-10
025350132 88)1-1-14 841-4 38|94 062501006 90(2-1-19
025350134 32|239-6 028100242 8431-12 5019 062501406104 |30-11-2
32(240-6 028100246 84/1-1-2 50|26 104/30-11-4
025350332 4|107 241115 048100142| 84)1-8 08266804121 B0|20-3
10107 84|1-1-13 048150142 14{11 52{20-4-1-3
6648 (28350242 48|6-1-8 D48280242| 4152 0e2660712] 50(20-7
T4\|26 60|12-8 10§52 0&62660712] 52)|20-4-1-7
78|43 032422005(104 |41 052400606 82{1-1-20 062670412| 56|29
025680132 6B|P7 (037200615| 64|\M1-10 82f1-2-16 062670512 2|20-7
0256802321 2|33 G4 |M1-13 052400806|100{11-1-1-10 8120-7
8|33 037300816 80[1-12 060400616 4[4 062670612| 48|4
1810 0373071015 64|M1-6 10141 5414
20|68 037521016| 84|1-1-8 060670512| 96{8-3-12 54118
22(104 038411215| 84|11 B6(8-3-15 bd 24
24[11-1-13 047140850 30|235-7 8618-3-17 5614
24111-2-13 30|236-7 060670612 48]6-1-3 58117
30|214-1-7 322377 A8(6-3 BE3
34110 32|238-7 56|65 76|28
36|68 B0|2-1-25 56 |4-2 TB|13
38[104 047201042 58[1-26 78[44 7815
60120 047251640| 54|25 060680512 64(L19 78|24
60{33 047502242 4|78 96|8-4 78|30
88{1-5 10|78 8g(9-2 78|38
80{2-5 048020342 48|1-10 0B06BOT12| 22|70 062670616| 32|238-7
0257102321 2|13 30|235-6 22110 32 | 240-7
8[113 30}236-6 3870 90(2-1-23
86|15 32]1237-6 38|101 082670812 2|9
026750132; 64|L16 32|238-6 061300616) 18|16 2|21
025800332 84|1-17 34|14-14 36|16 8|9
026030232 2[20-5 3al1a-17 | |oe1660806 2|20-3 8|21
8[20-5 64|L15 8|20-3 7425
026050136/104(30-11-5 g0lz-1-27 | os2060808| 72|57 78|42
028030242 74|1-7 048040342| 18[1-8 062300412| 34|14-8 9414-5
7412-7 34|1-6 062300503) 28)209-4 0B2671012| &0|6
8811-8-4 46|25 28(210-4 062680512 24[11-1-14
80|2-7-4 64|20 4412094 24111-2-14
Q2B8030243| 28|208-3 66(1-6 441210-4 30|214-1-8
28209-6 66|36 062300512 18|15 G422
281210-3 048050342] 18|1-14 36(15 UB2680612] 2|32
28|210-4 34113 8411-22 41110
44|209-3 58/1-9 062300612| 18[14-2 8|a2
441209-6 5B|1-16 30|235-9 10)110
44|210-3 048050345| 82|1-112 30{236-9 5419
441210-6 821-215 32(237-9 54|38
028030246| 40{145 048060142| 82[1-13 32/238-9 062680712| 58|1-25
g82|1-1-18 0480680342 4104 48|6-1-2 082680812| 12|48
82|1-2-12 10|104 48|6-1-6 14120-1-7
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062680812

062661012

|oB2681212
062681412

0B2661612

062710612
062710812

jos2711012

062711212
oe27yi1412

062771012
070638800

072630260
O7E000850

081003670

loa4300605

DA4301005
0A4400605
DASAD0E0S
0AS400806]

CODE |paga| REF.MO

CODE  |page] REF.
14|20-2-7 DAS400806) 781Y
14|20-3-8 96(|7-7
20|87 DAS401006]) 7O1-7
221103 TE|38
36|67 DAS4012068] TOH{1-30
38|103 DASA01605| T2[43
38|27 0A5403006 TO|1-5
5416 0B1351606{1 04|42
66|41 100022005 66|11

2|26 100032004| 96|7-2
|26 96(8-2
22|99 100136001 56|22
38|99 58)1-25
60|4 100242003 88]1-1-15
BE|5 100250001] 14)186
46122 100360003| 62|56
2415-1-3 100402004| 56|19
24|5-2-3 100645003] 24|5-1-4
42| 5-3 24(5-2-4
E68|Ps 42(5-4
24111-1-3 G4|L7
24111-2-3 66|37
281211-2-3 1008870011102|24
32i1260-3 1010730011 84(1-21
42111-3 101482001 14|5
441260-3 101572101 (102|23
56|2 104525001 56(16-1
2|24 84 |2-6
8|24 104567101 54|11
2(7 104589002 50(2
2|39 104832001 24|5-1-5
8|7 24(5-2-5
B|39 42(5-5
58|6 108073001 84(1-24
86|14 105343001|104|38
2|35 106129002| 60(12-5
8|35 106147002 6015
E8|2 106588003 60|121-3
216 106622002 4|71
8|6 4116
96|7-4 1071
12|14 1011186
B6|6 221108
4151 221108
10|51 38(106
149 38108
20|46 38123
20|61 38125
22|80 107017001 B0j1-20
22193 107017002 2|29
36146 8(29
36|61 2411110
38|80 24|111-2-10
38193 30|1214-1-5
50|15 42(11-10
5023 107093002| 60|19
BOJ1-6 107149001| 54|30
BOJ1-11 107321005 2|28
7011-27-18 8|28
72|41 GE|1-10
BO|1-5 1073210098| 80{1-19
o445 107415009| 16|27
7001-6 107415011| 16|27

CODE__ |page| REF.NC CODE _ |page| REF.NO
107415014| 18|27 138096007 34[1-15-1
107415016] 16|27 140379001 16[{36-1-1
107415018 16|27 140380001] 16(36-2-1
107415019 18|27 140392009 2|17
107415021 16|27 8|17
1074185023 16|27 140651001 16|34
107418002) 2858|213 140726000 14|8

441213 141331001 s0|21-2-2
107453001| 46]6 141432001| 60(21-2
107606001 56|16-2 141493001 60(21-2-1
1077800011102|25 141499001 1001 1-1-1-7
108802001 54|41 141550001 58(1-4
54142 141590001| 58)1-34
1092300021 2|12 141788001 501
B|12 142211001 14|22
110146001| 60730 142268001 54|3
110161004 66}19 54123
110168001 1B[1-10 54|27
34119 78|37
110367001 8026 142443001 10221
66132 142568001 58[1-13
110494001| 50{10 142721001{102|26
110736001 84{L14 142990001 {104|30-10-3
111140002 &2i52 14365910011 18|{1-15
111466101 46|15 34|11-14
113006001| 54|32 144105000 58[1-32
113316001 565 144110001} 58]1-30
113730001 96|8-3-5 144458001| 16|24
o95(8-3-10 B4|L24
114294001| 56|10 144504001| 48|1-2
114483002(102|28 9412-1-11
114486002 4|83 144588001| 56{11-2
10|83 144712001 14{2-1
115012002 90(|2-1-16 145087001 88{1-1-11
115157001104 |32 145446001 | 56(18
1151683101] 58|15 145446001| 56|24
115186001 56(21 58(1-31
115188001] 56|23 14|20-1-4
118735000 14|20-1-8 14|20-2-4
14|20-2-8 14|20-3-5
116922001| 56(13 145472001 46|16
117150001| 54{17 145519001 56[11-1
117160001 12145 145648011 16|27
117291002| 88(1-3 145646014| 16|27
117934001 2|5 14564B16| 16|27
i 1S 145646018 16(27
95|7-3-3 145646013 16|27
117936001 2|18 145646021| 16|27
8(18 145646024] 16|27
48|6-5 145646025 16|27
az2|1-1-21 146020001| 78|55
82|11-217 146058001 48]1-4
118064001|102|27 8412-1-9
118735001| 66(18 146058001| 48|1-5
118837001102 |22 942-1-8
119755001| 844 146060000 48(1-6
120448001 58|1-19 g4|2-1-7
1225991001 |102|20 146080000 48|5
123008001 50{7-1 78|25
120286001 2|30 146206009| 48|1-3
8130 942-1-10
133172003| 84|1-1-7 146255000| 8&[24
139096001 18|1-18-1 146256001 86]23
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CODE  |page] REF.NO CODE  |pagel BEF.NO CODE  |page| HEF.NO CODE__|page| REF.NO
146288001 64|L18 1526841011 50[20-5 158582001| 485|266 S01696001] 42]203-3-3
146354001| 18[1-7 52|20-4-1-5 106|G S01938001| 58(1-12

J4[1-5 152686101) 50(27-2 158224001 56(7 502268001| 14(20-1-6
147476001 66(1-8 152861101| 84[1-5 159264001| 66{31 14120-2-6
147763101 1416 152862001 841-7 158268001 24(11-1-8 14|20-3-7
147777000 14(20-3-9 152863001) 84|1-15 24(11-2-9 S02269001) 16|23
148186000| 46|11 152864000 84|1-14 30|1214-1-4 50230100 (100)11-1-1-6
1481970000 46012 162865201| 84[1-0 421110 502354001 B8O|17
148204001 58(1-33 1528688001 56(1 100{11-1-1-3 | |S02429101| 50|20-2
148784001 66|17 152870001 563 158486001 58)1-8 52|20-4-1-2
148813001 60|12-4 152872001} 56(9 159574101 58)1-27 S02438001| 56321
148847001 54|39 152881001 56|25 159805001 56|17 S02439001| 56|32-2
BE{45 152883000 56|27 159805001 60|14 502445001 4|106
76|36 152884001| 56|28 158947001| 16|45 100|106
1492&?cm|| 84|2-7 152889001] 48(6-4 183305001] 16|36-2 S02617001| 48|6-1-7
142482001 18113 152881101] 56|33 1838160011 156|361 S026571071| 48|6-6
34|13 152933001| 58|1-17 183827001| 60|38 S02672002| 64(L21
143547000 54|44 152336001| 58(1-5 228475000) 727 S02677001| 64(L23
66|40 152837001] 58[1-6 TE|37 S02678001| 64{L25
78114 152840001} 5811-10 78|39 S02739000| 84410
149796001| 74|86 152048001 541 78|45 S02740000| B4(9
149809000 64 |M3 152955001] 54|8-2 g2(1-1-11 S5027471011102|30-4-5
72|54 152084052 58(1-3 82(1-2-7 S02763402{102|30
72|58 153057102) 18(2 84|45 S027770M [102|30-4
74|23 34|9 231071001| 60)8 S02778002(102)|30-9
8|32 153138001| 96(7-1-7 232384001 TO§1-27-7 502786002(102|30-10
80|1-16 96(7-1-10 340400001 54|36 502787002{10430-10-1
149831101} 88|1-1-12 153242000 70|1-27-15 78|40 502853001| 28|21241
1501 73003(102130-7 102|110 BB|1- 44|212-1
1501 74000( 102} 30-4-3 153403002 88|1-4 80211 S02854001( 28|212-2
102|20-51 a0)2-4 425 44(1212-2
150179002102 | 30-81 153597001) e0j12-2 402887001 5020-6 S02855001| 28j212-3
150182000(102|30-2 153718001} 2[11 52|20-4-1-6 441212-3
150183000(104|30-10-2 8111 417382001] B0|1-3-5 502907000 80|1-8
150206002(102|30-4-1 153941001| 66|14 5255670001 96|7-8 503403001 66|20
150335001104 |37 154068001| 46(26-16 5256640007 76|38 SO3487001) 4|53
150382001 38112 106D BE|7-6 1053
100{11-8-1 154089001 46(26-17 530138004 22]141-3 S03611001| 16|47
150451001 96|7-1-6 106|E 22142-3 SO3677001| 20|27
150460001) 46|14 154235001 88|1-1-8 40(141-3 20132
150461001 46|5 154236007 88|1-110 40(142-3 36|27
150551000 56|12 154237001| 881-113 533827001100 11-1-6 36|32
150553003] 58)1-35 154256101| 88(1-6 552807000 74|27 45|28
1505540021 2042-1-17 154528001 581-18 7841 S03635001| 66|21
151927001 54|33 1545960001 15|38 552908000 78|16 S03704002| 50|16
152237101 14120-1-3 154623000| 16(50-1 G23033000( 46(1-3 S03722001| 74{1-5-3
152243001| 16|26 154624101| 14|20-2-3 625010000 48|6-2 T412-5-3
152283101 48)28-13 1547683010) 16|27 78[12 88(1-8-11
108|A 156067001 80|12-1-14 100|11-1-5 20j2-7-11
152632001 28|209 155167002 46|14 S00480000 74|24 9412-2-6
441209 155510001) 48(1-7 S006540001 70|1-16 9414-3-6
162633001 28210 84|2-1-6 S00617000 86|25 9416-5
441210 156070002 20|50 SO0705001| 62|49 303801101| 18[1-2
152636101| 46|26-14 36|50 S0100500H102| 30-4-4 S04505000| 78|34
106|B 156112003)102|30-6 501565000 74|91 S045570001100(11-1-8
152637001| 46|26-15 157237001 46(26-7 SO696001| 26|203-1-3 100(11-12
106|C 10216 26|203-2-3 S04754000) 841-1-18
152678201 50(14 106 |F 26)203-3-3 504887001 46(26-12
a2z 157255100 48{1-8 26(203-4-3 106|1
152681201 50|24 157828001] 1646 26|203-5-3 504897000 84 (4-4
152682101| 50|27-1 157829001| 16{41 261203-86-3 98|5-4
162683101 50120-4 157068001 &581-24 421203-1-3 S04905000| &6|14-2
o2 |20-4-1-4 158384001| 6253 421203-2-3 100}11-1-1-8-2
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CODE  |pagse] REF.NO CODE  [page REF.NO CODE |pagel REF NO CODE  |pagel REF.NO
S05636001 74|1-5-1-1 S510208001[102[4-1 515031008| 94)4-2 S17873101] 46[13
505665001 BB|1-1-8 S10208002) 62{45-2 9818-1-5 S17886001| 50|11
S057920000 74|21 102|4-2 100011-11 S17901000| 54j2-2
5061430000 78(33 510208003 62(45-3 S515031010| 96|7-5 S17902000) 54|2-4

8412 102|4-3 515158003 B4|8 S17903000) 54(7
S0DBE96004] 28|209-1 S10209101| 62|50 S15665001| 50|32-1 517805000 54(8-3
2812101 S10210201| 62|51-1 10211 5434
441208-1 S510211001| 62|55-1 515666001 50|32-2 S17906000) 54|8-4
441210 108|A 102)1-2 517907201| 5412
506706001(102|5 [810212101| B62|55-2 S15667001 50130-1-3 $17908000| 54(13
506715002 B4|1-1-16 108|E 50(30-2-3 S17910000) 54(14
508030000 70{1-27-16 510213001| 62|55-3 S16075101| 50(30-2-1 S17911000 54|15
102(9 108|F S16280001| 50|29 S17916001| 58|1-1
S08178000(100]11-13 S10217101] 64jL13 S18482101( 50|30-1-2 S17918201| 807
S08967001| 16{48 S510228001| 66[1-3 50|30-2-2 517922001 6O18
S080211000104 (44 510228101 66]1-4 516568000 70(1-8 517923001 60|31
508043000 50(20-8 510232001 66|44 516589100 78|21 517324101| 60|35
52|20-4-1-8 T6(34 516896000 98(9-1-2 S17925000] 60|36
54140 510232001 66|39 5160897100 98{9-1-4 517929001 60(42-1
5089228000 74|1-4 [510243000| 66|2 S17e00N01 2|22 517533001 66(1-1
741124 78|23 g|22 517934001 66[1-2
S08318101] 74[1-2 S10267001| 60)21 S17B0HO00] 2|23 817837001 66{1-7
74l12-2 10268001) 58|1-22 8|23 517945101 85|30
S09378001| 26|203-7 10352101 22|112 517803001 2|27 S517949001| 66|35
S08378001] 26(203-8 88(1-14 8|27 517951109 2|34
S083B0001] 26(203-9 100411-3 517802009 18|1-24 S17952008 2|37
15099820001 104 |34 S10364001] 54|2-1 34[1-23 8137
510028208 2|86 510371001 46|23 S17811001| 18§1-6 517956007 4|66
B8 S10372100) 46|24 S17812001( 18{1-11 S17957007| 4|67
S10030002] 2{10 S10408000; 80(8 34|1-10 517958001 4|68
810 510438001 58|1-15 S17813001| 18|1-12 S17958001) 4|72
S10036101) 14]2 510469001 56|20 34|1-11 10172
S10038001) 143 S10470101| 64|L17 S17814001| 18)1-13 5179680000 4|73
510040001 14115-1-1 S10478000) 54(|2-3 112 10{73
S10044001) 16]25 S10661109) 84|1-1-15 S178150001 20131 317962100 4|77
S10081201| 22|69 511243001 (104|131 38131 10{77
38|68 511244001 62|54 S17816001| 18[1-20 517963001 4|79
510103001 20|33 511314101( 50|58 34119 10|79
36|33 511426000 96|7-1-21 S178170081 18|1-23 517965001 4|84
S10111101| 486[19 100]11-1-1-81 34122 10|84
ST0112001| 46|20 511762000 76[33 S17823100 18)1-25 S17966101| 4|85
S10145001| 50(4 511884001| 48|6-1-5 3411-24 10[85
S10148101| 50(12 512150000 84|2-1-3 S17825001| 18|2 317967001 4|86
S10155000( 54(5 512212000 74|2-2 3412 10|86
S107156000) 5416 S12441001 56|14 S17826001| 18{3 517968001 4|88
S10182201| 5410 512634009 88(1-1-1 34|13 10)|88
S10172001| 58(1-2 512635008 B8|1-1-2 S17828001| 24|5-1-2 S17969001| 4|89
S10173001| 58|1-11 512637009 88|1-1-16 24|5-2-2 10|88
S10174000 58|1-21 512638008 88|1-1-5 42|5-2 $17971000| 4|94
S10175001| 58(1-23 512839001 88|1-117 S17836001) 24111-1-2 10194
S10178001| 80|13 512640009 83(1-1-19 24111-2-2 S17972001| 4|95
S10178001| BO|5 512642009 88|1-1-18 28|211-2-2 10{95
S10189001| 60(16 513007001 28|204-2-2 32|280-2 517973001 4496
S10191001| 80(21-1 44(204-2-2 42111-2 10(96
S10192001) 60|22 513388001 46|27 44)260-2 517974001 4101
60132 S13695001| 26|203-10 S17837V001| 24| 11-1-4 10104
S10123001) 60|23 S13697001| 26|203-11 24(11-2-4 S17975100) 4[102
S10194001] 60|24 513698001 26|203-12 28|1211-2-4 10102
S10195001| 80|25 S13815001| 46(26-18 32|260-4 5170979001 26|202-1
S10196101| 60|29 106|J 42 11-4 517981001| 26|202-2
S510204101) 62§43 515031008 88|1-10 441260-4 517983000 26|203-1-1
S10205001] B2§44-1 ao)2-12 S17871101| 46(8 S17994001| 84(1-1-11
S10208001| 62)45-1 94/2-4 S17872101| 48)10 S17997001| 84]1-2
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CODE _[page] REF.NO | [ CODE [page] REFNO | [ CODE [page] REF.NO | [ CODE [page] REF.NO
S18014001] 241115 S19636001) 30]214-1-1 =21724001| 26|202-6 J1259101] 44 (2041
24111-2-5 S19637001) 30|214-2 S21774001) 50|7 S31260101 44(204-1-1
28|211-2-5 | |S19638001| 30/214-3 S21775001) 18{1-16 $31261001| 44|205-2
32|260-5 519643000| 28[207-2 34[1-15 531262000 44|206
42111-5 519644000 28|208-2 S21728001|102|30-8 531263000 442071
44{260-5 519817001| 96(7-1-9 $23443000 18|1-2 531264000 44207-2
S18026001| 24{11-1-12 S19914001| 28|211-2 S23651001] 32|239-4 531265000 44(208-1
24|11-2-12 | |s18915001| 28[211-2-1 322404 $31266000| 44/208-2
30|214-1-6 | |S12097109| 88|11 523839001, 16(30 $31273001| 44211
S18027101] 94[4-1 S19998001| 88[1-1-3 523840001, 16(32 831551209| 74/1-1
S18032001| 48{1-1 S19999001| 88|1-13 S23841001| 1642 $31554109] 74/12-1
S18037009| 48|1-12 520000001| 88[1-2 $24511007| 16[27 94(2-2-5
$18038101| 18|1-4 520006000 88(1-11 S24500001] 18{20 04|4-35
s18039000| 4|108 90(2-13 S24593001| 16|35 §31570409| 88[1-8-1
102/19-1 S20083000{100[11-1-2 S24675001) 2|2 90(2-7-1
518055001 60|41 S20282001| 30[235-2 8|2 $31612001| 62442
518103001 84[1-20 S20283001| 30[235-4 S24723000| 90|2-1-5 531760000 70(1-17
518344209| 8613 30(236-4 S25127001| 62]55-4 $31808001/100{11-6-2
S18375101| 74[12-5-1-1 | |s20284001| 30|235-5 108|L $32035001| 30/225
88[1-8-2 30(236-5 525154009 2[2 44225
90(2-7-2 90(2-1-24 8|21 $33251001| 46(30
04 2-2-3 $20285001| 30[235-8 5251551000 2[2-2 $33252001| 54|37
2414-3-3 30|236-8 B|2-2 533720001 44[204-2
318382000{ 98|9-1-3 32[237-8 96(7-1-12 $33721001] 44{204-2-1
S18415101| 74|1-5-2 32(238-8 $25310101/100[11-14-3 | |S33722001| 32{2395
74[12-5:2 90(2-1-26 S25373000 5020-9 32|2405
88[1-1-24 520288001 30[236-2 50(20-10 533956000( 94|6-3
88|1-8-8 S20755001| 28|205-2 52120-4-1-10) 1534156001 30|233
90(2-1-30 S20756001] 30(218 S25456001| 64|L3 $34157001| 20[234
anla-7-8 S20884001; 48(28-11 54111 S34158001| 30235
94(2-2-4 106|GL $25634101| 80{5 $34159001| 30[235-1
94[4-3-4 $20952101| 86[17 $29023000] 80|1-3-1 $34160001| 30{236
94 6-4 $20053001| 84[1-25 $29468100| 48(6-1-4 $34161001 30[236-1
518538000 2|36 521118001 4|11 $29997001| 62|55-5 $34162001| 32|237
8|36 10{111 108|D $34163001| 32|237-1
S18636101] 181-21 $21151001| 90[2-1-1 $30033001| 60[12-3 $34164001| 32|238
34(1-20 S21152001) 90(2-1-2 530117101 s0|12-1 534165001| 32(238-1
S18653001| 60{1-1 521153000 90[2-1-11 $30128001| 62{51-2 S34166001| 32|237-2
S18919001| 60|9 90[2-1-21 §30450001) 62|55-6 S34167001| 32[238-2
519543001| 96|8-3-7 $21154001) 90[2-1-18 108|H $34168001| 32{237-5
S19593000( 26(203-2-1 | |s21156000 90[2-1-4 $30925001| 62|55-7 32|238-5
$19595000( 26(203-3-1 | [s21157001| 90[2-1-6 108|ED 534169001| 32[2374
519592001| 26(202-3 $21158000( 90[2-1-8 330926001 62|55-8 32(238-4
519600001| 26[202-4 s21159001| 90j2-1-10 108|FD 534170001 32[239
S19609009| 245-1 521160000] 90/2-1-12 $30932001| 8|47 $34171001| 32[240
S1961000% 24|5-1-1 S21181001] a0j2-1-22 S30948001| 34)|1-4 534172001 32|2321
S19812001| 24[11-2-1 S21162001| 90[2-1-20 S30950000 34[1-2 $34173001| 32[240-1
$195132000] 24[11-2-11 | |sz1163001| gofe-1-28 S30951001] 34|17 $34174001| 32[239-2
S19615000| 26(203-4-1 | [s21167001| 90[2-2 $30957001| 60[42-2 32(240-2
S19617000| 26(203-5-1 | [s21168001| 92|5-1 $30995000 42|203-1-1 | |s34175001| 32(239-3
S19619000| 26|203-6-1 521162001 92(5-2-1 530997000 42)|203-2-1 321240-3
S19620009| 24(5-2 $21170001| 92[5-2-2 $30099000 42(203-3-1 | |s34348001] B2|55-10
S19621000| 24[5-2-1 $21171001| 00[2-3 $31012001| 48[17 108[M
S19626000| 24)11-1-11 S21476001] 20(2-3 331013001 45)18 5344713000 70|1-26
S19629001| 28(204-1-2 92|4-1 531032001| 56(15 $34533001| 94|2-1-4
28|204-3-2 | |s21476002| 92(4-2 $31134001| 92|6 S34534101| 94/2-1-5
44[204-1-2 | |s21505109| 90(2-1 S31164000] 42|5 S34536101| 84|2-1-12
S19630001| 28(205-1 $21506001| 92|31 $31165009| 42{5-1 $34706000| 94|2-1-1
44|205-1 521507001| 90(2-6 S31168000 42|11-11 £35324001| 22[134
S19631000| 268|206 92|3-2-1 531244001 42|202-1 a8|134
S19E32000| 282071 S521508001] 92|3-2-2 S31245001| 42|202-2 536008009 BO|1-18
S19633000| 28|208-1 S21527001] 54(8-1 S31256001 42|201-1 S3R260000| B2|1-1-9-2
S19634001| 28[211-1 $21723001| 26|202-5 S31257001| 42|201-2 82(1-2-5-2

115




CODE  [page CODE  |paged REF NO CODE  |[pags| REF.NO CODE REF.MO
S37058001[109 E38208000) 70[1-2774 EADBGE7 001 543981000 M1-17 |
537059001 70 538352101 72|20 542890001 S44483001 20-1

109 109|Wa 543169109 20-1
S370680001) 70 S$38353101] 72121 S43170100 544485001 20-2
108 109|Wa 543171009 202
S37064101| 14 538355001[109|Wa S43172009 S44486101 20-6
S37066001| 60 538357002(108[Wa 543175000 2015
2377611100 538571002(108|Wa 543176000 544493101 20
337762101100 S38648001(102130-4-2 S43177000 20
S377E3101 (100 S3 10001 18{17 543181000 S44663100 10
S377E4001100 539973001 14|15-1-3 S44746100 11-1
S37765001[100 40214001, 46|26-10 12-5-5-1
S37766001[100 106|A-CUT 1-8-7-1
S37767000{100 S40217001| 62|55-9 2-7-71
S37768001[100 108|3 p-2-2-1
S37769001(100 540417151| 4[106 4-3-2-1
S37770001(100 10105 52
S37771001(100 S40616001| 72(40 1344?501130 11-2
Sa37772101|100 S40621000 64[M2 12-5-5-2
S37773001100 72150 1-8-7-2
S377T4A0M|100 S40622000( 72151 2-7-7-2
S37775001100 |s40823000| 72|42 2-2-2-2
37776101100 540624000| 72|46 4-3-2-2
S37780000{100 S40628000] 74|1-3 544805101 1-2
337928019 16 74123 S44806000 1-2-5
537929008 16 540623000 74|1-8 544807000 1-2-5-1
537929016 16 129 S545252000 1-8-3
538035108 14 30-5 2-7-9
538041000 84 83011 |545253000 1-8-8-1
S38059000| &84 52 2-7-8-1
B2 55 S45254000% 1-8-9-2
a2 444 D.7.50-0
S38060000] B2 44-3 S46144100% 14
82 26 546145000 14-1
S38080001| 68 L2 546433000 2
538082001 &8 L1 546435000 3
538093000 70 L4 S46436000 4
S38094100 7O 32-3 S46437000 20
S88104000 80 7-1-2-2 S43278000 546433000 20
238107100 70 7-1-2-3 543277000 546440100 H-1
538108000 7O 1-1-9-1 S43278000 546441109 H-2
538109100 70 1-1-9 S43279300) 546442108 H-3
2381100004 7O 1-10 S43300000 346443109 H-4
538122200 TOl1-9 53 543318000 S46444109) H-5
538155000 68{Q1-2 1-15 543369000 546445108 H-6
538166000 82]1-1-1 35 S43370000 546445108 H-7
82|1-2-1 1-1 543674000 546447109 H-a
538167001| 82|1-1-2 542843001 46{26-1 543675000 545448109 H-9
538168001 82|1-1-5 10614 S43686000 546449001 o
S3g170001| 82|1-1-8 S42844001]| 46|26-2 246450000 1-13
g2|1-2-4 106|8 543693000 S46542001 §-3-3
538174000| B2|1-1-12 542845001| 46/26-3 $43686100 8-3-8
B2|1-2-8 106|C S47089000( 2(38
538175001 B2|1-1-13 S42846001] 46|26-4 85 8|38
B2|1-2-% 108|D 90 S470700014 4|40
S38176101| 82]1-1-14 S42847001] 46|26-5 a4 040
B2|1-2-10 106|E 94 547071009 2|43
538177001| 82[1-1-18 S42848001| 46|26-8 $43834100| 48 8l4aa
B2|1-2-14 106[d 543835100( 48 547072000 2|44
S38180000] 82]1-1-22 542840101| 46|26-8 543835301| 48 8ld4
B2i4-2-18 106 XA 543838101| 94 547073001 4|56
S382030000 70{1-27-5 S42858001| 84/L12 S43903001) 66 10156
70[1-27-9 S42867001| 82|1-1-6 843677201 48 S47074001|  4{50
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CODE

page;

S47074001
S4T70T5001

S47076009
547077001
S47078001
547079301
S47083009
S47084009
547085001
S470860M
S47087001
S47088001

S47091001

S47052001

547083001
547096201
S47087 201
[s47102101
S47103001

S47104001

547106001
S47106101
S47107001
S47108000|
S47105101
S47111101
S47112000
547113001
S47116001
547118001
S47122000
S47123001
547125001

547126000
S47127100

S47128001

=47128001

- ry,e,,,T:TT'T'T"TT"T
SRBIING0CCYE RS ASERENT

11-1
11-1-7
11-27
21412
11-7
11-18
11-2-8
214-1-3
11-8

CODE |page REF.NO CODE  |page] REF.NO
347129001 38(79 SAT2E8000 38|72
S47130M00) 22|88 S47300101] 338|105

38|88 SATI0T101| 38[107
547131001 22|92 SA7T302001] 42{203-1
38|92 547303001 42|205-2
547135101 22(105 S47304001] 42(203-3
SAT136101| 221107 SATI0ETM| 38|126
S47137101) 241110 S47307001] 34|14-2
S47138101 221111 S47311000] 34|14-9
S47130009) 32250 547312001 341412
SA7140001] 4611 547313001 34{14-13
S47141001] 46711 S47314001] 3411415
547142001} 66|1-9 547315001 34|14-16
S47143001| 68|1-6 547316001 38|14-18
S47144101] 66|12 S4T31T00| 10|66
S47151001| 66)1 S47318000 10[108
547154109 841 102(19-2
547161109 84|21 847319001 12|146
547162109 84|31 S47321001| 34114-10
547163001 6130 S47325001| 22|97
12|130 S47326001) 18|14-7
S47T165000| 20122 S47327001| 34|14-7
36|22 S473280049 84|22
S47166100) 74|1-5-4 S47320000| 84|3-2
74(12-5-4 S47370000 70|21
S47167001) 78|19 S47371000) 72|2-5
SAT168001| 26(2031 547372000 70|2-2
S47169001| 26(208-1-2 S47373000| 70{2-3
26|203-2-2 S47374000( 70{2-4
26|203-3-2 S47601001 32|260
26 |203-4-2 S47602001] 32|260-1
26 (203-5-2 S47603001) 32261
261203-6-2 547608001 32|262
42(203-1-2 S4TEQTO01| 44260
42120322 547608001 44|260-1
42|203-3-2 S4TE09001| 44261
S47T170001) 26|205-2 S47611001| 44|262
S47T171001] 26|203-3 S4ve12001] 26|201-1
S47172001] 22|75 a0j2-8
38|75 S47613001] 26/201-2
S47173001] 20|113 S47614001] 26|203-4
36113 S47615001) 26|203-5
S47174000| 58|3 S47616001 26|203-6
S47176001) 4|55 S47617001| 28|204-1
10|55 S47618001| 23|204-1-1
S47177009 2|31 547619001 28|204-2
{3 547620001 28|204-2-1
S47178001] 6j140 SATE21001| 28|204-3
121140 SATE22001| 28|204-3-1
S47270007 6141 S47623001] 30({214-1
12141 SATE24001| 330|232
86|20 S48140002] 94(2-8
S47277108 8|34 S48501201 94(2
547278301 10108 SA8503109 9414
847281109 10|114 SA48507109) 88(1
547282108 101115 SA48509001) 88|1-T7
S47289101| 42[11 S48511109 a0{2
S47200201) 34|14 S48570000) 80(1-3-2
547292000 34|14-4 SARSB000Y| 70{1-27-17
247293101 34|14-6 S485901001 68101-6
547205001} 10|87 SARGITOO0| 2417
547296001 10|68 S48618001| 24171
SAT7297001 12147 S48619000) 18)8-2

—

548620001
548621001
548622001
548623000

548624001
548625001
548626001
548662001
5486864001
S486650071
548666001
543042001

$49043001

549044001
54904500
549056000
S48057 000
S48059101
S4907 1000
S40418101
549429109
548430101
549431001
548432001

5489433109
549434101
548435001
S49436109

548437008
548437105
S48944.3000
548448001

549471000
S48472000
548584000
S49586000)
549587001
549588001
S49589001
S49623000

S49627001
549791100
548938000
5495939101
550001000
551241000
551282001
S51283001

5571426000

24
42
42
34
42
42
42
42
BE
50
46
68
22
38
22
38
38
38
74
74
&0
70
34
74
74
74
74

ODE_ |page] REF.NO

.SE_LL
4368189000 24

7-2
11-1-1
7
7-1
B-2
7-2
11-1
110
11
10
30-1-1
21

P1
100
100
102
102
122
124

1-21
30-3
30-1

11-10
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CODE |page| REF.NO CODE  [page| REF.NO CODE _ |page| REF.NO
S51428101100[11 S55683001(102{29 SAT034000y 70(1-27-10
S51473000( 86{7-1-2 SH587T001| 14|18 SAT471001] 34|1-1-1
351476001 96|7-1-5 16]50-3 SA1482001( 34(1-1
S51477001| 96|7-1-8 S56151000) 80|1-3 SA1509001] 221141
S51478001| 56|7-1-11 S56167000| 78)10-1 401141
551859101 56(3-2 S56167002 78|10-2 SA1510001 22[142
552243000( 68|Q1-1 S57926000 78|31 40(142
552244000| 68|Q1-7 558851001 801 SA1511001] 341
552245000] 72(35 559134001 18|50 SA1512001] 34|8
852246000, 68|0Q1-8 558221001 50|30 SA1513001) 38[117
S522500000 68|0Q1-5 S58222001 50|30.2 SA15840000 7835
552582001| 64|M50 S596520000 64|M1-8 SA1645021(102|2-2
S52828101| 50(201 S58660000 64|M1-5-1 SA1752016102|2-1

52(20-4-1-1 S50895001| 52{20-4 SAT8S0001| 50(28-2
S53070001) 96|8-3 555896001 52)20-4-1 A1858001] 18|19
S5307 1001 2618-1 155989?00'1 52|20-4-1-9 A18899001] 1812
S53072001| 96(8-3-1 52|20-4-1-11 A1900001) 22{133
553073001| 96|8-3-2 S59931001]104|30-11-3 A1201001| 22|138
553074001 96|8-3-4 SAMDIT000 T0|1-27-6 A1302001| 22(139
353075001 96|8-3-6 SANGE4000 36|18 A1806001| 18(8
S53076001] 96(8-3-9 SAO0E85001 36[20 SA1907001| 18|81
SE3077001] 96|8-3-11 SAGEBE000 22)1141-1 SA1911000 7640
S5307B001| 96|8-3-14 4011411 SA1933001] 18)1-1-5
S63078001| 96(8-3-16 SADSET000 22|142-1 SA2173001| 550|281
S53080001| 98|9-1 400142-1 32744000 68|01-4
S53081001| 88(5-1-1 [SA0688001 22|141-2 34870001| 80|1-3-3
S53082001| 98(9-3 22(142-2
S553154001| 96(8 40)141-2
S53155001| 98(9 401142-2
553182101 2112 0688001 34412

Bz ADBB0001| 38[133

BE(16 ADB91001| 38/138
S54786001] BE(7 ADED2001| 328|138
55477001 96{7-1 SA0B93001 22|98
S554788001| 9647-1-1 38|98
554700009 96{7-3 }SAUEQADU1 2040
£54791009| 96|7-3-1 36|40
554792000 96|7-3-2 SADB95001 2|25
S54797001] 84|68 8|25
S55133000| B4|L8-2 SA0E9G6001| 20|35
555149100 64|L5 36|35
SEE150000) B4|L8-1 SADBDT000 34(8-1
S55151000y BO|1-17 SADE9E001 3811171
555154001 80|1-1 SA0699001| 38|117-2
555184000 78|26 SAUT4T000 22|87
S55402200) 80(1-4 38|87
S55473000] 7O|1-27-4 SA0T48000 20|65
S55475002] 4|80 36|65

10|80 SAOT45000 20|53
S55476002) 724 36|53
S55477002) B|131 SAQ750001 20|51

123 20(83
555485002 74|12 22|84
S55488002| 4|98 22|95

10}38 36|51
555533000 18|1-5 36(63

34{1-3 38|84
555594000 78{1 38(95
S55649001| 141203 SAOTS1001 2054
S55650201| 50)20 36|54
SG55651000| 50(20-11 SAO752001 20148
555652000 52|20-4-2 3648

B |21 [5A0887000 54143
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